Utility Equipment

P.O. Box 868 - 501 Sanford Ave
Mocksville, N.C. 27028
www.irutilityequipment.com

Book 22442842 Revision D (12/06)

Revised (09-12)

Ingersoll Ran

PARTS
MANUAL

COMPRESSOR MODEL

P185 WIR
XP185 WIR

Code: A

Doosan purchased Bobcat Company from Ingersoll-Rand Company in
2007. Any reference to Ingersoll-Rand Company or use of trademarks,
service marks, logos, or other proprietary identifying marks belonging
to Ingersoll-Rand Company in this manual is historical or nominative
in nature, and is not meant to suggest a current affiliation between
Ingersoll-Rand Company and Doosan Company or the products of
either.



Doosan
Disclaimer

Doosan
New Stamp





TABLE OF CONTENTS

TITLE PAGE
Section B - COMPRESSOR PARTS

FRAME ASSEMBLY . . B-2
FRAME ASSEMBLY . . B-3
DRAWBAR COMPLETE . . .. e e e B-4
JACK ASSEMBLY . . e e B-5
RUNNING GEAR COMPLETE . ... e e e B-6
RUNNING GEAR COMPLETE . ... e e e e B-7
13" TIRE & WHEEL . . . . e e e B-8
15" TIRE & WHEEL . . . . e B-9
TAIL LIGHT & BRAKE WIRING . . ... e e e B-10
ENGINE & EXHAUST COMPLETE (P185) . . . ..o e e e B-11
ENGINE & EXHAUST COMPLETE (P185) . . . ..o e e B-12
ENGINE & EXHAUST COMPLETE (P185) . . . ..o e e B-13
ENGINE and EXHAUST COMPLETE (XP185) . . .. ..ot e e B-14
ENGINE and EXHAUST COMPLETE (XP185) . . .. .ottt e e e e B-15
ENGINE and EXHAUST COMPLETE (XP185) . . . ..ot e e e B-16
COOLERS COMPLETE. . . . e e e e e e B-17
COOLERS COMPLETE. . . . e e B-18
FAN SHROUD . . ..o e e B-19
FAN SHROUD . . ..o e B-20
FAN SHROUD . . ..o e B-21
AIREND COMPLETE (PL85). . . . ittt e e e e e B-22
AIREND COMPLETE (XPL85) . ..ttt e e e e B-23
AIREND ASSEMBLY . . . e e B-24
AIREND ASSEMBLY . . . e e B-25
UNLOADER ASSEMBLY . . . e e e B-26
OIL TEMPERATURE BY-PASS VALVE . . . . . e B-27
SEPARATOR TANK COMPLETE . . . . o e e B-28
AIR SERVICE COMPLETE . . . e e e B-29
FUEL / WATER FILTER PRIOR t0 S/N 378565 . . . .. .. e e B-30
FUEL / WATER FILTER BEGIN W/ S/N 378565 . . . .. .. e e B-31
FUEL TANK COMPLETE . ... e e e e B-32
AIR INTAKE FILTERS, RELAYS & FUEL FILTER MOUNTING . .. ... ... B-33
AIR CLEANER ASM. . . . e B-34
BATTERY ASSEMBLY . .. B-35
INSTRUMENT / CONTROL PANEL . . ..o e e e e e B-36
INSTRUMENT / CONTROL PANEL . . . .o e B-37
WIRING DIAG RAM . . e B-38
WIRING DIAGRAM . . e B-39
WIRING DIAG RAM . . e B-40
TAIL LIGHT WIRING DIAGRAM . .o e e B-41
AIR & OIL PIPING . . . e e B-42
AIR & OIL PIPING . . . e e B-43
AIR & OIL PIPING . . . e B-44
AIR & OIL PIPING . . . e B-45
AIR & OIL PIPING . . . e e e e B-46
AIR & OIL PIPING . . . e e B-47
AIR & OIL PIPING . . . e e B-48
ENCLOSURE COMPLETE . . ..o e e e B-49
ENCLOSURE COMPLETE . . ..o e e e B-50
ENCLOSURE COMPLETE . . ..o e e e B-51
ENCLOSURE COMPLETE . . ..o e e e e B-52
FOAM INSULATION COMPLETE . . . . . e B-53
DECAL LOCATION . . e e B-54
DECAL LOCATION . . e e e B-55



TABLE OF CONTENTS

TITLE PAGE
Section C - ENGINE PARTS

ENGINE OVERHAUL GASKET SET (P185) . . . ..ot e C-2
ENGINE OVERHAUL GASKET SET (XP185). . . . .ot e e C-3
VALVE COVER and PVC BREATHER (P185) . . .. ..t e e e C-4
VALVE COVER and PVC BREATHER (XP185) . . . . ... e s C-5
VALVE COVER and PVC BREATHER (XP185) . . . . ... e e C-6
ROCKER ARM ASSEMBLY (P185) . .. ..ot e e e e e C-7
ROCKER ARM ASSEMBLY (P185) . .. ..ot e e e e C-8
ROCKER ARM ASSEMBLY (XP185) . . ...t e e e e e e C-9
ROCKER ARM ASSEMBLY (XP185) . . ...t C-10
CYLINDER HEAD ASSEMBLY (PL85) . . ..ot e e e e e C-11
CYLINDER HEAD ASSEMBLY (PL85) . . . ..ot e e C-12
CYLINDER HEAD ASSEMBLY (XPL85) . . . .ot C-13
CYLINDER HEAD ASSEMBLY (XPL85) . . . .ot e e e C-14
CYLINDER BLOCK ASSEMBLY (PL85) . . . .ottt e e e e C-15
CYLINDER BLOCK ASSEMBLY (PL85) . . . oottt e e C-16
CYLINDER BLOCK ASSEMBLY (XPL85) . . . .ottt e e e C-17
CYLINDER BLOCK ASSEMBLY (XPL85) . . . .ttt e e e e C-18
OILPAN ASM. & SUMP TUBE . . . ... e e C-19
FLYWHEEL (PL85) . . . oottt e e e e e e e e e e e e e e C-20
FLYWHEEL (XP L85 . . . .ottt e e e e e e e e e e C-21
CAMSHAFT & IDLE GEARS (P185) . . . . .ttt e e e e e C-22
CAMSHAFT & IDLE GEARS (XPA185) . . . .ottt e e e e e C-23
CAMSHAFT & IDLE GEARS (XPA85) . . . .ottt e e e e e e C-24
CRANKSHAFT & PISTONS (PL85). . . ..ttt et e e e e e e e C-25
CRANKSHAFT & PISTONS (PL85). . . .ttt et e e e e e e e C-26
CRANKSHAFT & PISTONS (XPL85) . . ..ottt ettt e e e e e e e Cc-27
CRANKSHAFT & PISTONS (XPL85) . . ..ottt e e e e e e e e C-28
TIMING GEAR HOUSING (PL85) . . ..o e e e C-29
TIMING GEAR HOUSING (PL85) . . .. oo e e C-30
TIMING GEAR HOUSING (XPL85) . . . . ottt e e C-31
TIMING GEAR HOUSING (XPL85) . . . .ottt e e e C-32
INTAKE MANIFOLD (PL85). . . .\ttt et e e e e e e e e C-33
INTAKE and TURBO EXHAUST MANIFOLD (XP185) . . .. .. C-34
INTAKE and TURBO EXHAUST MANIFOLD . . .. ... e e e C-35
EXHAUST MANIFOLD (PL85). . . . oot e e e e e e C-36
WATER PUMP and THERMOSTAT (P185) . . .. ..o e e e e C-37
WATER PUMP and THERMOSTAT (P185) . . .. ..ot e e e e C-38
WATER PUMP and THERMOSTAT (P185) . . .. ..ot e e e C-39
WATER PUMP and THERMOSTAT (XPL85) . . .. ..o e e e C-40
WATER PUMP and THERMOSTAT (XPL85) . . .. ..o e e C-41
WATER PUMP and THERMOSTAT (XPL85) . . .. ..o e e C-42
INJECTION PUMP and FUEL LINES (P185) . ... ... e e e C-43
INJECTION PUMP and FUEL LINES (P185) . ... ... e e e C-44
INJECTION PUMP and FUEL LINES (P185) . ... ... e e C-45
INJECTION PUMP and FUEL LINES (XP185) . .. ... ..t e C-46
INJECTION PUMP and FUEL LINES (XP185) . .. ... .t e e e Cc-47
INJECTION PUMP and FUEL LINES (XP185) . .. ... . e e C-48
FUEL FILTER (Pd85). . . . ottt e e e e e e e e e e C-49
FUEL FILTER (PA85). . . . ottt e e e e e e e e e e C-50
FUEL FILTER (XPA85) . . . .ttt e e e e e e e e e e e C-51
FUEL FILTER (XPA85) . . . .ttt e e e e e e e e e C-52
OIL FILTER (PL85) . . .ottt e e e e e e e e e e e e C-53
OIL FILTER and OIL LINES (XPL185) . . .. .ottt e e e C-54
OIL FILTER and OIL LINES (XPL185) . . .. .ottt e e e e C-55

1-2



TABLE OF CONTENTS

TITLE

PAGE
OIL FILTER and OIL LINES (XPL185) . . ...ttt e e e e C-56
ELECTRICAL COMPONENTS (P185) . ...ttt e e C-57
ELECTRICAL COMPONENTS (XP185) . . ..\ttt e e e e C-58



TABLE OF CONTENTS

TITLE PAGE
Section D - OPTION PARTS

AXLE, ELECTRIC BRAKE. . . o e D-2
SHOE, ELECTRIC BRAKE . . . . e e e D-3
AXLE, EZ LUBE. . . . D-4
AXLE, HYDRAULIC BRAKE . . . e e D-5
SHOE, HYDRAULIC BRAKE . . . . oo e e e D-6
BRAKES, 2-LIGHT W/ ELECTRIC . . . . . e e e D-7
BRAKES, 2-LIGHT W/ ELECTRIC . . . . . e e e e D-8
BRAKES, 4-LIGHT W/ ELECTRIC . . . . . e e e e D-9
BRAKES, 4-LIGHT W/ ELECTRIC . . . .. e e e e D-10
BRAKES, PARK W/ ELECTRIC . . . .o e e e e D-11
BRAKES, PARK W/ ELECTRIC . . . ..o e e e e e e D-12
BRAKES, ADJ. HT. DRAWBAR W/ HYDRAULIC . . .. .. e e D-13
BRAKES, ADJ. HT. DRAWBAR W/ HYDRAULIC . . .. .. e e D-14
BRAKES, EXTENDED DRAWBAR W/ HYDRAULIC . . . . ... e D-15
BRAKES, EXTENDED DRAWBAR W/ HYDRAULIC . . . . .. e D-16
BRAKES, HYDRAULIC . .. e D-17
BRAKES, HYDRAULIC . . . e D-18
BRAKES, PARK W/ HYDRAULIC . . . . e e e e D-19
BRAKES, PARK W/ HYDRAULIC . . . . e e e e D-20
DRAINS, CENTRAL. . . e e e e D-21
DRAINS, CENTRAL. . . e e D-22
DRAIN, FUEL TANK . . e e e e e D-23
DRAWBAR, ADJUSTABLE HEIGHT . . . .. e D-24
DRAWBAR, EXTENDED . . ... e e e D-25
DRAWBAR, EXTENDED / ADJUSTABLE HEIGHT . . ... ... e D-26
GAUGE, 4-iN-1. . . . D-27
GAUGE, FUEL LEVEL. . . . e e e D-28
GAUGE, TACHOMETER. . . . e e e D-29
GENERATOR, BKW . o e D-30
GENERATOR, BKW . o e e D-31
GENERATOR, BKW . . e e D-32
GENERATOR, BKW . o e e D-33
HEATER, BLOCK . . e D-34
INDICATOR, SEPARATOR DELTA P ..o e e D-35
DROPLEG, BUMPER W/ REAR . ..o e e e e e e D-36
LIGHT, REVOLVING AMBER . . . .. e e e D-37
OILER, 1 QUART HOSE REEL . . . . ... D-38
OILER, 2 QUART HOSE REEL . . . .. .. e D-39
PANEL, FULL DIAGNOSTICS INSTRUMENT W/ ELECTRICAFRI . .. ... ... e D-40
PANEL, FULL GAUGE INSTRUMENTwo/ START-RUNVALVE .. ... ... . . D-41
PANEL, FULL GAUGE INSTRUMENTwo/ START-RUNVALVE . ... ... .. D-42
LAMP, PANEL ILLUMINATION . . .o e e e e D-43
REEL ASM., HOSE . . . .. e e D-44
REEL, SINGLE HOSE . . . .. e e e e D-45
REEL, SINGLE HOSE . . . . . e e D-46
REEL, DOUBLE HOSE . . ... e e e D-47
REEL, DOUBLE HOSE . . . .. e e e e D-48
SCHEMATIC, 6 KW GENERATOR WIRING. . . . ... e D-49
SCHEMATIC, 6 KW GENERATOR WIRING. . . . ... e D-50
SCHEMATIC, 2 LIGHT WIRING . . ... e e e D-51
SCHEMATIC, 4 LIGHT WIRING . . ... e e D-52
SCHEMATIC, OPTION WIRING . . ..o e e D-53
VALVE, ELECTRIC START-RUN . . . e e D-54
VALVE, MINIMUM PRESSURE . .. .. e e D-55

1-4



TITLE
MISCELLANEOUS OPTIONS

TABLE OF CONTENTS



TABLE OF CONTENTS

TITLE PAGE



Section A - Parts Ordering



GENERAL

This publication, which contains an illustrated parts breakdown, has been prepared as an aid
in locating those parts which may be required in the maintenance of the unit. Always insist on
genuine Ingersoll-Rand Company parts for your compressor.

Ingersoll-Rand Company can bear no responsibility for injury or damages resulting
directly from the use of non-approved repair parts.

Ingersoll-Rand Company service facilities and parts are available worldwide. Consult local
yellow pages or visit: www.portablepower.irco.com.

Special order parts may not be included in this manual. Contact the Mocksville Parts
Department with the unit serial number for assistance with these special parts.

Description
The illustrated parts breakdown illustrates and lists the various assemblies, subassemblies
and detailed parts which make up this particular machine. This covers the standard models

and the more popular options that are available.

In referring to the rear, the front or to either side of the unit, always consider the drawbar end
of the unit as the front.

Standing at the rear of the unit facing the drawbar (front) will determine the right and left
sides.

Fasteners

Both SAE/inch and ISO/metric hardware have been used in the design and assembly of these
units. In the disassembly and reassembly of parts, extreme care must be taken to avoid
damaging threads by the use of wrong fasteners.

How To Order
Always specify the model and serial number of the unit.

Specify the part number and description.




Section B - COMPRESSOR PARTS



FRAME ASSEMBLY

22442842_002_05/04_A

o}

COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

A 36882165 |PLATE, BAIL EYE 1
B 36877793 |SCREW, HEX FLANGE HD M12 X 40 3
C 36879203 |NUT, HEX FLANGE M12 3
D 36883510 |ANGLE, ROOF TIE 1
E 35279025 |SCREW, TAPPING M08-1.25 X 20 43
F 22252183 |BRACKET, RELAY 1
G 36787652 |SCREW, TAPPING M06-1.0 X 12 16
H 36880870 |[CROSSMEMBER, LIFT BAIL 1
J 36880854 |BAIL, CRBSD LIFT 1
K 36789492 |SCREW, HEX FLANGE HD M12 X 25 4
L 36880862 |BAIL, STSD LIFT 1
M 36884708 |GUARD, TOOL BOX 1
2




FRAME ASSEMBLY

22442842_002_05/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

N 36884716 |GUARD, BATTERY 1

P 22204614 |FRAME 1

Q 36882678 |PAN, CRBSD BELLY 1 |STANDARD
54529284 |PAN, CRBSD BELLY 1 |GALVANEAL

R 36882686 |PAN, STSD BELLY 1 |STANDARD
54529292 |PAN, STSD BELLY 1 |GALVANEAL

S 36880441 |PAN, CENTER BELLY 1 |STANDARD
54529086 |PAN, CENTER BELLY 1 |GALVANEAL

T 36880623 |COVER, FLEXABLE ACCESS 1

U 36881423 |BAFFLE, INLET 1 |STANDARD
54529094 |BAFFLE, INLET 1 |GALVANEAL




DRAWBAR COMPLETE

22442842_003_05/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
A 35605187 |EYE, PINTEL 1
B 35376094 |SCREW, HEX M16-2.0 X 120 2
C 96701750 |NUT, HEX M16-2.0 4
D 36886364 |DRAWBAR 1
E 22144521 |CHAIN & HOOK ASM. 2
F 36796068 |TUBE, JACK MTG. 2
G 35279025 |SCREW, TAPPING M08-1.25 X 20 10
H 95934907 |WASHER, FLAT 2
J 36888709 |JACK ASM. 1
K 36879492 |SCREW, HEX FLANGE HD M12-1.75 X 25 4
L 35290113 |SCREW, HEX M16-2.0 X 75 2
M 96704630 |NUT, HEX NYLOC M16-2.0 2

vs)
N




JACK ASSEMBLY

JACK ASSEMBLY 36888709

22442842_004_05/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

CITIOTMOOW@>»

35392521
35392539
35392547
35392554
35392562
35392588
35392596
95923348
35392570

CAP

PIN, ROLL

GEAR, DRIVE

PLUNGER PIN KIT

HANDLE ASM.

CASTER WHEEL

BOLT, CASTER WHEEL 1/2-13 X 3.18”
NUT, HEX NYLOC 1/2-13

YOKE, CASTER WHEEL

PNRPRPRRRRRBR




RUNNING GEAR COMPLETE

RUNNING GEAR - INCLUDES AXLE AND HUBS
(TORSION ARMS AND AXLE NOT AVAILABLE SEPARATELY)

22442842_005_06/06_B

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

22469860 |[RUNNING GEAR W/ EZ LUBE
35085398 [KIT, HUB

96747142 |SCREW, HEX M16-2.0 X 30
35315142 |SEAL, GREASE

35361864 |CONE, INNER BEARING
35361872 |CUP, INNER BEARING
35361880 |[HUB

INCLUDED IN ITEM A
INCLUDED IN ITEM A
INCLUDED IN ITEM A
INCLUDED IN ITEM A

NNNDNPDPE P

o |MMOOW> !

o}



RUNNING GEAR COMPLETE

RUNNING GEAR - INCLUDES AXLE AND HUBS

(TORSION ARMS AND AXLE NOT AVAILABLE SEPARATELY)

22442842_005_06/06_B

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
G 35361898 (STUD, WHEEL 10 |INCLUDED IN ITEM A
H 35315183 |CUP, INNER BEARING 2 |INCLUDED INITEM A
J 35315191 |CONE, INNER BEARING 2 |INCLUDED INITEM A
K 35315209 |WASHER, SPINDLE 2
L 35315217 |NUT, SPINDLE 2
M 35315225 |PIN, COTTER 2
N 35315233 |CUP, GREASE 2 |INCLUDED INITEM A
P 35315274 |NUT, WHEEL 10 |INCLUDED IN ITEM A

B-7



13" TIRE & WHEEL

22442842_006_05/04_A

COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

35292986 |WHEEL, 13 X 4.50
35282565 |STEM, VALVE
22246268 |TIRE, ST175/80D13

N




15" TIRE & WHEEL

22442842_007_05/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
A 35277706 |WHEEL, 15X 6 1
B 35282565 |STEM, VALVE 1
C 22246276 |TIRE, ST205/75D15 1




TAIL LIGHT & BRAKE WIRING

22442842_008_05/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

CITIOTMOOW@>»

36893634
35367051
36894616
36893196
36894608
35367044
36787968
36788081
54726468

GROMMET, CLEARANCE LIGHT
LIGHT, AMBER CLEARANCE
REFLECTOR, AMBER
HARNESS, 2-LIGHT
REFLECTOR, RED

LIGHT, RED CLEARANCE
GROMMET, TAIL LIGHT

LIGHT, COMBO TAIL

LIGHT, LICENSE

P NDNNNNEDNDND

(o8]
-
o




ENGINE & EXHAUST COMPLETE (P185)

22442842_009_05/04_B

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

ACITIOmTMMOO WX

36893287
22179246
35209048
36775690
95923322
22179378
96702048
96735543
95934998
22178974

U-BOLT

MUFFLER

CLAMP, SADDLE

PIPE, TAIL

NUT, HEX LOCK 3/8-16
BRACKET, MUFFLER
SCREW, HEX M08-1.25 X 16
NUT, HEX M08-1.25
WASHER, FLAT

PIPE, EXHAUST

P ANNMNRPNRENERR




ENGINE & EXHAUST COMPLETE (P185)

22442842_009_05/04_B

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

<CHwnwXIVMO UVZZr

22205686
22197701
22208516
35304047
22197719
36880995
96702287
35279025
54429303
54429295

BRACKET, ENGINE MOUNT REAR STSD
BRACKET, ENGINE MOUNT FRONT
ENGINE, 4IRI8N

NUT, NYLOC M12-1.75

BRACKET, ENGINE MOUNT REAR CRBSD
SCREW, HEX FLANGE M10-1.5 X 30
SCREW, HEX M10-1.5 X 25

SCREW, TAPPING M08-1.25 X 20
ISOLATOR

WASHER, SNUBBING

A NPMOORFRLPAEFLDNEPE

o3}
Iy
N




ENGINE & EXHAUST COMPLETE (P185)

22442842_009_05/04_B

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
w 96739958 |SCREW, HEX M12-1.75 X 70 4
X 22205447 |BRACKET, SPEED CONTROL 1
Y 36769032 |NUT, HEX FLANGE M06-1.0 2
Z 95935029 |WASHER, FLAT 2
Al 35328467 |BEARING, ROD END 5/16-24 2
A2 96701461 |SCREW, HEX M06-1.0 X 25 2
A3 95935086 |NUT, HEX JAM 5/16-24 2
A4 35592435 |CYLINDER, AIR 1
A5 54439062 |MOUNT, ISOLATOR 2
A6 96740782 |SCREW, HEX M12-1.75 X 80 2




ENGINE and EXHAUST COMPLETE (XP185)

22442842_010_05/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

ACTITOTMMOO®

54486451
16539090
22197701
36875565
35279025
36766319
96730411
35273366
96702287
22208532
22346563

FAN, TURBO

FAN

BRACKET, ENGINE MOUNT FRONT
ISOLATOR

SCREW, TAPPING M08-1.25 X 20
WASHER, SNUBBER

SCREW, HEX M10-1.50 X 60
NUT, NYLOC M10-1.50

SCREW, HEX M10-1.5 X 25
ENGINE, 4IRI8T

BRACKET, MUFFLER SUPPORT

P PONNMNNBEDNDNEPRE

Prior to S/N 359162
Begin with S/N 359162

]
H
S




ENGINE and EXHAUST COMPLETE (XP185)

22442842_010_05/04_A

ITEM

COMM. NO.

DESCRIPTION

DIMENSIONS/NOTES

S<CHnWXOTVZZr

96702279
95923322
22224463
35209048
22224455
35851377
36775690
22205447
96701461
35328467
95935086

SCREW, HEX M10-1.50 X20
NUT, HEX LOCK 3/8-16
TUBE, EXHAUST

CLAMP, SADDLE 2.50
MUFFLER, OVAL

U-BOLT 3/8-16

PIPE, EXHAUST TAIL
BRACKET, SPEED CONTROL
SCREW, HEX M06-1.0 X 25
BEARING, ROD END

NUT, HEX JAM 5/16-24

I\)I\)I\JI—\HI\)I—\Q.)}—‘-I}I\)%

-15



ENGINE and EXHAUST COMPLETE (XP185)

22442842_010_05/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
X 35592435 |CYLINDER, AIR 1
Y 95935029 |WASHER, FLAT 2
4 36769032 |NNUT, HEX FLANGE M06-1.0 2
Al 22197719 |BRACKET, ENGINE MOUNT REAR CRBSD 1
A2 22205686 |[BRACKET, ENGINE MOUNT REAR STSD 1
A3 36880995 [SCREW, HEX FLANGE M10-1.5 X 30 8
A4 54439062 |MOUNT, ISOLATOR 2
A5 54429295 |(WASHER, SNUBBING 2
A6 35304047 |[NUT, NYLOC M12-1.75 2
A7 96740782 |SCREW, HEX M12-1.75 X 80 2




COOLERS COMPLETE

22442842_043_05/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

rXoeIOmTMMmMOO®

54712815
54729629
92368687
35221662
36880516
36782176
36785327
95935029
36769032
36769560
36881480
96702055

BAFFLE, COOLER TOP CRBSD
BAFFLE, COOLER TOP CRBSD (GALYV)
SCREW, TAPPING M06-1.0 X 14
CLAMP, HOSE

RADIATOR

VALVE, DRAIN

SCREW, HEX M06-1.0 X 55
WASHER, FLAT 1/4

NUT, HEX LOCK M06

CAP, RADIATOR

BRACKET, RAD/OIL COOLER
SCREW, HEX M08-1.25 X 20

NFPRNNNRRDMDNRR




COOLERS COMPLETE

22442842_043_05/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

95934998
36881886
54712807
54729611
36882934
35279025
95928230
35295880
22178198
22178206
22181143
22181150

WASHER, FLAT 3/8

NUT, HEX FLANGE M08

BAFFLE, COOLER STREET SIDE
BAFFLE, COOLER STREET SIDE (GALV)
COOLER, OIL

SCREW, TAPPING M08-1.25 X 20
PLUG, HEX CTRSK
CONNECTOR, 1 1/16-12

HOSE, RADIATOR TOP

HOSE, RADIATOR LOWER
TUBE, TOP OIL

TUBE, BOTTOM OIL

PFRPRPPRPRARNRPRPERPNN

PIXS<CHOWIO

vy]
[00]




FAN SHROUD

22442842_044_05/04_B

/ A
=8

@89

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

TOTMTMOO®

36884500
54529342
36890028
95934816
95935029
95923298
35278720
36883874
36797652

DOOR, RADIATOR ACCESS

DOOR, RADIATOR ACCESS (GALV)
SPACER, NYLON

SCREW, HEX 1/4-20 X 1.0”
WASHER, FLAT 1/4

NUT, HEX LOCK 1/4-20

PIN, QUICK RELEASE

STRAP, WATER BOTTLE HOLDDOWN
SCREW, TAPPING M06-1.0 X 12

O R FPDNNDNDNPRFPEP

B-19



FAN SHROUD

22442842_044_05/04_B

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
J 36782043 |RESERVIOR, OVERFLOW 1
K 35360775 |HOSE 5/16 10”
L 35296342 |CLAMP, HOSE 2
M 36883866 |SUPPORT, WATER BOTTLE 1
N 36881472 |BAFFLE, COOLER TOP 1
54529243 |BAFFLE, COOLER TOP (GALV) 1
P 92368687 |SCREW, TAPPING M06-1.0 X 14 4
Q 35140409 |STRIP, FOAM 26"
R 54445176 |STRIP, SEAL 4




FAN SHROUD

/ A
<8

@89

|~
22442842 _044_05/04 B
ITEM | COMM. NO. DESCRIPTION QTY | DIMENSIONS/NOTES
S | 22178982 |SHROUD, FAN 1 |P185
22346233 |SHROUD, FAN 1 |XP185
T | 35279025 |SCREW, TAPPING M08-1.25 X 20 4
U 36920858 |[GUARD, OIL COOLER 1
V | 36884096 |GUARD, FAN 1 |P185
54716360 |GUARD, FAN 1 |XP185
W | 96702055 |SCREW, TAPPING M08-1.25 X 20 2
X | 36881886 |NUT, HEX FLANGE M08-1.25 2
Y | 35300771 |SCREW, TAPPING M06-1.0 X 20 4
Z | 36853265 |WASHER, PLASTIC 4




AIREND COMPLETE (P185)

22442842_045_11/05_B

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

OTMMmMoOoO m@>

22344808
22351720
22374847
96708136
22404289
36769289
36007854
42579417
95935037
36880995

COUPLING, DRIVE

DRIVER, COUPLING M10

HUB, COUPLING

SCREW, CAP SOC HD M10-1.50 X 16
SCREW, HEX SOCKET SET M08-1.24 X 12
KEY, M8 X 10 X 60

AIR END

AIR END

WASHER, FLAT

SCREW, HEX FLANGE M10-1.5 X 30

O~NRFRRPRRPRPRPOR®ER

Prior to S/N 373702
Begin w/ S/N 373702




AIREND COMPLETE (XP185)

22442842_046_05/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

OMMmMUOO @ >

22317697
22314348
54755095
95376943
36880995
36769289
36007854
42579417
36880995

SPACER, DRIVE COUPLING
COUPLING, DRIVE

BEARING, HEX

SCREW, SOCKET SET 3/8-16 X .25
SCREW, HEX FLANGE M10-1.5 X 30
KEY, M8 X 10 X 60

AIR END

AIR END

SCREW, HEX FLANGE M10-1.5 X 30

OR RPPRPRORRRER

Prior to S/N 373702
Begin w/ S/N 373702

B -

23



AIREND ASSEMBLY

22442842_047_05/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

A 36764553 |TUBE ASM., OIL INJECTION 1

B 35286491 |ELBOW 2

C 35372986 |NIPPLE 1 |Priorto S/N 373702
22437057 |NIPPLE 1 |Begin w/ S/N 373702

D 36897353 |ELEMENT, FILTER 1 |Prior to S/N 373702
22436323 |ELEMENT, FILTER 1 |Begin w/ S/N 373702

E 96703012 |[SCREW, SOC HD M06-1.0 X 20 7

F 36506442 |COVER, BEARING 1

G 95232115 |O-RING 1

H 96740375 |SCREW, SOC HD M08-1.25 X 45 1

J 96708060 |SCREW, SOC HD M08-1.25 X 25 31

K 95938965 |PLUG, HEX 7/16 1




AIREND ASSEMBLY

22442842_047_05/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

<CHnwxwmOUvVZZr

95280541
95641734
39101449
35286004
36791689
95094306
95022331
35375369
39588413
96708037

PLUG, HEX 1.06-12

O-RING

PLUG, SOC HD 3/4

BEARING, BALL

SCREW, FLANGE LOCK M08-1.25 X 16
WSHER, FLAT

O-RING

SEAL

COVER, SEAL

SCREW, SOC HD M08-1.25 X 16

AP RPRPNNRRRR

-25



UNLOADER ASSEMBLY

22442842_048_05/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

QUZZIrXuauIOmMMOO®>

96708144
36508471
36511623
95023107
35379817
35376342
35611557
35376334
35611615
35376359
95257333
35612175
35376326
35376318
95280541

SCREW, SOC HD M10-1.50 X 25
COVER, INLET
VALVE, UNLOADER
O-RING

CAP, SPRING
SPRING

STEM

SPRING

PISTON

SEAL

CAP

CONNECTOR
SPRING

BALL

PLUG, HEX 1.06-12

P RPRRPRPRPRRPRRPRRPRPRPRRPRPRLREPDN

B-26




OIL TEMPERATURE BY-PASS VALVE

22442842_049_07/06_C

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

rXo«eIOmTmOo

vZ2<Z

54411640
36788172
36782019
22195820
95022307
36765832
96702659
35379940
35288448
54414677
36881886
54411665
22810139
96718978
36880755
35279025

HOUSING, O TBV

SEAL, U-TYPE VITON

ELEMENT, 125° - 145° F

ELEMENT, 150° - 170° F

O-RING

COVER

SCREW, HEX M08-1.25 X 25
SPRING

BALL

ORIFICE, OIL

NUT, HEX FLANGE MO08-1.25

OIL TEMPERATURE BY-PASS VAVLE
OIL TEMPERATURE BY-PASS VAVLE
SCREW, HEX M08-1.25 X 80
BRACKET, BYPASS VALVE

SCREW, TAPPING M08-1.25 X 20

NFPNRPRPRNRPRRRPARRRRRR

Prior to SN 373446
Begin w/ SN 373446

Prior to SN 373446
Begin w/ SN 373446




SEPARATOR TANK COMPLETE

22442842_050_05/04_B

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

OTMMmMmoO m@>

OQUuUzZzZrXoI

22186381
36840437
35279777
35279942
36877793
54625942
35325166
36920254
95944708
22158554
54627799
22248454
35294727
35579630
35279025
95280541

ADAPTER, OIL SCAVANGE
VALVE, CHECK

ELBOW, 90 X 1 5/8-12

O-RING
SCREW, HEX FLANGE HD M12
ELEMENT, SEPARATOR
VALVE, SAFETY

VALVE, SAFETY

TEE, STREET 1/2 NPT

TANK, SEPARATOR

ELBOW, SIGHT TUBE

TUBE, SIGHT GAUGE

ELBOW, 45

PLUG, 1 5/8

SCREW, TAPPING M08-1.25 X 20
PLUG, HEX 1.06-12

P ARPRRPRPNRPRPRPRPRPOWNERER

P185
XP185

B-28




AIR SERVICE COMPLETE

22442842_051_05/04_A

ITEM COMM. NO. DESCRIPTION QTY | DIMENSIONS/NOTES
A 36766756 |ORIFICE, .140 MUFFLER 1
B 36854149 |VALVE, PRESSURE REGULATOR 1 |RPRKIT 35387919
C 35322379 |VALVE, BLOWDOWN 1 |RPRKIT 35379064
D 36766772 |ORIFICE, .062 MUFFLER 1
E 22234884 |TUBE, SERVICE 1
F 35324839 |VALVE, BALL 1
G 36921377 |NOZZLE, .395 SONIC ORIFICE 1
H 95219770 |ADAPTER, 11/4 1
J 95953378 |ELBOW, 1 1/4 NPT 1
K 95944542  |NIPPLE, LONG 1.25 X 7" 1
L 36785277 |CLAMP, SADDLE 1 5/8 2
M 35279025 |SCREW, TAPPING M08-1.25 X 20 2
N 22226617 |BRACKET, SERVICE PIPE 1
P 95923314 |NUT, HEX LOCK 5/16-18 4
Q 36881076 |VALVE, WYE 1




FUEL / WATER FILTER PRIOR to S/N 378565

22442842_052_05/04_A

ITEM COMM. NO. DESCRIPTION QTY | DIMENSIONS/NOTES
A 36881886 |NUT, HEX FLANGE MO08-1.25 2
B 36883890 |BRACKET, ETHER/FUEL FILTER 1
C 54525506 |FILTER, FUEL/WATER SEPARATOR 1
D 36889608 |SCREW, HEX FLANGE M08-1.25 X 25 2
E 35378538 |ELBOW, BARBED 2
F 35296342 |CLAMP 4
G 35363498 |HOSE, 5/16 FUEL ~ |SEE LGTH ABOVE
H 35279025 |SCREW, TAPPING M08-1.25 X 20 2
J 54525530 |ELEMENT ASM. ~ |INCLUDED ITEM C
K 54480504 |BOWL ~ |INCLUDED ITEM C
L 54480512 |HEAD ~ |INCLUDED ITEM C
M 35358381 |COVER, CHECK BALL ~ |INCLUDED ITEM C
N 54480520 |PLUG, VENT ~ |INCLUDED ITEM C

o3}
w
o




FUEL / WATER FILTER BEGIN w/ S/N 378565

22442842 _052b_10/06_A

ITEM COMM. NO. DESCRIPTION QTY | DIMENSIONS/NOTES
A 36881886 |NUT, HEX FLANGE M08-1.25 2
B 36883890 |BRACKET, ETHER/FUEL FILTER 1
C 22926745 |FILTER, FUEL/WATER SEPARATOR 1
D 96726435 |SCREW, HEX FLANGE M08-1.25 X 100 2
E 22532386 |BOWL ~ |Included w/ Item C
F 22532394  |KIT, PRIMER PUMP ~ |Included w/ Item C
G 22926737 |ELEMENT ASM. ~ |Included w/ Item C
H 35279025 |SCREW, TAPPING M08-1.25 X 20 2
J 35363498 |HOSE, 5/16 FUEL ~ |See Lengths Above
K 35296342 |CLAMP 2

B-31



FUEL TANK COMPLETE

22442842_053_05/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

TZZZIr I OmMMOO®T >

35271170
35278530
36884245
22247951
35279025
36859049
36385111
95946532
36792828
35361849
36881100
35384577
35363498
35296342

SCREW, TAPPING M08-1.25 X 40
NUT, HEX NYLOC M08

STRAP, HOLD DOWN EXTERIOR
STRAP, HOLD DOWN INTERIOR
SCREW, TAPPING M08-1.25 X 20
CPA, FUEL TANK
GASKET, FUEL CAP

SCREW, HEX #10-32 X 1/2”
COVER, FUEL SENDER
GASKET, FUEL SENDER

TANK, FUEL

BUSHING

HOSE, 5/16” FUEL
CLAMP, WORM GEAR

A I NPPRPPRPRAORPPRPRPREPPRPRPR

INCLUDED ITEM L
SEE LENGTHS ABOVE

(o8]
w
N




AIR INTAKE FILTERS, RELAYS & FUEL FILTER MOUNTING

-

22442842_054_05/04_B

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

ZIrXaeIOTMmMmOO®

22198743
22230452
35374073
35295773
36897999
35279025
36897965
96702048
36880912
22245468
36797652
22245492
36878361
36856250

HOSE, ENGINE INTAKE

HOSE, ENGINE INTAKE
CLAMP, T 3.62”

CLAMP, T 2.25”

CLEANER ASM., AIR

SCREW, TAPPING M08-1.25 X 20
BRACKET, AIR CLEANER
SCREW, HEX M08-1.25 X 16
HOSE, AIREND INTAKE

TIMER

SCREW, TAPPING M06-1.0 X 12
RELAY, FUEL SOLENOID
RELAY, BYPASS

RELAY, AIR INTAKE HEATER

PR DMPRPNNERE WR PR

=
o

NN -

P185
XP185




AIR CLEANER ASM.

22442842_050_05/04_A

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

35393701
35393693
35393669
35393677
35393719
35393685
35393651

BODY, AIR CLEANER
COVER, AIR CLEANER
CLIP, RETAINING
VALVE, DUST EJECTOR
PLUG, CAP

ELEMENT, PRIMARY
ELEMENT, SAFETY

PR RPRP®WR PR

OPTIONAL




BATTERY ASSEMBLY

22442842 _056_05/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

36844264 |BATTERY

35516582 |CABLE, POSITIVE BATTERY
35582402 |CABLE, NEGATIVE BATTERY
36853257 |ANGLE

36878064 |TRAY, BATTERY

35225093 |CLAMP, 1/2” SUPPORT
36860005 [J-BOLT

36853265 |WASHER, PLASTIC

95923298 |NUT, LOCK 1/4-20

35279025 |SCREW, TAPPING M08-1.25 X 20

ACTITOTMMOOwW>

NNNMNNRRRRRR




INSTRUMENT / CONTROL PANEL

22442842_057_05/04_B

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

A 54749601 |FRAME, WW INSTRUMENT PANEL
54721212 |RIVET, 3/16” ALUMINUM

C 22054159 |NUT, PLASTIC #4-40

D 54766704 |METER, ELECTRONIC HOUR
22054175 |[METER, ELECT/MECH HOUR

E 22199079 |ADAPTER, SWITCH

F 22127385 |SWITCH, IGNITION

G 35370386 |ELBOW, 1/8 NPT X 3/8 TUBE

H

J

PRIOR TO SN 340182
BEGIN w/ SN 340182

95935599 (COUPLING, STD 1/8 NPT X .75”
22171680 |PANEL, INSTRUMENT

PRRPRRPRPRRPRLNOR




INSTRUMENT / CONTROL PANEL

22442842 _057_05/04_B

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

K 22171698 |DECAL, WW INSTRUMENT PANEL 1

L 22070494 |SCREW, PLASTIC TAPPING 8

M 35604065 |GAUGE, 150 PSI PRESSURE 1 |P185
36891216 |GAUGE, 250 PSI PRESSURE 1 |XP185

N 22134118 |KNOB ASM. * |INCLUDED w/ ITEM F

P 54482500 [DOOR, INSTRUMENT PANEL 1 |STANDARD PAINT
54729199 |DOOR, INSTRUMENT PANEL 1 |SPECIAL PAINT

Q 22107478 |HINGE, CONTROL PANEL 1

R 54721220 |RIVET, 3/16” ALUMINUM 4




WIRING DIAGRAM

F2

A B
OPTION
26A W025 RED-ORN_18 W027 RED-ORN 10—:[ POWER
w012 BLU_18 woea RED-ORN_16
on| |evPass BEP ™®
5 15 TEMPERATURE
! | 8TART =
y -~ i) W017 PNK-@RN_18
z =
-3 a -
OFF 81 7 _ | o -
IGHITION a o £ B AIREND
Ar— s |A SWITEH i a o F DISGH
—U:D—wnoz RED_18 E - R = TEMPERATURE
15A s 2 4 2 2 Pa
Wo4s PNK-BLU_ 15
Wo20 PNK-BLU_16 wma PNK-BLU_16
w004 YEL_16—
1 ]
0
Ka W31 PNK-BLU_16 W016 PNK-WHT_16
) START AIR HTR | W018 PNK-BLU_18
> RELAY :
o |or leza A 85 30
5 3 3 Oo--- Ks
P8 5 BYPASS
—woos ORN_18——{_] B § — RELAY 1 54
o i ENGINE
] o r COOLANT
g & a8 ler  leva b TEMPERATURE
&= - P4
g :' H L N 4 Woge PNK—!LK_ls:I—( 1
a W49 PHK-BLK_18
3 1
™ 1
2 LAY ! q ENaINE
w g3 8w . ) Al on
©Exf gumter | Coo- | F ENGINE PRERALAE
2 = =
g 25 g RELAY £ :I:M'EH woze GRY_16:|
s B |2 PS
— ——wos4 gRY_ 18— 1|
El A WO4T ARY_18
il L ey ‘
w G
> —Wo2s BLU_18 — H
a ke -4 2 -
ul Tl FUEL ] ) !
[ TIMER S0L E = &
5 > RELAY RELAY & 5 S
= | "3
o R v E = 2 =
L > g § g
STARTER MOTOR 3 - o
] A DE—-‘{
a F 2
Bl Awl 2 L]
Pos a1 FUEL M
\\ ALTERNATOR LIFT
E/" —wossBLU_16— & FUNES S M5
L woto RED_g R z HOURMETER
] e > |
s = 1 Ig
= &
Wo24 GRY_1 E a
—— B = =
—— BATTERY ;u c 3
12v E o1
- LA
H ] Li-FUEL
= =z 7 | SOLENQID
o 1
m m
w053 BAN_18 8 2 . Jow
w03z BRN_16 £ % [ PULL
Wo48 BAN_18 WOE4 BRN_18 |

77 I-w:m BRN_16

[ Woi+ BRN_t6

F1B

:(] OPTION
GND

22442842_058_05/04_B

ITEM

COMM. NO.

DESCRIPTION

QTY DIMENSIONS/NOTES

36844264
22255566
22226385
35376169
35376169
36888154
36793651
22255574

STARTER

DIODE
DIODE

BATTERY, 12V

PUMP ,FUEL

FUSE, 15 A

FUSE, 25 A
ALTERNATOR

PR RPRRPRRRPRRR




WIRING DIAGRAM

F2

A B8
OPTION
26A W26 RED-ORN_18 Wo27 RED-ORN 10—:[ POWER
Wolz BLU_16 WD@‘ RED=-ORM_1&
82
on| |BYPASS SEP TK
B o TEMFPERATURE
! | 8TART =
y -~ i) Wo17 PNK-QRN_18
z >
-3 a -
oFF Lj 81 ? ] i - 83
IGNITION a ! = !
F1 A ] ) T = AIREND
SWITCH T 2 o 2
A B @ @ DIacH
—U:D—wooz RED_18 E - E = TEMPERATURE
= 2
154 s 2 > 2 ]
Wo4s PHK-BLU_ 13
Wo20 PNK-BLU_15 wma PHK-BLU_18
WOo4 YEL_16—
1 -2
30
K4 Ka wum PNK-BLU_15 WO16 PHHK-WHT_16
) START AIR HTR W018 PNK-BLU_18
- PROTECT RELAY 2
RELAY
s a7 lera N & 85 30
5 ] 3 Oo--- Ks
P8 5 BYPASS
—woos ORN_18——{_] B § — RELAY 1 54
o ] ENGINE
] o r COOLANT
w 88 ler le7a TEMPERATURE
= « 2
&= - P4
g :' H L N 4 Woge PNK—!LK_ls:I—| 1
a W049 PHK-BLK_18
3 1
L) A 1
2 LAY ! q ENaINE
493 8w b i A1 oL
ool guamer| Do- | F ENGINE PREBSURE
o = -
g g5 g L2\l £ :::\rsﬁ wozz Gnv_w:l
s B |2 PS
— ——wos4 gRY_ 18— 1|
] A WO4AT GRY_18
il L ey ‘
I 2
# —Wo28 BLU_16— o
2 Kz = = 2
w Tl FUEL b ) al
= TIMER H H &
- -3 RELAY RELAY & ] ]
= | "3
1 o 2 -
L g = i " g § g
STARTER MOTOR ] - .
] A DE—-‘{
a F 2
Bl Awl 2 L]
Po8 ai FUEL M
\\ ALTERNATOR LIFT
E/" —woasBLU_16— & FUNES S "s
L wo1o RED_8 A z HOURMETER
] e > |
s = 1 Ig
= &
Wo24 GRY_1 E a
—— B = =
—— BATTERY ;u c 3
12y E o
- LA
g T L1-FUEL
= =z 7 | SOLENQID
o 1
m m
W53 BRN_16 8 2 5 howp
w03z BRN_16 £ % [ PULL
Wo48 BAN_1€ WO0E4 BRN_18 |
[ [ Wots BRN_t6 P18, oprion
Wo40 BAN_16 Woo5s BRN_16: :(] GND

i

22442842_058_05/04_B

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

K1
K2
K3
K4
K5
L1
M5

36856250
22245492
36856250
36878361
36878361
22226393
54766704
22054175

RELAY, STARTER

RELAY, FUEL SOLENOID
RELAY, AIR HEATER

RELAY, START PROTECT
RELAY, BYPASS

SOLENOID, ENGINE STOP
HOURMETER

METER, ELECT/MECH HOUR

P RPRRPRRPRRRRR

PRIOR TO SN 340182
BEGIN w/ SN 340182

B -39




WIRING DIAGRAM

LLLF OPTION
26A W026 RED-ORN_18 Wo27 RED-ORN m—:CI POWER
w012 BLU_18 woea RED-ORN_16
oM BYPASS 3EP T
s lo TEMPERATURE
! | 8TART =
7 = = W017 PNK-@RN_18
-3 =
OFF Lj i e i : 53
mmrloN a ! = )
B A a = T = AIREND
SWITCH T = o 2
A B @ @ DIacH
—U:D—wooz RED_18 E - E = TEMPERATURE
4 2
15A s z 3 g P3
Wo4s PNK-BLU_ 13
wo2o PNK-BLU 16 wma PHK-BLU_16
wood YEL_16—J
2
Ka Ka wua‘ PNK-BLU_16 W016 PNK-WHT_16
START AIR HTR w018 PNK-BLU_18
PROTECT RELAY a
RELAY
A 85 30
Oo--- Ks
P8 5 BYPASS
—woos ORN_18——{_] B § — RELAY 1 54
i ENGINE
. r COOLANT
& a8 ler  leva b TEMPERATURE
= P4
:' H L N 4 Woge PNK—!LK_ls:I—| 1
H W040 PHK-BLE_18
3 1
o A
@22 b ENGINE
e g oo = - —(
i ga K ! At 3 IL
o = T SWATER| - L ENGINE PRESSURE
a = -
g § > g Fay g ::‘M’EH wozz Gnv_w:l
] B_|2 P6
- ——woa4 gy 18— 1|
El A WO4T GRY_18
] L ey ‘
w G
o —WO28 BLU_16 — ©
g K2 -4 2 -
ul T FUEL b ) o
= TIMER S0L E = &
- -3 RELAY RELAY & 5 S
= | "3
o R [y E = 2 2
L > g § g
STARTER MOTOR 3 - o
: o j_‘ DE—-‘{
r
&) :
Bl mwl 2 B2
Pos a1 FUEL M
\\ ALTERNATOR ST
E/_ —wossBLU_16— FRER SN s
L Woi0 RED_g ] ;' HOURMETER
] . o |
s E| 1 Ig
= o
Wo24 GRY_1 2 a
—— B = =
—— BATTERY ;u c =
12v E o1
- LA
% b | b Li-FUEL
= =z 7 | SOLENQID
o 1
m m
w053 BAN_18 8 2 HoLD
w03z BRN_16 £ % PULL
Wo48 BAN_18 WOE4 BRN_18 |
[ [ Wots BRN_t6 P18, oprion
:!__f' W040 BRN_16 :(:l GND

22442842_058_05/04_B

ITEM

COMM. NO.

DESCRIPTION

QTY DIMENSIONS/NOTES

15899842
22127385
36865756
35596436
15898059
54757935
22245468
22218721

HEATER, AIR INTAKE

SWITCH, IGNITION

SWITCH, SEPARATOR TANK TEMP

SWITCH, DISCHARGE AIR TEMPERATURE
SWITCH, ENGINE COOLANT TEMPERATURE
SWITCH, ENGINE OIL PRESSURE

TIMER

HARNESS, CHASSIS

PR RPRRPRPRRRPR




TAIL LIGHT WIRING DIAGRAM

D&1 DS2

AMBER RED D
SIDE SIDE 3 H|SG3HT
TAIL
) M
DS3
— T3 &R tumn
JUNCTION BOX
o] o RED N/C
WHITE WHITE DS4
o o [3) LiCENSE
o o BROWN BROWN
o ol GREEN GREEN
o o YELLOW YELLOW
o) o——BLUE N/C
DS3
—)]
|| || STOP / TURN
L) O
FRAME
DS1 Ds2
AMBER RED DS3
SIDE SIDE 3 LEFT
TAIL

OJRO.

@®®

O

1 WHITE - GROUND

2 YELLOW - LEFT STOP/TURN SIGNAL
3

4 GREEN - RIGHT STOP/TURN SIGNAL
5 BROWN - TAIL f CLEARANCE LIGHTS
6 BLUE - ELECTRIC BRAKES

22442842_059_05/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
DS1 | 35367051 |[LIGHT, AMBER SIDE 2
DS2 | 35367044 |LIGHT, RED SIDE 2
DS3 | 36788081 |LIGHT, STOP / TAIL 2
DS4 | 54726468 |LIGHT, LICENSE 1
W1 | 36893196 |HARNESS, LIGHT 1




AIR & OIL PIPING

NOTES:

SEE NEXT PAGE FOR MATCH POINTS

[Al[E][C][D][E]

(20%)

DISCHARGE
PRESSURE |
GAGE
—
I
L
c
o | |
o
L
R
= Bl @
22442842 060_05/04_B
ITEM | COMM. NO. DESCRIPTION OTY | DIMENSIONS/NOTES
1 35356484 |TUBING
2 35324839 |VALVE, BALL
3 95953378 |[ELBOW, 90 X 1-1/4 NPT
4 36921377 |NOZZLE, SONIC
5 35369347 |CONNECTOR, STREET
6 22234884 |TUBE, SERVICE
7 95944666 |ELBOW, STREET 1/4 NPT
8 35370386 |ELBOW, 90 X 1/8 NPT X 3/8 TUBE
10 36923571 |HOSE ASM.
12 35374867 |ELBOW, 90 X 1 7/8-12
13 36766756 |MUFFLER, ORIFICE 0.140
14 35279777 |ELBOW, 90 X 1-5/8-12
15 22181150 |TUBE ASM., BOTTOM COOLER




AIR & OIL PIPING

NOTES:

SEE NEXT PAGE FOR MATCH POINTS

[Al[E][C][D][E]

(20%)

DISCHARGE
PRESSURE |
GAGE
—
I
L
c
o) | |
o
L
R
= Bl [
22442842 060_05/04 B
ITEM | COMM. NO. DESCRIPTION QTY | DIMENSIONS/NOTES
16 95928230 PLUG, 1/4 NPT
17 35114545 TEE, STREET 1/4 NPT
20 22181143 TUBE ASM., TOP COOLER
23 95219770 CONNECTOR, STREET 1-1/4-12
24 35228212 HOSE ASM.
25 95944542 NIPPLE, 1.25 X 7”
26 36840437 VALVE, ORIFICE / CHECK
27 36766772 MUFFLER, .062 ORIFICE
29 54411665 VALVE, BYPASS
30 35322379 VALVE, BLOWDOWN RPR KIT 35379064
31 35325166 VALVE, SAFETY P185
36920254 VALVE, SAFETY XP185
32 36854149 VALVE, PRESSURE REGULATOR RPR KIT 35387919

B-43



AIR & OIL PIPING

NOTES:

SEE NEXT PAGE FOR MATCH POINTS

[Al[E][C][D][E]

|III'I'I|—OOO r——O‘

22442842_060_05/04_B

| DISCHARGE
PRESSURE |
GAGE

ITEM COMM. NO. DESCRIPTION QTY | DIMENSIONS/NOTES
33 95944708 |TEE, STREET
35 35294750 |ELBOW, 90 X 1-1/16-12
38 35295880 |CONNECTOR, STRAIGHT
39 54727799 |ELBOW, SIGHT TUBE
40 22248454 | TUBE, SIGHT
42 95930319 |COUPLING, 1/8 NPT
43 22186381 |ADAPTER, OIL SCAVANGE
44 36881076 |VALVE, WYE
45 35579630 |PLUG, VENTED 1.62
46 35664934 |PLUG
49 35279942 |O-RING
54 35294727 |ELBOW, 45 X 1 1/16-12 X -12JIC




AIR & OIL PIPING

NOTES:

SEE PREVIOUS PAGE FOR MATCH POINTS IZ'

[AlE][C]PIE]

AIR CYLINDE
|

(38")

22442842_061_05/04_A

ITEM | COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

1 35356484
5 35369347
8 35370386
9 35369354

10 35287721
11 35286491
12 35374867
18 35369396
19 35302314

TUBING

CONNECTOR, STREET

ELBOW, 90 X 1/8 NPT X 3/8 TUBE
ELBOW, 90 X 1/4 NPT X 3/8 TUBE
HOSE ASM.

ELBOW, 90 X 7/8-14

ELBOW, 90 X 1-7/8-12

TEE, 1/8 NPT

ADAPTER




AIR & OIL PIPING

NOTES:

SEE PREVIOUS PAGE FOR MATCH POINTS IZ'
[Al[B][C][D][E]
(38"
(38")
AIR CYLINDE | <
| (38")
L J
22442842 061_05/04_A
ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
22 36764553 |TUBE ASM.
28 36886992 |VALVE, CHECK .078
34 36886752 |HOSE ASM., DISCHARGE
36 35596436 |[SWITCH, SHUT DOWN
37 39404165 |O-RING
47 35287556 |PLUG, HEX 5/8-18
48 35289057 |PLUG, HEX 7/16-20
55 36885093 |ELBOW, LONG 90




AIR & OIL PIPING

NOTES:
SEE PREVIOUS PAGE FOR MATCH POINTS START / RUN

ELECTRIC

VALVE
OPTION

DUEL REGULATION
OPTION XP185WJD

‘ —
2 | . I
[
0
- START/RUN
\ ) | ] VALVE OPTION
SEPARATOR ' - - -
TANK J
REF - —‘] I ._ ,I: I
| | | IN|T
‘ : . | M !
| | |
\ I
., ‘.J
22442842 062_05/04 A
ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 35356484 |TUBING
5 35369347 |CONNECTOR, STREET
6 22234884 |TUBE, SERVICE
9 35369354 |ELBOW, 90 X 1/4 NPT X 3/8 TUBE
13 36766756 |MUFFLER, ORIFICE 0.140
17 35114545 |TEE, STREET 1/4 NPT
27 36766772 |MUFFLER, .062 ORIFICE
32 36854149 |VALVE, PRESSURE REGULATOR




AIR & OIL PIPING

NOTES:

SEE PREVIOUS PAGE FOR MATCH POINTS

SEPARATOR
TANK

ELECTRIC
START / RUN
VALVE
OPTION

DUEL REGULATION
OPTION XP185WJD

START/RUN
VALVE OPTION

e

TF o e
|

|
IN,
I

22442842_062_05/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
50 35294727 |ELBOW, 45 X 1 1/16-12 X -12JIC
51 95954293 |CROSS, 1/4 NPT
52 95667341 |NIPPLE, 1/4 NPT X .88’
53 35302314 |ADAPTER, 9/16 X 1/4 NPT
56 36843142 |VALVE, SOLENOID 24V
57 95940748 |BUSHING, REDUCING 3/8 NPT X 1/4 NPT
58 95954095 [(ELBOW, 90 X 1/4 NPT
60 36864684 |VALVE, 3-WAY
61 35359090 |VALVE, PRESSURE REGULATOR




ENCLOSURE COMPLETE

22442842_063_05/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

A 54473525 |[ENDCAP, REAR 1 |STANDARD PAINT
54729140 |[ENDCAP, REAR 1 |SPECIAL PAINT

B 54602719 |CROSSMEMBER, ENDCAP 2

C 35279025 |SCREW, TAPPING M08-1.25 X 20 16

D 54721238 |SCREW, 11/32” HI-LO 22

E 54631783 |STIFFNER, PLASTIC ENDCAP 1

F 54631775 |STIFFNER, PLASTIC ENDCAP 1

G 36894194 |PANEL, SIDE 2 |STANDARD
54529433 |PANEL, SIDE 2 |GALVANNEAL

H 36797652 |SCREW, TAPPING M06-1.0 X 12 12

J 36893634 |GROMMET, CLEARANCE LIGHT 4




ENCLOSURE COMPLETE

22442842_063_05/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

NnIoVOTVTZ2ZIr X

—

35367044
36894608
35367051
36894616
36877579
92368687
54721212
54482518
54729181
54473517
54729132

LIGHT, RED CLEARANCE
REFLECTOR, RED

LIGHT, YELLOW CLEARANCE
REFLECTOR, AMBER
FENDER

SCREW, TAPPING M06-1.0 X 14
RIVET, 3/16” ALUMINUM
LATCH, PLASTIC ENDCAP
LATCH, PLASTIC ENDCAP
ENDCAP, FRONT

ENDCAP, FRONT

NDNDNDNDN

PR R RPN

STANDARD PAINT
SPECIAL PAINT
STANDARD PAINT
SPECIAL PAINT




ENCLOSURE COMPLETE

22442842_064_05/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

A 36881886 |NUT, HEX FLANGE MO08-1.25 8

B 35337328 |STUD, BALL M08 8

C 35600287 |SPRING, GAS 4

D 22242358 |ROOF 1 |STANDARD
22242382 |ROOF 1 |GALVANNEAL

E 36797652 |SCREW, TAPPING M06-1.0 X 12 46

F 36883445 |COVER, COOLER ACCESS 1 |STANDARD
54529326 |COVER, COOLER ACCESS 1 |GALVANNEAL

G 54724117 |GROMMET, SCREW 12

H 36885085 [SCREW, TAPPING 1/4-10 X .75” 12

J 54726468 |LIGHT, LICENSE 1

K 36788081 |[LAMP ASM. 2




ENCLOSURE COMPLETE

22442842_064_05/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

L 36787968 |GROMET 2

M 36883452 |COVER, COOLER ACCESS 1 |STANDARD
54529334 |COVER, COOLER ACCESS 1 |GALVANNEAL

N 36889558 |STOP, DOOR 4 |STANDARD
54529417 |STOP, DOOR 4 |GALVANNEAL

P 36889509 |DOOR 2 |STANDARD
54529375 |DOOR 2 |GALVANNEAL

Q 36865293 |BUMPER, RUBBER 6

R 36793602 [LATCH, SLAM DOOR 2

S 36794816 |RIVET, 3/16 X 1/8 8

T 36883437 |HINGE, DOOR 2




FOAM INSULATION COMPLETE

¥ DRAWBAR

{\

22442842_065_06/06_C

* ON BOTH DOORS

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

A 54698089 |PANEL, REAR END ACOUSTIC 1

B 36883742 |PANEL, SIDE DOOR ACOUSTIC 6 |Prior to S/N 369325
54413067 |PANEL, SIDE DOOR ACOUSTIC 8 |Begin w/ S/N 369325

C 36883718 |PANEL, ACCESS DOOR ACOUSTIC 1

D 54389887 |PANEL, REAR ROOF ACOUSTIC 1

E 54828979 |PANEL, FRONT ROOF ACOUSTIC 1

F 54698105 |PANEL, ACCESS DOOR ACOUSTIC 1

G 54724125 |CLIP, XMAS TREE 19

H 36886166 |PANEL, INLET BAFFLE ACOUSTIC 1

J 54698097 |PANEL, BOTTOM REAR END ACOUSTIC 1

K 22876262 |PANEL, FRONT END ACOUSTIC 1 [Begin w/ S/N 369325

B-53



DECAL LOCATION

&)

9

A DANGER A WARNING

A WARNING |

AWARNING

L"’""’*"""‘
death. "

Rotating fan blad l@

Can cause serlous Injury.

Do not operate without guard
in place.

ST FEV. A

AWARNING

High praasurs alr.
Can cause serlous Injury ..
or death,

‘.
Reliove pressure bafore

AT RV A

>

22442842_066_05/04_B

A WARNING |

K Collapsing jsckstand.
Can causs serous Injury.

T Insert locking pin compietely.

_.-‘):‘;’._-
5 A

Exgeanlve towing apesd.
Can cause sarious Injury of death.

Do HOT scesd &5 mph (105 kamhe.)

4 V. A

ITEM

COMM. NO.

DESCRIPTION

QTY DIMENSIONS/NOTES

SErXe«IOmMMOO®m®>

54568803
54604970
54625207
22318653
36531176
54568795
36523306
54568779
54629902
54604921
36794816
36533081

2-PART DRAWBAR WARNING
OIL FILL

DIESEL FUEL

WIRING DIAGRAM

V. I. N.

HIGH PRESSURE WARNING
SERIAL NUMBER PLATE
ROTATING FAN WARNING
3-PART DANGER/WARNING
TOW CHAINS NOTICE
RIVET

V. I. N. OVERLAY

NRPRPRRPRRPRRPRRRPRERRRR

vy]
ul
A




DECAL LOCATION

A

/A

AWARNING

Hot pressurized fluld.
‘Can cause serlous burns.

Do not open radiator while™gy

hot.

AWARNING

Rotating fan blwe@

Can cause serious injury.

Do not operate without guard

in place.

S4sBETTRREV. A

A WARNING A WARNING
oyl AN e Lo
blindness or death. anddng, o
Eon Cates Selous Injiry of deahe "
Tamos avey o b, e Sprea e oraan o
mgersall Rand sammsT=a REV.A gersed fand S4SSTET REV. A
22442842_067_05/04_A
ITEM | COMM. NO. DESCRIPTION QTY | DIMENSIONS/NOTES
A | 54568753 |BATTERY GAS WARNING 1
B | 54454756 |NO ETHER 2
C | 54749163 |OPERATING INSTRUCTIONS 1
D | 54604962 |RADIATOR FILL 1
E | 54568779 |ROTATING FAN WARNING 1
F | 54568761 |HOT PRESSURIZED FLUID WARNING 1
G | 54568787 [IMPROPER OPERATION 1







Section C - ENGINE PARTS



ENGINE OVERHAUL GASKET SET (P185)

R

OPTIONAL ITEMS

22442842 _011_05/04_A

ITEM | COMM. NO. DESCRIPTION QTY | DIMENSIONS/NOTES
A | 15894850 |GASKET SET AR
B | 15895188 |HOAN, CYLINDER AR
C | 15899354 |GASKET, LIQUID AR

C-2




ENGINE OVERHAUL GASKET SET (XP185)

22442842_012_05/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
A 16539736 |GASKET SET AR
B 15895188 |HOAN, CYLINDER AR
C 15899354 |GASKET, LIQUID AR




VALVE COVER and PVC BREATHER (P185)

22442842_013_05/04_B

COMM. NO.

DESCRIPTION

DIMENSIONS/NOTES

15896061
15898919
15896129
15896103
15896137
15896111
15898216
15898968
15898182
15898984
15896152
15896145
15896095
15896079
15896087

VALVE COVER ASM.
SCREW, M5 X 10 TAPPING
PLATE, BREATHER
DIAPHRAGM, BREATHER
SPRING, DIAPHRAGM
PLATE, CENTER

KNOB

O-RING 1A P 12.0

CAP, OIL FILLER

O-RING 1A P 32.0

PLUG

GASKET, VALVE COVER
BAFFLE

PLATE, BAFFLE

BAFFLE

PRPRRPRRPRRRPRRPANIMNRRPRRREODLER

A0 TVZEIrXaeIOTMMOO®T>

@




VALVE COVER and PVC BREATHER (XP185)

22442842 _014_11/05 B

TO BLOCK

ITEM

COMM. NO.

DESCRIPTION

QTY DIMENSIONS/NOTES

ZIrXaeaITOmMmMmMOOm®>

16539280
15898216
15898968
15898182
15898984
16538936
15896145
15896095
15896079
15898919
15899345
15896087
15898638

VALVE COVER ASM.
KNOB

O-RING 1A P 12.0

CAP, OIL FILLER
O-RING 1A P 32.0

ELBOW, VALVE COVER BREATHER
GASKET, VALVE COVER
BAFFLE

PLATE, BAFFLE

SCREW, M5 X 10 TAPPING
GASKET, LIQUID

BAFFLE

CLAMP 24

ORRPRPRPRPRELDMDMERE

>
s




VALVE COVER and PVC BREATHER (XP185)

22442842 _014_11/05_B

TO BLOCK

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

SBEN<SKXS<CHOLWLITOT

16539249
16539256
16539694
16539264
16539017
16539272
16539512
16538928
16539140
15899040
16539595
16539470
16539025
16539488

HOSE, BREATHER
BREATHER ASM., PVC
BOLT, M5 X 10 PLATED
COVER, PVC BREATHE
FILTER, STEEL WOOL
BREATHER, PVC

CLAMP, HOSE 22

HOSE, BREATHER

CLAMP, HOSE SUPPORT22
BOLT, M8 X 12 PLATED
CLAMP, HOSE 22

HOSE ASM., PVC BREATHER
ELBOW, BLOCK BREATHER
PROTECTOR, PVC HOSE

RPRPRPNRRPRRPRPWOWRNRR

@]
o




ROCKER ARM ASSEMBLY (P185)

22442842_015_05/04_A

ITEM | COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

15895956
15899115
15895105
15896053
15896046
15899198
15895964
15896038

IOTMMmMOO >

SHAFT ASM., ROCKER
BOLT, M 8 X 40 PLATED
BOLT, M 8 X 60 PLATED
BOLT, M 8 X 75 PLATED
BOLT, M 8 X 65 PLATED
NUT, HEX FLANGE M 8-1.25
SHAFT, ROCKER ARM
STUD, M 8 X 22 PLATED

NFEPNEFEPRMOODNPRE




ROCKER ARM ASSEMBLY (P185)

22442842_015_05/04_A

ITEM | COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

15895980
15896012
15898463
15898448
15895998
15896020
15896004
15895949

= G

SUPPORT, ROCKER SHAFT END
ARM ASM., ROCKER

NUT, HEX M 8-1.25

SCREW, VALVE

WASHER, WAVE

RETAINER, F.I. VALVE

ARM ASM., ROCKER
STUD, M8 X 80

NS~ BSOOOOOOWPEANDN

| MOTVTZ2r




ROCKER ARM ASSEMBLY (XP185)

22442842_016_11/05_B

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

CIOTMMOO m™>

15895956
15899115
15895105
16539231
15895105
15899198
15895964
15896038
15895980

SHAFT ASM., ROCKER

BOLT, M 8 X 40 PLATED

BOLT, M 8 X 60 PLATED

BOLT, FLANGE RETAINER

BOLT, M 8 X 60 PLATED

NUT, HEX FLANGE M 8-1.25
SHAFT, ROCKER ARM

STUD, M 8 X 22 PLATED
SUPPORT, ROCKER SHAFT END

NNEFEPNRFRPPMMOODNPRE




ROCKER ARM ASSEMBLY (XP185)

22442842_016_11/05_B

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

—nVOTZ2Zr X

15896012
15898463
15898448
15895998
16539223
15896004
15895949
16539215
15895972

ARM ASM., ROCKER

NUT, HEX M 8-1.0

SCREW, VALVE

WASHER, WAVE

PEDESTAL, RETAINER

ARM ASM., ROCKER

STUD, M8 X 80
RETAINER, F.I. VALVE

SUPPORT, CENTER ROCKER SHAFT

P ADNSMDIMOOOOOWS

@]
=
o




CYLINDER HEAD ASSEMBLY (P185)

22442842 _017_05/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
A 15895931 |SEAT, VAVLVE BRIDGE 8
B 15895907 |BRIDGE ASM., VALVE 8
C 15898463 |NUT, HEX M8-1.25 8
D 15895915 |SCREW, VALVE BRIDGE 8
E 15895857 |GUIDE, VALVE BRIDGE 8
F 15895923 |COTTER ASM. 16
G 15895899 |RETAINER, SPRING 16
H 15895881 |SPRING, VALVE 16
J 15898281 |SEAL, EXHAUST VALVE STEM 8
K 15898208 |SEAL, INTAKE VALVE STEM 8
L 15895840 |GUIDE, VALVE 16
M 15895097 |PLUG, 1/4 NPT 1




CYLINDER HEAD ASSEMBLY (P185)

22442842 _017_05/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

<X<XS<CHWIDVDOTZ

15898968
15897168
15897416
15899248
15898943
15895873
15895865
22402663
15895824
15895816
15899065

O-RING 1A P 12.0

SEAT, NOZZLE
PROTECTOOR, NOZZLE
PLUG 40

PLUG 3/8 NPT

VALVE, EXHAUST
VALVE, INTAKE

HEAD ASM., CYLINDER
LIFTER, ENGINE
LIFTER, ENGINE

BOLT, M8-1.25 X 16 PLATED

AP PRPPOCODMDSADSMLDS

@]
=
N




CYLINDER HEAD ASSEMBLY (XP185)

22442842 _018_05/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
A 15895931 |SEAT, VAVLVE BRIDGE 8
B 15895907 |BRIDGE ASM., VALVE 8
C 15898463 [NUT, HEX M8-1.0 8
D 15895915 |SCREW, VALVE BRIDGE 8
E 15895857 |GUIDE, VALVE BRIDGE 8
F 15895923 |COTTER ASM. 16
G 15895899 |RETAINER, SPRING 16
H 15895881 |SPRING, VALVE 16
J 15898281 |SEAL, EXHAUST VALVE STEM 8
K 15898208 |SEAL, INTAKE VALVE STEM 8
L 16539207 |GUIDE, VALVE 16
M 15895097 |PLUG, 1/4 NPT 1




CYLINDER HEAD ASSEMBLY (XP185)

22442842_018_05/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

<X<XS<CHWIDVDOTZ

15898968
15897168
15897416
15899248
15898943
15895873
15895865
22402663
15895816
15899065
16539256

O-RING 1A P 12.0

SEAT, NOZZLE
PROTECTOOR, NOZZLE
PLUG 40

PLUG 3/8 NPT

VALVE, EXHAUST
VALVE, INTAKE

HEAD ASM., CYLINDER
LIFTER, ENGINE

BOLT, M8-1.25 X 16 PLATED
BREATHER ASM., PVC

P ANEFP OSSN

(@)
[y
N




CYLINDER BLOCK ASSEMBLY (P185)

22442842_019_05/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
A 15895600 |GASKET, CYLINDER HEAD 1
B 15899875 |BOLT, CYLINDER HEAD 18
C 15895535 |BLOCK ASM., CYLINDER 1
D 15898893 |SPRING, PIN 6 X 12 2
E 15899230 |PLUG 30 8
F 15895543 |PLUG 55 1
G 15898828 |PLUG 1
H 15898943 |PLUG 3/8 NPT 3

-15



CYLINDER BLOCK ASSEMBLY (P185)

22442842_019_05/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
J 15895568 |BUSHING, CAMSHAFT 1
K 15895584 |BEARING ASM., THRUST 2
15898626 |BEARING ASM., THRUST 2 |0.25 OVERSIZED
L 15895576 |BEARING ASM., MAIN 5
15895618 |BEARING ASM., MAIN 5 ]0.25 UNDERSIZED
M 15895550 |BOLT, METAL CAP 10




CYLINDER BLOCK ASSEMBLY (XP185)

22442842_020_05/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
A 15895592 |BOLT, CYLINDER HEAD 18
B 15895600 |GASKET, CYLINDER HEAD 1
C 22400063 [BLOCK ASM., CYLINDER 1
D 15898893 |[SPRING, PIN 6 X 12 2
E 15899230 |PLUG 30 8
F 15895543 |PLUG 55 1
G 15898828 |PLUG 1
H 15898943 |PLUG 3/8 NPT 3

-17



CYLINDER BLOCK ASSEMBLY (XP185)

22442842_020_05/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
J 15895568 |BUSHING, CAMSHAFT 1
K 15895584 |BEARING ASM., THRUST 2
15898626 |BEARING ASM., THRUST 2 10.25 OVERSIZED
L 15895576 |BEARING ASM., MAIN 5
15895618 |BEARING ASM., MAIN 5 |0.25 UNDERSIZED
M 15895550 |BOLT, METAL CAP 10
N 16539199 |SPACER, BLOCK/INJECTOR PUMP 1

-18




OIL PAN ASM. & SUMP TUBE

GRS

';‘ \"’i ““.IJN @

: iy
IR

i#’ a""l" X =
1 ) (Riﬁ\e

i il s
B Sl By

22442842 _021_05/04_A

[
N g ¢
o 0

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
A 15895709 |O-RING P20 1
B 15896558 |PIPE ASM., LUBRICATION OIL 1
C 15899040 |BOLT, M8-1.25 X 12 PLATED 18
D 15899354 |GASKET, LIQUID AR
E 15895808 [PAN ASM., OIL 1
F 15897184 |PLUG, M22 DRAIN 1
G 15898877 |WASHER, 22 SEAL 1

-19



FLYWHEEL (P185)

22442842_022_05/04_A

ITEM

COMM. NO.

DESCRIPTION

DIMENSIONS/NOTES

CITIOTMOO WX

15894934
15894926
15895782
15898364
15895790
15989354
15896392
15896400
15896418

BOLT, M10-1.50 X 70 PLATED
BOLT, M10-1.50 X 35 PLATED
COVER ASM., FLYWHEEL
PIN, 8 X16 DOWEL

SEAL, OIL

GASKET, LIQUID

BOLT, FLYWHEEL
FLYWHEEL ASM.

GEAR, RING

N
o




FLYWHEEL (XP185)

22442842_023_05/04_A

ITEM

COMM. NO.

DESCRIPTION

DIMENSIONS/NOTES

CTOTMOUOUO W@>

15894934
15894926
16539561
15898364
15895790
15989354
15896392
15896400
15896418

BOLT, M10-1.50 X 70 PLATED
BOLT, M10-1.50 X 35 PLATED
HOUSING, FLYWHEEL

PIN, 8 X16 DOWEL

SEAL, OIL

GASKET, LIQUID

BOLT, FLYWHEEL
FLYWHEEL ASM.

GEAR, RING

-21



CAMSHAFT & IDLE GEARS (P185)

22442842_024_05/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

ZIrX«ITOmNMmMmMmoOw>»

15896244
15898489
15896251
15898901
15898422
15899065
15896269
15896585
15896293
15896277
15899149
15896319
15896301

ROD, PUSH

TAPPET

CAMSHAFT ASM.
KEY 7 X 14

METAL, CAMSHAFT THRUST
BOLT, M08-1.25 X 16 PLATED
GEAR, CAMSHAFT

GEAR ASM., IDLE

BUSHING, IDLE GEAR
SHAFT, IDLE GEAR

BOLT, M08-1.25 X 55 PLATED
GEAR, FUEL INJECTION PUMP
BOLT, FI. PUMP

AR WRRPRPRNRRLRRPEOO®

@]
)
N




CAMSHAFT & IDLE GEARS (XP185)

22442842 _025_05/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

IOTMMOO >

15896244
15898489
16539314
15898901
15898422
15899065
15896269
15896285

ROD, PUSH

TAPPET

CAMSHAFT ASM.
KEY 7 X 14

METAL, CAMSHAFT THRUST
BOLT, M08-1.25 X 16 PLATED
GEAR, CAMSHAFT

GEAR ASM,, IDLE

PP NP PP OO®

-23



CAMSHAFT & IDLE GEARS (XP185)

22442842 _025_05/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

= G

DO TTVZ2Zrr

15896293
15896277
15899149
15896319
15896301
16539579
16539589
16539710

BUSHING, IDLE GEAR

SHAFT, IDLE GEAR

BOLT, M08-1.25 X 55 PLATED
GEAR, FUEL INJECTION PUMP
BOLT, FI. PUMP

FLANGE, INJECTOR PUMP DRIVE
WASHER, SPRING LOCK M18
NUT, M18 LOCK

PR RPDMRP WWR R




CRANKSHAFT & PISTONS (P185)

22442842_026_05/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

A 15896442 |RING SET, PISTON 4 |STANDARD
15896533 |RING SET, PISTON 4 |0.25 OVERSIZED

B 15896434 |PISTON ASM. 4 |STANDARD
15896525 |PISTON ASM. 4 10.25 OVERSIZED

C 15896467 |RING, PISTON RETAINING 30 8

D 15896459 |PIN, PISTON 4

E 15896475 |ROD ASM., CONNECTING 4

F 15896483 |BUSHING, PISTON PIN 4

G 15896509 |BEARING, PISTON ROD 4 |STANDARD
15986517 |BEARING, PISTON ROD 4 10.25 UNDERSIZED

C-25



CRANKSHAFT & PISTONS (P185)

22442842_026_05/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
H 15896491 |BOLT, CONNECTING ROD 8
J 15896327 |CRANKSHAFT ASM. 1
K 15896350 |PIN, 10X 22 DOWEL 1
L 15896343 |PIN, DOWEL 1
M 15898901 KEY 7 X 14 1
N 15896335 |GEAR, CRANKSHAFT 1
P 15896376 |V-PULLEY, CRANKSHAFT 1
Q 15896426 |O-RING 1A S 53.0 1
R 15896368 |WASHER 1
S 15986384 |BOLT, V-PULLEY 1

O
N
o




CRANKSHAFT & PISTONS (XP185)

22442842_027_05/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

A 15896442 |RING SET, PISTON 4 |STANDARD
15896533 |RING SET, PISTON 4 |0.25 OVERSIZED

B 16539348 |PISTON ASM. 4 |STANDARD
16539744 |PISTON ASM. 4 10.25 OVERSIZED

C 15896467 |RING, PISTON RETAINING 30 8

D 15896459 |PIN, PISTON 4

E 15896475 |ROD ASM., CONNECTING 4

F 15896483 |BUSHING, PISTON PIN 4

G 15896509 |BEARING, PISTON ROD 4 |STANDARD
15986517 |BEARING, PISTON ROD 4 10.25 UNDERSIZED

c-27



CRANKSHAFT & PISTONS (XP185)

22442842_027_05/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
H 15896491 |BOLT, CONNECTING ROD 8
J 16539330 |CRANKSHAFT ASM. 1
K 15896350 |PIN, 10X 22 DOWEL 1
L 15896343 |PIN, DOWEL 1
M 15898901 KEY 7 X 14 1
N 15896335 |GEAR, CRANKSHAFT 1
P 15896376 |V-PULLEY, CRANKSHAFT 1
Q 15896426 |O-RING 1A S 53.0 1
R 16539181 |WASHER 1
S 15986384 |BOLT, V-PULLEY 1

O
N
®




TIMING GEAR HOUSING (P185)

22442842_028_05/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
A 15895717 |O-RING P14 1
B 15895709 |O-RING P20 1
C 15895741 |PACKING 1
D 15899354 |GASKET, LIQUID AR
E 15899065 |BOLT, M08-1.25 X 16 PLATED 9
F 15898232 |COVER, FUEL PUMP 1
G 15895758 |GASKET, FUEL PUMP COVER 1
H 15895733 |O-RING 1AP 7 1
J 15898182 |CAP, OIL FILLER 1
K 15898984 |O-RING 1A P 32 1
L 15899206 |NUT, HEX FLANGE M10-1.5 4
M 15895667 |CASE ASM., GEAR 1

-29



TIMING GEAR HOUSING (P185)

22442842_028_05/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
N 15895683 |STUD, M10 X 32 4
P 15895675 |HOUSING, GEAR 1
Q 15895691 [PUMP ASM., OIL 1
R 15899073 |BOLT, M08-1.25 X 20 PLATED 7
S 15898364 |PIN, 8 X 16 DOWEL 4
T 15899123 |BOLT, M08-1.25 X45 PLATED 4
U 15895634 |HOUSING ASM., TIMING GEAR 1
\% 15895642 |SEAL, OIL 1
w 15895766 |COVER ASM., TIMING 1
X 15895774 |SPONGE 1
Y 15895725 |BOLT, M08-1.25 X 70 PLATED 7
4 15899115 |BOLT, M08-1.25 X 40 PLATED 10

O
w
o




TIMING GEAR HOUSING (XP185)

22442842 029_11/05_B

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
A 15895717 |O-RING P14 1
B 15895709 |O-RING P20 1
C 15895741 |PACKING 1
D 15899354 |GASKET, LIQUID AR
E 15899065 |BOLT, M08-1.25 X 16 PLATED 9
F 15898232 |COVER, FUEL PUMP 1
G 15895758 |GASKET, FUEL PUMP COVER 1
H 15895733 |O-RING 1AP 7 1
J 15898182 |CAP, OIL FILLER 1
K 15898984 |O-RING 1A P 32 1
L 15899206 |NUT, HEX FLANGE M10-1.5 4
M 15899115 |BOLT, M08-1.25 X 40 PLATED 10

-31



TIMING GEAR HOUSING (XP185)

22442842 029_11/05_B

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
N 16539702 |STUD, GEAR HOUSING / BLOCK 4
P 22402648 |HOUSING, GEAR 1
Q 16539355 |PUMP ASM., OIL 1
R 15899073 |BOLT, M08-1.25 X 20 PLATED 7
S 15898364 |PIN, 8 X 16 DOWEL 4
T 15899123 |BOLT, M08-1.25 X45 PLATED 4
U 15895634 |HOUSING ASM., TIMING GEAR 1
\% 15895642 |SEAL, OIL 1
w 15895766 |COVER ASM., TIMING 1
X 15895774 |SPONGE 1
Y 15895725 |BOLT, M08-1.25 X 70 PLATED 7
4 15895659 |COVER, FUEL INJECTION PUMP 1

@]
w
N




INTAKE MANIFOLD (P185)

DIMENSIONS/NOTES

TY

Q

i

i

»

-

22442842 _030_05/04_A

DESCRIPTION

15899107 |BOLT, M08-1.25 X 35 PLATED

15896210 |HEATER, AIR

15896202 |GASKET, INTAKE AIR HEATER
15896178 |GASKET, INTAKE MANIFOLD

15896160 |[MANIFOLD, INTAKE

15899149 |BOLT, M08-1.25 X 85 PLATED
15896194 |BOLT, M08-1.25 X 55 PLATED

ITEM | COMM. NO.

A

B
C

D
E
F

G

C-33



INTAKE and TURBO EXHAUST MANIFOLD (XP185)

22442842_031_05/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

SrXeIOmTMMOOm@>

15899107
15896210
15896202
15896178
15896160
15896149
15899194
15896236
16539298
15989438
16539157
16539173

BOLT, M08-1.25 X 35 PLATED
HEATER, AIR
GASKET, INTAKE AIR HEATER
GASKET, INTAKE MANIFOLD
MANIFOLD, INTAKE

BOLT, M08-1.25 X 85 PLATED
BOLT, M08-1.25 X 55 PLATED
GASKET, EXHAUST MANIFOLD
MANIFOLD, EXHAUST

BOLT, M08-1.25 X 80

STUD, M08-1.25 X 20

GASKET, EXHAUST MANIFOLD

PRNORPRRPRORRPRRERREDIN

(@)
w
~




INTAKE and TURBO EXHAUST MANIFOLD

22442842 _031_05/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

<XS<CHLWLWIVOTVZ

16539496
15899198
15897069
16539033
16539322
15899065
16539306
16539611
16539108
16539520
16539538

TURBOCHARGER

NUT, HEX FLANGE M08-1.25
STUD, M08-1.25 X 22

GASKET, TURBOCHARGER OUT
PIPE, TURBOCHARGER OUTLET
BOLT, M08-1.25 X 16 PLATED
BRACKET, TURBOCHARGER OUT
CLAMP, HOSE 54

TUBE, AIR INTAKE / TURBO
TUBE, INTAKE / TURBO

HOSE, INTAKE / TURBO

PR RPRANRPRRARPDNO®EPR




EXHAUST MANIFOLD (P185)

22442842 _032_05/04_A

DIMENSIONS/NOTES

QTY

NN O A A

DESCRIPTION

15899198 |NUT, HEX FLANGE M08-1.25
15899420 |STUD, BOLT M8 X 80

15897069 |BOLT, M8 X 22

15899438 |BOLT, M8 X 80
15896228 |MANIFOLD, EXHAUST
15896236 |GASKET, EXHAUST

15895329 |GASKET, EXHAUST

ITEM | COMM. NO.

A
B
C
D
E
F
G

C-36



WATER PUMP and THERMOSTAT (P185)

22442842 _033_05/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
A 15896764 |GASKET, THERMOSTAT CASE 1
B 15896665 |CASE ASM., THERMOSTAT 1
C 15899032 |BOLT, M06-1.0 X 20 PLATED 4
D 15896673 |COVER, THERMOSTAT 1
E 15896681 |GASKET, THERMOSTAT COVER 1
F 15896715 |THERMOSTAT 1
G 15896699 |GASKET, THERMOSTAT 1
H 15896749 |PLUG, 3/8 NPT STEEL 2
J 15896707 |PIPE ASM., INJECTION 1
K 15896756 |BOLT, M06-1.0 X 12 PLATED 2
L 15899827 |GASKET, 8 3

- 37



WATER PUMP and THERMOSTAT (P185)

22442842 _033_05/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

XsS<CcHnwowmOUVZZ=Z

15896731
15896723
15898240
15898109
15898059
15899040
15895105
15896822
15896590
15896582
15896608

JOINT, 4-8

BOLT, PIPE JOINT
GASKET, 16

PLUG, M16

SWITCH, TEMPERATURE
BOLT, M08-1.25 X 12 PLATED
BOLT, M08-1.25 X 60 PLATED
COCK ASM. 1/4

GASKET, WATER PUMP
PUMP ASM., WATER

BOLT, M06-1.0 X 30 PLATED

NNRPRPRWOWRPRRPRRNERBR

O
w
®




WATER PUMP and THERMOSTAT (P185)

22442842 _033_05/04_A

n

|

=

(@)

£

%)

zZ

)

n

b

w

=

o

V_m.“_.GA.1_¢|_¢|_1_¢|_—|_‘|_¢|_—|_A—.

Z 0

O W

= = ndd nd

TR S

n'g y L

ol LHLSE =

Ay SESuE <
< o < ~

o X GWG|W o

R 52552 8

o hoOon I X

o QZOEZ2 4 o

T J o S iy S

S L w1 d0 -

Hfwowonw>ZhH

oJXoxoOoDQpyZFO

noOooIooa I >>0nNWwm

OO < OO ONT©ON M~

2380 RRRODI B8

2238888888888

= (00 00 0O 00 00 0O 00 CO 0 O 0O 0

OO OMHOLOIOWLLIOLM WO LN

Cllllllllllll

= AN ON®KO A

H>Nggaoggdas<<<s<<m

-39



WATER PUMP and THERMOSTAT (XP185)

22442842 _034_11/05_C

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
A 15896764 |GASKET, THERMOSTAT CASE 1
B 15896665 |CASE ASM., THERMOSTAT 1
C 15899032 |BOLT, M06-1.0 X 20 PLATED 4
D 15896673 |COVER, THERMOSTAT 1
E 15896681 |GASKET, THERMOSTAT COVER 1
F 15896715 |THERMOSTAT 1
G 15896699 |GASKET, THERMOSTAT 1
H 15896749 |PLUG, 3/8 NPT STEEL 1
J 15896707 |PIPE ASM., INJECTION 1
K 15896756 |BOLT, M06-1.0 X 12 PLATED 2
L 15899827 |GASKET, 8 3

(@)
N
o




WATER PUMP and THERMOSTAT (XP185)

22442842 _034_11/05_C

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

XsS<cCcHnwowmoOUVTZZ=Z

15896731
15896723
15898240
15898109
15898059
15899040
15895105
16539686
15896590
15896582
15896608

JOINT, 4-8

BOLT, PIPE JOINT
GASKET, 16

PLUG, M16

SWITCH, TEMPERATURE
BOLT, M08-1.25 X 12 PLATED
BOLT, M08-1.25 X 60 PLATED
BOLT, M08-1.25 X 70 PLATED
GASKET, WATER PUMP
PUMP ASM., WATER

BOLT, M06-1.0 X 30 PLATED

NNFRPANWRRRNERPR

C -

41



WATER PUMP and THERMOSTAT (XP185)

22442842 _034_11/05_C

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
Y 15899149 |BOLT, M08-1.25 X 55 PLATED 5
4 15898265 |CLAMP, 9 4
Al 15896814 |PIPE B, COOLING WATER 1
A2 15896806 |HOSE B ASM., WATER 1
A3 15896780 |PIPE A, COOLING WATER 1
A4 15896798 |PROTECTOR, PIPE 10.7 1
A5 15896772 |HOSE A ASM., WATER 1
A6 16539645 |V-BELT 1
A7 15896616 |V-PULLEY 1
A8 15896640 |SPACER, FAN 1
A9 54486451 |FAN, TURBO 1 |Prior to S/N 359162
16539090 |[FAN 1 |Begin with S/N 359162
Bl 35367218 |SENDER, ENGINE COOLANT TEMP. 1




INJECTION PUMP and FUEL LINES (P185)

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

rXoeIOmTMMmMOOm®>

15896921
15896939
15896947
15896954
15896897
15896863
15896889
15897051
15897010
15897028
15897044

PIPE ASM., #1 INJECTION
PIPE ASM., #2 INJECTION
PIPE ASM., #3 INJECTION
PIPE ASM., #4 INJECTION
SEAL, PIPE

VALVE ASM., FUEL INJECTOR
HOLDER ASM., NOZZLE
SHIM PACK

SPRING, NOZZLE

SEAT, NOZZLE SPRING
PIN

ARARMNADRRARANARPRPRR

-43



INJECTION PUMP and FUEL LINES (P185)

22442842_035_05/04_B

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
M 15897036 |PLATE, STOP 4
N 15896871 |NOZZLE ASM. 4
P 15897002 |NUT, NOZZLE CASE 4
Q 15897093 |RETAINER ASM., 2 TUBE 1
R 15898554 |BOLT, HEX SOCKET M04-0.7 X 14 3
S 15896813 |BRACKET, 2 TUBE SUPPORT 1
T 15894660 |BOLT, M08-1.25 X 18 PLATED 1
U 15896905 |RETAINER, 2 INJECTION PIPE 2
\% 15899024 |BOLT, M06-1.0 X 16 PLATED 2
w 15895428 |RETAINER, 4 INJECTION PIPE 1

O
N
N




INJECTION PUMP and FUEL LINES (P185)

22442842_035_05/04_B

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
X 15896830 |BOLT, M08-1.25 X 22 PLATED 3
Y 15899065 |BOLT, M08-1.25 X 16 PLATED 2
Z 15894868 |RETAINER, INJECTION PUMP 1
Al 15898588 |CASE ASM. 1
A2 15898976 |O-RING 1A P 15 1
A3 15896855 |CAP, HIGH IDLE 1
A4 15896848 |BOLT, M10-1.5 X 20 PLATED 1
A5 15894876 |SUPPORT, INJECTION THROTTLE 1
A6 22226393 |SOLENOID, ENGINE STOP 1
A7 15894884 |PUMP ASM., FUEL INJECTION 1

- 45



INJECTION PUMP and FUEL LINES (XP185)

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

rXoeIOmTMMmMOO®m®>

16539421
16539439
16539447
16539454
15896897
16539751
15896889
15897051
15897010
15897028
15897044

PIPE ASM., #1 INJECTION
PIPE ASM., #2 INJECTION
PIPE ASM., #3 INJECTION
PIPE ASM., #4 INJECTION
SEAL, PIPE

INJECTOR, FUEL
HOLDER ASM., NOZZLE
SHIM PACK

SPRING, NOZZLE

SEAT, NOZZLE SPRING
PIN

ARMNARRARNRPRPRR

(@)
N
(e}




INJECTION PUMP and FUEL LINES (XP185)

22442842_036_05/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
M 15897036 |PLATE, STOP 4
N 16539413 |NOZZLE ASM. 4
P 15897002 |NUT, NOZZLE CASE 4
Q 15897093 |RETAINER ASM., 2 TUBE 1
R 15898554 |BOLT, HEX SOCKET M04-0.7 X 14 3
S 15896913 |BRACKET, 2 TUBE SUPPORT 1
T 15894660 |BOLT, M08-1.25 X 18 PLATED 1
U 15896905 |RETAINER, 2 INJECTION PIPE 2
\% 15899024 |BOLT, M06-1.0 X 16 PLATED 2
w 15895428 |RETAINER, 4 INJECTION PIPE 1

- 47



INJECTION PUMP and FUEL LINES (XP185)

22442842_036_05/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
X 15896830 |BOLT, M08-1.25 X 22 PLATED 3
Y 15899065 |BOLT, M08-1.25 X 16 PLATED 2
4 15894868 |RETAINER, INJECTION PUMP 1
Al 15898588 |CASE ASM. 1
A2 15898976 |O-RING 1A P 15 1
A3 15896855 |CAP, HIGH IDLE 1
A4 15896848 |BOLT, M10-1.5 X 20 PLATED 1
A5 15894876 |SUPPORT, INJECTION THROTTLE 1
A6 22226393 |SOLENOID, ENGINE STOP 1
A7 16539769 |PUMP ASM., FUEL INJECTION 1




FUEL FILTER (P185)

22442842 _037_05/04_A

DIMENSIONS/NOTES

QTY

To]

—

QU I e I i I |

DESCRIPTION

FUEL RETURN

15894744 |JOINT, BOLT M6

15894751 |PACKING, FUEL RETURN

15894736 |PIPE ASM.

15899099 |BOLT, M08-1.25 X 30 PLATED

15898349 |HEAD, FUEL FILTER

22226369 |FILTER, FUEL
15894686 |PROTECTOR, FUEL PIPE

15894678 |PIPE ASM., FUEL

15898273 |CLAMP, 12
15894694 |PIPE, FUEL OIL

ITEM | COMM. NO.

A

B
C

D
E
F
G
H
J
K

C-49



FUEL FILTER (P185)

22442842 _037_05/04_A

DIMENSIONS/NOTES

Y
m1111121111
zZ
)
T
: 2
x
7 z Z L
o 1 w w ™ 0
Do b bege
_|_|O e RTH..
muL — 4 Z s
1M_.WL _.WLQF_U._DAS
ol FRFEWM
P S TS r )
SUWBUIUOLS
J2a 350 500 0 WD
ooorFFaAL OO ITno
ONNOOWLLN~N® AL
SINONdO © O LW
"IN NN ONON~OM
M4444oooooo4006
DO O OO O N
= (00 00 00 0O 00 O O O ®© N
OMOOOOIOOMLION
Ol o N
=
__._ILLMNPQRSTUV

C-50



FUEL FILTER (XP185)

22442842 _038_05/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
A 15894744 |JOINT, BOLT M6 5
B 15894751 |PACKING, FUEL RETURN 5
C 15894736 |PIPE ASM., FUEL RETURN 1
D 15899099 |BOLT, M08-1.25 X 30 PLATED 2
E 15898349 |HEAD, FUEL FILTER 1
F 22226377 |FILTER, FUEL 1
G 15894678 |PIPE ASM., FUEL 1
H 15898273 |CLAMP, 12 4
J 15894694 |PIPE, FUEL OIL 1
K 15894686 |PROTECTOR, FUEL PIPE 1




FUEL FILTER (XP185)

22442842 _038_05/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

<CHuwxwmOUvVZZr

15894777
15894702
15894728
15894710
15898695
15898265
15898687
15894769
15898851
22226385

CLAMP, 140

PIPE ASM., FUEL

PIPE, FUEL OIL

TUBE
PIPE, FUEL RETURN
CLAMP, 9
PIPE, FUEL RETURN
HOSE, JOINT 4

SEAL, WASHER 8S
PUMP ASM., FUEL FEED

P RPRPRPNRPRRPRPR

@]
a1
N




OIL FILTER (P185)

.

22442842_039_05/04_B

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

rXoeIOmMMmMOOm®>

15896541
15898117
15899040
15898851
54757935
22226351
15896574
15898356
15898935
16538951
15896566

DIPSTICK

GUIDE, DIPSTICK

BOLT, M08-1.25 X 12 PLATED
SEAL, WASHER 8S
SWITCH, OIL PRESSURE
ELEMENT ASM., OIL FILTER
STUD, LUB. OIL FILTER

BOLT ASM., JOINT

JOINT, BOLT 3

ADAPTER, OIL PRESSURE SWITCH
TUBE ASM., INJECTION PUMP LUBE OIL

PR WWRRPRNNRPRE

-53



OIL FILTER and OIL LINES (XP185)

22442842_040_11/05_B

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

ZIrXaeIOmTMMmMOO >

15896541
15898117
15899040
15898851
54757935
22226351
16539082
15898356
15898935
16538951
15896566
16538985
16539132

DIPSTICK

GUIDE, DIPSTICK

BOLT, M08-1.25 X 12 PLATED

SEAL, WASHER 8S
SWITCH, OIL PRESSURE

ELEMENT ASM., OIL FILTER

NIPPLE, OIL FILTER / OIL COOLER
BOLT ASM., JOINT

JOINT, BOLT 3

ADAPTER, OIL PRESSURE SWITCH
TUBE ASM., INJECTION PUMP LUBE OIL
SWITCH ASM., OIL PRESSURE
ADAPTER, BLOCK / OIL COOLER INLET

PR RPRPOWRRRPONRR

(@)
Ul
A




OIL FILTER and OIL LINES (XP185)

22442842_040_11/05_B

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

PEN<KXS<CHLWLITOT

15898836
16539603
16539405
16539363
16539371
16539637
16539066
15894777
16539165
16539389
16538910
15898885
16539116

PLUG, DRAIN

CLAMP, HOSE 25

PIPE, COOLING WATER
COOLER, OIL
BRACKET, OIL COOLER
O-RING 1A G 60

PIPE ASM., OIL COOLER / WATER PUMP
CLAMP, 140

ELBOW, 3/8 NPT

BOLT, CHECK VALVE
NOZZLE, PISTON JET
SPRING, PIN 3 X 10
ELEBOW, 3/8 NPT

PARMDBMPRPRPRPRRRPRRPRPROPR

-55



OIL FILTER and OIL LINES (XP185)

22442842_040_11/05_B

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
A3 16539041 |HOSE, TURBOCHARGER OIL DRAIN 1
A4 16539553 |PIPE, TURBO DRAIN 1
A5 15899024 |BOLT, M06-1.0 X 16 PLATED 2
A6 16539397 |GASKET, OIL DRAIN TUBE 1
A7 16539009 |BOLT, PIPE JOINT 1
A8 16539629 |GASKET, ROUND M10 2
A9 16539546 |TUBE ASM., TURBO OIL 1
Bl 39127287 |TEE, 1/8 NPT STREET 1
B2 36870608 |SENDER, 150 PSI PRESSURE 1
B3 16539058 |CLAMP, PIPE SUPPORT 1
B4 16539074 |PROTECTOR, OC/WP TUBE 1
B5 16539124 |CLAMP, PIPE SUPPORT 1




ELECTRICAL COMPONENTS (P185)

22442842_041_05/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

rXaeaIOmMMOOO®>

15894793
22255566
15898018
15894835
15894843
22255574
15899206
15894827
15894819
22245468
22245492

BOLT, M12-1.75 X 30 PLATED
STARTING MOTOR

BOLT

ADJUSTER, BELT

BOLT, M08-1.25 X 25
ALTERNATOR

NUT, HEX FLANGE M10-1.5
SPACER

BOLT, M10-1.5 X 120 PLATED
TIMER

RELAY, FUEL SOLENOID

PR RPRRPRRRPRRRRRERN

- 57



ELECTRICAL COMPONENTS (XP185)

| 22442842_042_05/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

TZZZIrXIOmMMOO >

15894793
22255566
16539678
16539504
15894843
22255574
15899206
15894827
15894819
22245468
22245492
16538993
16539652
16538969

BOLT, M12-1.75 X 30 PLATED
STARTING MOTOR

BOLT, M08-1.25 X 100

STRAP, GENERATOR ADJUSTMENT
BOLT, M08-1.25 X 25

ALTERNATOR

NUT, HEX FLANGE M10-1.5
SPACER

BOLT, M10-1.5 X 120 PLATED
TIMER

RELAY, FUEL SOLENOID

SPACER, GENERATOR STRAP
BOLT, M08-1.25 X 45 PLATED
BLOCK ASM., GENERATOR ADJUSTING

PR RPRRPRRPRRPRRRRRREN

O
a1
®




Section D - OPTION PARTS



PLAT_A_OPTION_002

AXLE, ELECTRIC BRAKE
AXLE, ELECTRIC BRAKE

PLAT_A_OPT_002_04/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

Noe I OT mOoOOw>

naouvOoOTvTZ2Zr

22892657
96747142
35391101
35361864
35361872
35391168
35391176
35391119
35361898
35315183
35315191
35315209
22805436
35315217
35391127
35391135
35315274
35391648
35391630
35315225
22805444

RUNNING GEAR w/ EZ-LUBE

SCREW, HEX FLANG HD M16 X 30

SEAL, EZ LUBE GREASE
CONE, INNER BEARING
CUP, INNER BEARING
BRAKE ASM., LH ELECTRIC
BRAKE ASM., RH ELECTRIC
HUB & DRUM with STUDS
STUD

CUP, OUTTER BEARING
CONE, OUTTER BEARING
WASHER, SPINDLE
WASHER, SPINDLE

NUT, SPINDLE

CAP, EZ LUBE RUBBER
PLUG, EZ LUBE RUBBER
NUT, WHEEL

SCREW, BRAKE MOUNT
NUT, BRAKE MOUNT HEX
PIN, COTTER

WASHER, TANG

NROMNOMNNNDNOMNNENMNRRNOMNOND AR

=
o

N N 00

Prior to S/N 372960
Begin w/ S/N 372960

Prior to S/N 372960
Begin w/ S/N 372960




SECTION

SHOE, ELECTRIC BRAKE

SHOE, ELECTRIC BRAKE

-A

PLAT_A_OPT_003_04/04 A

PLAT_A_OPTION_003

WK

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

rAXoeIOmTMMmMOOw

35391184
35391192
35391333
35391309
35391267
35391366
35391416
35391374
35391358
35391382
35391390
35391226
35391234

PLATE ASM., LH BACKING
PLATE ASM., RH BACKING
BRAKE SHOE KIT
MAGNET KIT

LEVER, PARKING BRAKE
SCREW ASM., ADJUSTING
PLUG, ADJUSTING SCREW
SPRING, ADJUSTER
SPRING, RETRACTOR
SPRING, SHOE HOLD DOWN
PIN, SHOE HOLD DOWN
LEVER KIT, LH ACTUATING
LEVER KIT, RH ACTUATING

P RPRARADIMNNMNNNNNEPRERPRE




PLAT_A_OPT_004

AXLE, EZ LUBE

AXLE, EZ LUBE

PLAT_A_OPT_004_04/04_A

ITEM

COMM. NO.

DESCRIPTION

DIMENSIONS/NOTES

96747142
35391101
35361864
35361872
36848158
35361898
35315225
35315183
35315191
35315209
35315217
35391127
35391135
35315274

SCREW, HEX FLANG HD M16 X 30
SEAL, EZ LUBE GREASE

CONE, INNER BEARING

CUP, INNER BEARING

HUB with STUDS & BEARING CUPS
STUD

PIN, COTTER

CUP, OUTTER BEARING

CONE, OUTTER BEARING
WASHER, SPINDLE

NUT, SPINDLE

CAP, EZ LUBE RUBBER

PLUG, EZ LUBE RUBBER

NUT, WHEEL

AT ZZEEr X aIOTMMOO >

W)




AXLE, HYDRAULIC BRAKE
AXLE, HYDRAULIC BRAKE

PLAT_A_OPT_005

PLAT_A_OPT_005_04/04_A

ITEM

COMM. NO.

DESCRIPTION

DIMENSIONS/NOTES

Ao I ®OT moQOm@>

w0 UovZzr

22892632
96747142
35391101
35361864
35361872
36867596
36867604
35391119
35361898
35315183
35315191
35315209
22805436
35315217
35391127
35391135
35315274
35391648
35391630
35315225
22805444

RUNNING GEAR w/ EZ-LUBE
SCREW, HEX FLANG HD M16 X 30
SEAL, EZ LUBE GREASE
CONE, INNER BEARING

CUP, INNER BEARING
BRAKE ASM., LH HYDRAULIC
BRAKE ASM., RH HYDRAULIC
HUB & DRUM with STUDS
STUD

CUP, OUTTER BEARING
CONE, OUTTER BEARING
WASHER, SPINDLE
WASHER, SPINDLE

NUT, SPINDLE

CAP, EZ LUBE RUBBER
PLUG, EZ LUBE RUBBER
NUT, WHEEL

SCREW, BRAKE MOUNT
NUT, BRAKE MOUNT HEX
PIN, COTTER

WASHER, TANG

NROMROMNNMNNOMNNENMNRERNOMNNON AR

=
o

N N 00 0

Prior to S/N 372960
Begin w/ S/N 372960

Prior to S/N 372960
Begin w/ S/N 372960

D-5



PLAT_A_OPT_006

SHOE, HYDRAULIC BRAKE
SHOE, HYDRAULIC BRAKE

SECTION A-A
PLAT_A_OPT_006_04/04_A
ITEM | COMM. NO. DESCRIPTION QTY | DIMENSIONS/NOTES
A | 35391432 |PLATE AS., BACKING 2
B | 35391556 |BRAKE SHOE KIT 2
C | 35391440 |CYLINDER, LH BRAKE 1
35391457 |CYLINDER, RH BRAKE 1
D | 35391580 [LEVER & PIN, LH PARKING 1
35391598 |LEVER & PIN, RH PARKING 1
E | 35393727 |SCREW ASM., ADJUSTING 2
F | 35391481 |PLUG, ADJUSTING SLOT 4
G | 35391507 |BRAKE SPRING KIT 2




BRAKES, 2-LIGHT w/ ELECTRIC

BRAKES, 2-LIGHT w/ ELECTRIC

(EXEE®

PLAT_A_OPT_007_04/04_A

PLAT_A_OPT 007

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

ZrXaeaITOmMmMOO®m®>

36788081
36893345
36787968
36853174
35375427
35315944
37140365
35346337
35253038
36797652
92368687
36894616
36789261
36787216

LIGHT, TAIL

HARNESS, TAIL LIGHT
GROMMET, TAIL LIGHT

CLAMP, 1/4 SUPPORT

TERMINAL, SNAP

SWITHC, BREAKAWAY

TERMINAL, SPLICE

TERMINAL, LUG

CLAMP, 3/8 SUPPORT

SCREW, TAPPING M06-1.0 X 12
SCREW, TAPPING M06-1.0 X 14
REFLECTOR, AMBER

HARNESS, 6 CNDCT CA (STD LG DBAR)
HARNESS, 6 CNDCT CA (EXT LG DBAR)

PRPNOORMRREPRORNRENRN




PLAT_A_OPT 008

BRAKES, 2-LIGHT w/ ELECTRIC
BRAKES, 2-LIGHT w/ ELECTRIC

PLAT_A_OPT_007_04/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

WO T

35225093
35120005
35279025
54473525
54729140
54726468
36893634
35367051
35367044
36894608
36895282

CLAMP, 1/2 SUPPORT

WIRE, 14 GA BLACK

SCREW, TAPPING M08-1.25 X 20
CAP, REAR END (STD PAINT)
CAP, REAR END (SPECIAL PAINT)
LIGHT, LICENSE

GROMMET, CLEARANCE LIGHT
LIGHT, YELLOW CLEARANCE
LIGHT, RED CLEARANCE
REFLECTOR, RED

HARNESS, ELECTRIC BRAKE

40"

w

PFNNNARPR PR

| X< XS<CH




BRAKES, 4-LIGHT w/ ELECTRIC
BRAKES, 4-LIGHT w/ ELECTRIC

PLAT_A_OPT_008_04/04_A

PLAT_A_OPT_009

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

ZrXaeaITOmMmMOO®m®>

36788081
36893345
36787968
36853174
35375427
35315944
37140365
35346337
35253038
36797652
92368687
36894616
36789261
36787216

LIGHT, TAIL

HARNESS, TAIL LIGHT
GROMMET, TAIL LIGHT

CLAMP, 1/4 SUPPORT

TERMINAL, SNAP

SWITHC, BREAKAWAY

TERMINAL, SPLICE

TERMINAL, LUG

CLAMP, 3/8 SUPPORT

SCREW, TAPPING M06-1.0 X 12
SCREW, TAPPING M06-1.0 X 14
REFLECTOR, AMBER

HARNESS, 6 CNDCT CA (STD LG DBAR)
HARNESS, 6 CNDCT CA (EXT LG DBAR)

RPRPNOODMNRRERPERORMNES-N




PLAT_A_OPT 010

BRAKES, 4-LIGHT w/ ELECTRIC
BRAKES, 4-LIGHT w/ ELECTRIC

PLAT_A_OPT_008_04/04 A

ITEM

COMM. NO.

DESCRIPTION

DIMENSIONS/NOTES

W3O T

35225093
35120005
35279025
54473525
54729140
54726468
36893634
35367051
35367044
36894608
36895282

CLAMP, 1/2 SUPPORT

WIRE, 14 GA BLACK

SCREW, TAPPING M08-1.25 X 20
CAP, REAR END (STD PAINT)
CAP, REAR END (SPECIAL PAINT)
LIGHT, LICENSE

GROMMET, CLEARANCE LIGHT
LIGHT, YELLOW CLEARANCE
LIGHT, RED CLEARANCE
REFLECTOR, RED

HARNESS, ELECTRIC BRAKE

PNNNNPRPPRPR




PLAT_A_OPT_ 011

BRAKES, PARK w/ ELECTRIC
BRAKES, PARK w/ ELECTRIC

| Q) (T) (NOT SHOWN)
@ W)
PLAT_A_OPT_009_04/04_A
ITEM | COMM. NO. DESCRIPTION QTY | DIMENSIONS/NOTES

54675749 |BRAKES, RUNNING GEAR w/
35134477 |CLAMP, RUBBER COATED
35116433 |BRACKET, BRAKE LEVER
96704309 |SCREW, HEX M10-1.5 X 35
96735550 |NUT, HEX M10-1.5

35370055 |LEVER, PARKING BRAKE
96702659 |SCREW, HEX M08-1.25 X 25
96735543 |NUT, HEX M08-1.25
36846780 |[PIN, CLEVIS .31 X .75
95934998 |WASHER, 3/8 FLAT

AeIOTMOO >

A BANNMNEFEPNNRPERPRPE




PLAT_A_OPT 012

BRAKES, PARK w/ ELECTRIC
BRAKES, PARK w/ ELECTRIC

PLAT_A_OPT_009_04/04_A

(T) (NOT SHOWN)

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

CHunxvOUTVvTZ2Zrr

95928867
35126325
95929006
35126358
35589746
36503134
35300771
35253038
35252600

PIN, COTTER .09

CLAMP, CABLE

SCREW, HEX 5/16-18 X 1
SPACER

CABLE ASM., 78" BRAKE
CABLE ASM., 108" BRAKE
SCREW, TAPPING M06-1.0 X 20
CLAMP, RUBBER COATED
NUT, LOCKING 5/16-18

P WRRPRRPRPRLND

O
=
N




PLAT_A_OPT 013
BRAKES, ADJ. HT. DRAWBAR w/ HYDRAULIC

BRAKES, ADJ. HT. DRAWBAR w/ HYDRAULIC

o
o
&
&
1 L
@
]

PLAT_A_OPT_010_04/04 A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

rXoeIOmTMMmMOOm®>

35356401
36881290
35356302
35356328
35356369
36758647
35379094
96701750
35316611
35333673
95935169

HOSE,BRAKE 3/16 X 40
HOSE,BRAKE 3/8 X 12

CLAMP, HOSE

TEE, 3/16 INVERTED
HOSE,BRAKE 3/8 X 13
SUPPORT, HYDRAULIC ACTUATOR
SCREW, HEX M16 X 200

NUT, HEX M16

ACTUATOR, HYDRAULIC BRAKE
SPACER, HYDRAULIC DRAWBAR
SCREW, HEX 1/2-13 X 4

WWFRPROWERERDNRPEPOOORFRLNDN

-13



PLAT_A_OPT_ 014

LA A BB RN

BRAKES, ADJ. HT. DRAWBAR w/ HYDRAULIC
BRAKES, ADJ. HT. DRAWBAR w/ HYDRAULIC

PLAT_A_OPT_010_04/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

S<cHunwnwmoOoUwv=zZzZ<Z

95923348
35605310
37001252
35356310
35300771
36881274
92368687
36881399
35279025
35315746

NUT, NYLOC 1/2-13

TUBING, 3/16 X 18.88"

CLAMP, SUPPORT

BRACKET, HOSE MOUNTING
SCREW, TAPPING M06-1.0 X 20
HOSE, BRAKE 3/16 X 50”
SCREW, TAPPING M06-1.0 X 14
HOSE, BRAKE 3/16 X 24"
SCREW, TAPPING M08-1.25 X 20
ADAPTER

P NFRPNEFEDNOOOWE®W

O
[y
N




PLAT_A_OPT 015

BRAKES, EXTENDED DRAWBAR w/ HYDRAULIC
BRAKES, EXTENDED DRAWBAR w/ HYDRAULIC

PLAT_A_OPT_011_04/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

rXoeIOmMMmMOOm®>

35356401
36881290
35356302
35356328
35356369
36758647
35376094
96701750
35316611
35333673
95935169

HOSE, BRAKE 3/16 X 40

HOSE, BRAKE 3/16 X 12

CLIP, HOSE

TEE, 3/16 INVERTED

HOSE, BRAKE 3/16 X 13
SUPPORT, HYDRAULIC ACTUATOR
SCREW, HEX M16 X 200

NUT, HEX M16

ACTUATOR, HYDRAULIC BRAKE
SPACER, HYDRAULIC DRAWBAR
SCREW, HEX 1/2-13 X 4

WWFRPROWERLRDNREPER~AEPLP®

-15



PLAT_A_OPT 016

BRAKES, EXTENDED DRAWBAR w/ HYDRAULIC
BRAKES, EXTENDED DRAWBAR w/ HYDRAULIC

PLAT_A_OPT_011_04/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

95923348 |NUT, NYLOC 1/2-13

35356377 |TUBING, 3/16 X 18.88”

37001252 |CLAMP, SUPPORT

35356310 [BRACKET, HOSE MOUNTING
35300771 |SCREW, TAPPING M06-1.0 X 20
36881274 |HOSE, BRAKE 3/16 X 50”
92368687 |SCREW, TAPPING M06-1.0 X 14
36881399 |HOSE, BRAKE 3/16 X 24”
35279025 |SCREW, TAPPING M08-1.25 X 20
35356336 |UNION. 3/16

S<cHunwxwmoOUvZZ
PR R WRNOODNRP®

O
=
»



BRAKES, HYDRAULIC
BRAKES, HYDRAULIC

PLAT_A_OPT_012_04/04 A

PLAT_A_OPT 017

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

AT OTMMOO >

35356401
36881290
35356302
35356328
35356369
36758647
35376094
96701750
35316611
35333673

HOSE, BRAKE 3/16 X 40

HOSE, BRAKE 3/16 X 12

CLIP, HOSE

TEE, 3/16 INVERTED

HOSE, BRAKE 3/16 X 13

SUPPORT, HYDRAULIC ACTUATOR
SCREW, HEX M16 X 200

NUT, HEX M16

ACTUATOR, HYDRAULIC BRAKE
SPACER, HYDRAULIC DRAWBAR

WPFRPOWERFELDNEFEORFRDN

-17



PLAT_A_OPT 018

BRAKES, HYDRAULIC
BRAKES, HYDRAULIC

PLAT_A_OPT_012_04/04 A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

95935169 [SCREW, HEX 1/2-13 X 4
95923348 [NUT, NYLOC 1/2-13

35356377 |TUBING, 3/16 X 18.88”

37001252 |CLAMP, SUPPORT

35356310 |BRACKET, HOSE MOUNTING
35300771 |SCREW, TAPPING M06-1.0 X 20
36881274 |HOSE, BRAKE 3/16 X 50”
92368687 |SCREW, TAPPING M06-1.0 X 14
36881399 |HOSE, BRAKE 3/16 X 24"
35279025 |SCREW, TAPPING M08-1.25 X 20

<CHwITMOUUVZZr
NRPNRPRPROMRPE W

O
=
o




BRAKES, PARK W/ HYDRAULIC
BRAKES, PARK W/ HYDRAULIC

PLAT_A_OPT_013_04/04_A

PLAT_A_OPT_019

(D (NOT SHOWN)

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

A IOTMMmMOO W >

54675756
35134477
35116433
96704309
96735550
35370055
96702659
96735543
36846780
95934998

RUNNING GEAR w/ BRAKES
CLAMP, RUBBER COATED
BRACKET, BRAKE LEVER
SCREW, HEX M10-1.5 X 35
NUT, HEX M10

LEVER, PARKING BRAKE
SCREW, HEX M08-1.25 X 25
NET, HEX M08

PIN, CLEVIS .31 X .75
WASHER, FLAT 3/8

NNNNEFEPNNPRP PR

-19



PLAT_A_OPT_020

BRAKES, PARK W/ HYDRAULIC
BRAKES, PARK W/ HYDRAULIC

PLAT_A_OPT_013_04/04_A

(D (NOT SHOWN)

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

CHunwnxxvOUvTZ2Zr

95928867
35126325
95929006
35126358
35517176
35594076
35300771
35253038
35252600

PIN, COTTER .09

CLAMP, CABLE

SCREW, HEX 5/16-18 X 1
SPACER

CABLE ASM., 78" BRAKE
CABLE ASM., 117" BRAKE
SCREW, TAPPING M06-1.0 X 20
CLAMP, RUBBER COATED
NUT, LOCKING 5/16-18

P WRRPRRPRRPRLNDN

W)
N
o




PLAT_A_OPT_021

DRAINS, CENTRAL
DRAINS, CENTRAL

* CUT TO LENGTH TO PROTECT HOSES

PLAT_A_OPT_014_04/04_B

DIMENSIONS/NOTES

QTY

<

<

A B T I B I |

DESCRIPTION

35287747 |BULKHEAD, FITTING
95928040 |[NIPPLE, CLOSE 3/4

36777399 |VALVE, BALL 3/4 T-HANDLE
95947149 |PLUG, HEX COUNTER SINK

54629977 |DECAL, CENTRAL DRAIN

35295880 |[CONNECTOR, SAE 1.06-12JIC

35295807 |HOSE ASM.,-12JIC X 24"
22104129 |ELBOW, 90° M22 X -10JIC
35358050 |ADAPTER, -16JIC TO -12JIC

35323807 |HOSE, -12JIC X 68”

ITEM | COMM. NO.

A

B
C

D
E
F
G
H
J
K

D-21



DRAINS, CENTRAL
DRAINS, CENTRAL

PLAT_A_OPT_014_04/04_B

* CUT TO LENGTH TO PROTECT HOSES

PLAT_A_OPT_022

DIMENSIONS/NOTES

L
T
(@)
Z
L
1]
n
x
VI =
_@1311114%1
Z
5 Zg
= <
o ®) o X
o — 0w
@ © ' < n
L - r o '®)
© =0 zZ=
(@)
L - I} = 0O
= X5
opFE OoxES
mNR ET g ®
1WE Dn..l_Ga
epQ, 002
EMaUEPEL'
nZzuowacx=k
OJupuwoO>00kE
TOFLXITnmOLW
O dSToooOo < ©N
SO YNNI
"0 O~ AT N LW
SMOoOLLNYTNADD
AN NDDOND0O O M
AR R,
W393333939
>
__._ILLMND.QRS_IU

D-22



PLAT_A_OPT 023
DRAIN, FUEL TANK

DRAIN, FUEL TANK

£

P . (AXB)
[\E %&,

* INCLUDED WITH TANK
PLAT_A_OPT_015_04/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

36922813 |TANK, FUEL

35384577 |BUSHING

35296342 |CLAMP, WORM GEAR
35363498 |HOSE, .31 FUEL
36845493 |FILTER, FUEL
36891596 |ADAPTER, FUEL TANK
36782467 |VALVE, DRAIN

* SEE NOTE

OGTMMmMmOO >
RRrERPNMOND PR




PLAT_A_OPT_024

DRAWBAR, ADJUSTABLE HEIGHT
DRAWBAR, ADJUSTABLE HEIGHT

0|

p p

ellle

D p

~ o|l[¢
@ ,lle
~J0007 ¢
ollle

ollle

Ao

PLAT_A_OPT_016_04/04_A
ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

A 36886364 |DRAWBAR

B 36882660 |[LUNETTE, ADJUSTABLE HEIGHT

C 35290113 |SCREW, HEX M16-2.0 X 75

D 96704630 |[NUT, NYLOC M16

E 35376094 |SCREW, HEX M16-2.0 X 12

F 96701750 [NUT, HEX M16

G 36879492 |SCREW, HEX FLANGE M12-1.75 X 25
H 36879203 |NUT, HXE FLANGE M12

OO NDNNDNEREBE




DRAWBAR, EXTENDED
DRAWBAR, EXTENDED

PLAT_A_OPT_ 025

PLAT_A_OPT_017_04/04 A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

TMOO W >

22125033
36757284
35290113
96704630
39179072
36879211

DRAWBAR, EXTENDED
CHANNEL, PINTEL MOUNTING
SCREW, HEX M16-2.0 X 75
NUT, NYLOC M16

SCREW, HEX M16-2.0 X 50
NUT, HEX FLANGE M16

A BADNNPFPPRP




PLAT_A_OPT 026

FEEEEEE]

)

T 92900 0000

DRAWBAR, EXTENDED / ADJUSTABLE HEIGHT
DRAWBAR, EXTENDED / ADJUSTABLE HEIGHT

PLAT_A_OPT_018_04/04 A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

IOTMMOO >

22125033
36882652
35290113
96704630
39179072
36879211
36879492
36879203

DRAWBAR, EXTENDED

LUNETTE, ADJUSTABLE HEIGHT
SCREW, HEX M16-2.0 X 75

NUT, NYLOC M16

SCREW, HEX M16-2.0 X 50

NUT, HEX FLANGE M16

SCREW, HEX FLANGE M12-1.75 X 25
NUT, HXE FLANGE M12

OO0 BNNPRER

W)
N
o




AJE DISCHARGE ELBOW

e

FRONT ENG. BLOCK

GAUGE, 4-in-1
GAUGE, 4-in-1

STREET SIDE
ENG. BLOCK

Re

E

PLAT_A_OPT_019_04/04_A

PLAT_A_OPT 027

Q—@

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

rXoeIOmTMmMmMOOm®>

54749601
22171680
22171698
22058291
35367218
35372457
35278571
22219729
22361828
39127287
36870608

FRAME, WW INSTRUMENT PANEL
PANEL, INSTRUMENT

DECAL, WW INSTRUMENT PANEL
GAUGE, 4-in-1

SENDER, ENGINE TEMPERATURE
SENDER, DISCHARGE TEMPERATURE
O-RING

HARNESS, OPTION WIRING
DECAL, OPTION WIRING

TEE, 1/8 STREET

SENDER, OIL PRESSURE

P RRPRPRPRPRPRRRPRER




PLAT_A_OPT 028

GAUGE, FUEL LEVEL
GAUGE, FUEL LEVEL

PLAT_A_OPT_020_04/04_A

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

22219711
54774096
54368048
54774112
95916532
22058531
35361849
22339196

HARNESS, FUEL GAUGE

GAUGE, FUEL

RELAY

MODULE, 2 LIGHT WARNING
SCREW, FILLISTER HD #10-32 X 1/2
SENDER, FUEL LEVEL
GASKET, FUEL SENDER

DECAL, FUEL OPTION

PR RPRORRRR




GAUGE, TACHOMETER
GAUGE, TACHOMETER

PLAT_A_OPT_021_04/04 A

PLAT_A_OPT_029

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

OmMMmMmOO @ >

54749601
22171680
22171698
22055883
22137426
22219729
22361828

FRAME, WW INSTRUMENT PANEL
PANEL, INSTRUMENT

DECAL, WW INSTRUMENT PANEL
GAUGE, TACHOMETER

LAMP,28V

HARNESS, OPTION WIRING
DECAL, OPTION WIRING

PR RPRRRREPR




PLAT_A_OPT 030

GENERATOR, 6KW
GENERATOR, 6KW

PLAT_A_OPT_022_04/04_A

CYLINDER

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
A 36920932 |COVER, WEATHERPROOF 3
B 36884435 |METER, VOLT 1
C 22072300 |BOX, GENERATOR CONTROL 1
D 36848745 |RECEPTACLE, DUPLEX 125V 3
E 36892545 |SWITCH, 3 POSITION 1
F 54368048 |RELAY 1
G 35300771 |SCREW, TAPPING M06-1.0 X 20 1
H 36884443 |BREAKER, CIRCUIT 3
J 95942603 |SCREW, PAN HD #10-32 X .75" 6
K 95923124 |NUT, HEX #10-32 6
L 35279025 |SCREW, TAPPING M08-1.25 X 20 4
M 22098073 |PLATE, BACKING 1
N 22099063 |PANEL, STATUS 1

W)
w
o




GENERATOR, 6KW
GENERATOR, 6KW

PLAT_A_OPT_022_04/04_A

PLAT_A_OPT 031

AIR
CYLINDER

\ UNLOADER

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

PEN<K<XS<CHLWLITOT

22098727
22098735
22098743
35369347
35356484
35369354
22103337
22367171
95287025
95934972
54631355
54630058
22140784

HARNESS, ALTERNATOR
HARNESS, AC POWER

HARNESS, STATUS

CONNECTOR, MALE 1/4 NPT X 3/8 TUBE
TUBING, 3/8” SYNFLEX

ELBOW, MALE 1/4 NPT X 3/8 TUBE
BRACKET, SOLENOID

VALVE, 3-WAY

SCREW, SELF-TAPPING #10
WASHER, FLAT #10
HARNESS, 6kW GENERATOR
DECAL, 4/6 OPERATION

DECAL, GEN.-AIR-GEN/AIR

I

PR RPNNR R R

SEE LENGTH ABOVE




PLAT_A_OPT 032

GENERATOR, 6KW
GENERATOR, 6KW

PLAT_A_OPT_023_04/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

OQUZZIrXaIOmMMOO®>

36797652
54596770
54596754
54629746
95935003
95081824
95922902
95934451
96730395
22281752
22307789
95955548
22281794
96701917
22281760

SCREW, TAPPING M06-1.0 X 12
COVER, GENERATOR
GUARD, GENERATOR
GENERATOR, 6KW
WASHER, FLAT 1/2”
WASHER, LOCK 1/2”

NUT, HEX 1/2-13

SCREW, HEX 1/2-13 X 1.75”
SCREW, HEX M12-1.75 X 50
BAR, ADJUSTING

PULLEY, GENERATOR
SCREW, HEX 1/2-13 X 6”
BAR, STIFFENER

SCREW, HEX M10-1.5 X 30
SUPPORT, GENERATOR

P RRPRPRPRPRPREPNWOWWERRRERO

D-32




PLAT_A_OPT 033
GENERATOR, 6KW

GENERATOR, 6KW

PLAT_A_OPT_023_04/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
R 96719265 |SCREW, HEX M10-1.5 X 50 6
S 96702055 |SCREW, M08-1.25 X 20 4
T 96701743 |NUT, HEX M12-1.75 1
U 22281778 |BRACKET, GENERATOR 1
\% 22282453 |PLATE 1
w 96712997 |SCREW, FLAT HD M10-1.5 X 25 1
X 22307805 |TENSIONER, AUTOMATIC 1
Y 95935037 |WASHER, FLAT M10 2
4 22281745 |PULLEY, CRANKSHAFT 1
Al 54596762 |GUARD, TOOL BOX 1
A2 35279025 |SCREW, TAPPING M08-1.25 X 20 12
A3 54611777 |BRACKET, GENERATOR 1
A4 54629696 |UNIT, POWER CONVERSION 1
A5 22281737 |WASHER, CRANKSHAFT 1
A6 22307797 |BELT, GENERATOR 1




PLAT_A_OPT_034
HEATER, BLOCK

HEATER, BLOCK

* SEE DRAWING FOR LENGTHS X §:w N v\;?/

PLAT_A_OPT_024_04/04

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

A 95938601 |BUSHING, REDUCING 1
B 35326578 |HOSE, HEATER * |SEE LENGTHS ABOVE
C 95220844 |CLAMP, HOSE 4
D 54593967 |[BRACKET, HEATER 1
E 35279025 |SCREW, TAPPING M08-1.25 X 20 2
F 92368687 |SCREW, TAPPING M06-1.0 X 12 2
G 54541263 |TANK,HEATER 1




INDICATOR, SEPARATOR DELTA P

INDICATOR, SEPARATOR DELTA P

PLAT_A_OPT_025_04/04_A

PLAT_A_OPT 035

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

ACIOTMMOOW@>

35358662
95287629
35260352
35315407
36841922
35825546
35283464
95944690
35301373
95944625

HOSE, -4JIC X 19"

ADAPTER, 1/8 NPT X 1/4 JIC

ELBOW, SWIVEL NUT -4 JIC

HOSE, -4 JIC X 24”

BRACKET, SEP INDICATOR MOUNTING
INDICATOR, SEPARATOR ELEMENT
ELBOW, 1/4 NPT X -4 JIC

TEE, STREET 1/4 NPT

TEE, STREET 1/2 NPT

BUSHING, REDUCING 1/2 NPT X 1/4 NPT

P RPRPNRPRPRRERNER




PLAT_A_OPT 036

DROPLEG, BUMPER w/ REAR
DROPLEG, BUMPER w/ REAR

PLAT_A_OPT_026_04/04_A

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

36921930
35148030
36778124
36726586
35376953
36879195

BUMPER

SCREW, TAPPING 1/2-13 X 1”
BRACKET, DROPLEG
DROPLEG

SCREW, HEX M10-1.50 X 20
NUT, HEX M10-1.50

AR R AP




PLAT_A_OPT 037
LIGHT, REVOLVING AMBER

LIGHT, REVOLVING AMBER

Q
Q
PLAT_A_OPT_027_04/04 A
ITEM | COMM. NO. DESCRIPTION QTY | DIMENSIONS/NOTES
A 35366111 |[LIGHT, AMBER FLASHNG 1
B 35316645 |FUSEHOLDER 1
C | 35298041 |FUSE, 20 AMP 1
D 35124114 |WIRE, 14 AWG 120"
E 35337435 |SWITCH, TOGGLE 6
F | 95163473 |SCREW, HEX #10-32 X 1.25” 3




PLAT_A_OPT 038

OILER, 1 QUART HOSE REEL
OILER, 1 QUART HOSE REEL

PLAT_A_OPT_028_04/04_A

DIMENSIONS/NOTES

Vl
ElH N -
o
Z
)
T
o
x
3
=
Ll
DWZQ
-
NMR,
< I
bl
- <
> w O
Z 3 =
on &
Z=D>2
D Z 4
) | © 0
m702
- ln © ©
S |o Mo
< W0 W
= oo
OlL W wWw
Ol o m
WABC
=

- 38



PLAT_A_OPT_039

OILER, 2 QUART HOSE REEL
OILER, 2 QUART HOSE REEL

PLAT_A_OPT_028_04/04_A

%)
L
T
O
<
%)
Z
©)
)
b
T
=
(&)
Vl
ElH N -
(@4
zZ
)
T
o
x
3
=
w
DWZQ
N
NMR,
< J
530
- <
s w O
Z 3 =
on &
Z=D>2
D 2 4
) |0 ©
m705
-l © N
S| Mo
< W0
S oo m
O L 1w
Qo o™
WABC
=

-39



PLAT_A_OPT_040

PANEL, FULL DIAGNOSTICS INSTRUMENT w/ ELECTRIC AFRI

PANEL, FULL DIAGNOSTICS INSTRUMENT w/ ELECTRIC AFRI

¥

FRONT ENG. BLOCK

|
ON AIR FILTERS

PLAT_A_OPT_030_04/04_A

FUEL TANK

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

QUZZIrXauIOmMMOO >

54749601
22171680
22171698
54774096
54774112
22347009
22347017
22219729
36842839
22361828
22058531
54368048
95956199
36847838
33567218

FRAME, WW INSTRUMENT PANEL
PANEL, INSTRUMENT

DECAL, WW INSTRUMENT PANEL
GAUGE, FUEL LEVEL

MODULE, 2 LIGHT WARNING
MODULE, 4 LIGHT DIAGNOSTIC
LIGHTS, DIAGNOSTIC

HARNESS, OPTION WIRING
HARNESS, AIR FILTER RESTRICTION
DECAL, OPTION WIRING
SENDER, FUEL LEVEL

RELAY, FUEL SHUTDOWN
ELBOW, STREET 1/8 NPT X 450
SWITCH, VACUUM

SENDER, ENGINE TEMPERATURE

PNONNRRPRRPRPRRPRRRERRRERR

@)
N
o




FRONT ENG. BLOCK

A/E DISCHARGE ELBOW

Mm

STREET SIDE
ENG. BLOCK

PANEL, FULL GAUGE INSTRUMENTwo/ START-RUN VALVE
PANEL, FULL GAUGE INSTRUMENTwo/ START-RUN VALVE

%L? FUEL TANK
&

|
ON AIR
FILTERS

PLAT_A_OPT_031_04/04_A

(s

PLAT_A_OPT_041

ITEM

COMM. NO.

DESCRIPTION

DIMENSIONS/NOTES

QUZZIrXauIOmMMOO®>

54749601
22171680
22171698
22054175
22054159
22127385
35604065
95935599
35370386
22134118
54774096
22058291
22055883
22070494
54774112

FRAME, WW INSTRUMENT PANEL
PANEL, INSTRUMENT

DECAL, WW INSTRUMENT PANEL
METER, ELECT/MECH HOUR
NUT, PLASTIC #4-40

SWITCH, IGNITION
GAUGE, 150 PSI PRESSURE
COUPLING, STD 1/8 NPT X .75”
ELBOW, 1/8 NPT X 3/8 TUBE
KNOB ASM.

GAUGE, FUEL LEVEL
GAUGE, 4in 1

TACHOMETER
SCREW, PAN HD #8-32 X 0.6
MODULE, 2 LIGHT WARNING

P ORRPRRPRRPRPRRPRPRLRNRRERR




PLAT_A_OPT_042

FRONT ENG. BLOCK

A/E DISCHARGE ELBOW

@@/@ K [P—®
STREET SIDE '
ON AIR
ENG. BLOCK FILTERS

PANEL, FULL GAUGE INSTRUMENTwo/ START-RUN VALVE
PANEL, FULL GAUGE INSTRUMENTwo/ START-RUN VALVE

. e

%@ FUEL TANK

&

PLAT_A_OPT_031_04/04._

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
R 22347009 |MODULE, 4 LIGHT DIAGNOSTIC 1
S 54368048 |RELAY, FUEL SHUTDOWN 1
T 22058531 |SENDER, FUEL LEVEL 1
U 35372457 |SENDER, DISCHARGE TEMPERATURE 1
\% 33567218 |SENDER, ENGINE TEMPERATURE 2
w 35278571 |O-RING 1
X 22219729 |HARNESS, OPTION WIRING 1
Y 95956199 (ELBOW, STREET 1/8 NPT X 450 1
4 36847838 |SWITCH, VACUUM 1
Al 36842839 |HARNESS, AIR FILTER RESTRICTION 1
A2 22199079 |ADAPTER, SWITCH 1
A3 22361828 |DECAL, OPTION WIRING 1
A4 39127287 |TEE, 1/8 NPT STREET 1
A5 35327535 |TAB, MALE SPADE 8
A6 36780608 |SENDER, OIL PRESSURE 1

@)
N
0




LAMP, PANEL ILLUMINATION
LAMP, PANEL ILLUMINATION

PLAT_A_OPT _032_04/04 A

PLAT_A_OPT 043

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
A 36852622 |LAMP ASM., MINATURE 1
B 35333236 |[BULB, INCANDESCENT 12V 1
C 22074843 |HARNESS, PANEL LIGHT 1




PLAT_A_OPT_044

REEL ASM., HOSE
REEL ASM., HOSE

PLAT_A_OPT_033_04/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

ZIrxX«ITOmTMMOO0O >

36765212
36765188
36765196
95358297
36762706
95928222
90671242
35221902
95928040
95072971
35221894
95937413
95934584

HOSE REEL

COVER, BEARING
SHAFT, BEARING
O-RING

BEARING, HOSE REEL
PLUG

SPRING

BALL, RETARD
NIPPLE

VALVE, GLOBE
FITTING, 1/8” LUBE
WASHER, 3/8” LOCK
SCREW, HEX 3/8-16 X 1.50”

NDANRPRRRRPRRPRRNRLRNEPR

O
N
N




REEL, SINGLE HOSE
REEL, SINGLE HOSE

PLAT_A_OPT_034_04/04_A

PLAT_A_OPT_ 045

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
A 36776219 |VALVE, MINIMUM PRESSURE CHECK 1
B 95286530 |ELBOW, 900 1
C 35117480 |HOSE 1
D 95219861 |(ELBOW, JIC TUBE 1
E 36755460 |MANIFOLD, HOSE REEL 1
F 96702659 |SCREW, HEX M08-1.25 X 25 4
G 95947149 |PLUG, HEX COUNTERSINK 3/4” 2
H 95928248 |PLUG, HEX COUNTERSINK 1-1/4” 1
J 35097914 |REEL ASM., HOSE 1
K 95928198 |(ELBOW, STREET 3/4 NPT X 450 1




PLAT_A_OPT 046

REEL, SINGLE HOSE
REEL, SINGLE HOSE

PLAT_A_OPT_034_04/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

95928172
35364371
35364389
35364397
35153972
92368687
35221910
35296748
95928321

ELBOW, STREET 3/4” X 900
VALVE, OSHA CHECK

VALVE, OSHA CHECK

VALVE, OSHA CHECK

CAP, HOSE LOCK

SCREW, TAPPING M06-1.0 X 14
LOCK, COUPLING HOSE
BRACKET, HOSE REEL LOCK
WASHER, FLAT 7/8”

NFRPRPENRRPRPE

P110A WIR
P135A WIR
P185A & XP185A WIR




REEL, DOUBLE HOSE
REEL, DOUBLE HOSE

PLAT_A_OPT_047

PLAT_A_OPT_035_04/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

T OTMMOO m>

36776219
95286530
35117480
95219861
36755460
96702659
95947149
95928321
35097914

VALVE, MINIMUM PRESSURE CHECK
ELBOW, 900

HOSE

ELBOW, JIC TUBE

MANIFOLD, HOSE REEL

SCREW, HEX M08-1.25 X 25

PLUG, HEX COUNTERSINK 3/4”
WASHER, FLAT 7/8”

REEL ASM., HOSE

NANRAMRRPRPPRPRPR




PLAT_A_OPT 048

REEL, DOUBLE HOSE
REEL, DOUBLE HOSE

PLAT_A_OPT_035_04/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

95928198
95928172
35364371
35364389
35364397
35153972
92368687
35221910
35296748

ELBOW, STREET 3/4 NPT X 450
ELBOW, STREET 3/4” X 900
VALVE, OSHA CHECK

VALVE, OSHA CHECK

VALVE, OSHA CHECK

CAP, HOSE LOCK

SCREW, TAPPING M06-1.0 X 14
LOCK, COUPLING HOSE
BRACKET, HOSE REEL LOCK

NDNNBENNMNDNNDNDNDDN

P110A WIR
P135A WIR
P185A & XP185A WIR




SCHEMATIC, 6 KW GENERATOR WIRING
SCHEMATIC, 6 KW GENERATOR WIRING

PLAT_A_OPT_049

I_GENEFIATOFI
CONTROL PANEL

TO §1-2 START SW
(ON)

|
|
|
|
|
|
|
|
[ RED/BLK (7) :
|
¢ |
MAIN RED/BLK (17) :
CONTROL LTorR YEL (20}
e [} EE |
PUSHBOTTON 2
Pe1 s |
GEN/AIR o |
"\ RED/BLK {14 :|3 SW'|TCH4 |:|,/ & |
s . ] |
A |
| |
g = L-BOT-R I
3 z '
TO MAIN HARNESS E § :
WIRE ON S1-4 a
L —
8 c |
;(1: ETARTE g 75 & BRN (25) I
(START) D11 A = |
P~ YEL (10) YEL (28} |~ BRN (24) |
ORN (6)
G |
) 3-WAY |
a _ SOL VLV I
> g g L9 I
Bsﬁ] 87A §g- E § | | :
Ro u ANTI-RUMBLE | pagsq
859 30 SOI:':LV ONLY :
|
|
BRN (15) I
YEL (20) g
g START/RUN i
= SOLENOID
= N.C. |
L2 |
conlinued—l
AL LIS !
PLAT_A OPT _036_04/04 A
ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
D10 | 35676169 |DIODE 1
D11 35676169 |[DIODE 1
L2 36843142 |SOLENOID, 24V 1
L9 22367171 |VALVE, 3-WAY 1
L10 36843142 |SOLENOID, 24V 1
PB1 | 22090278 |SWITCH, ROCKER 1
R9 54368048 |RELAY 1
S9 36892545 |SWITCH, 3-POSITION 1




PLAT_A_OPT 050
SCHEMATIC, 6 KW GENERATOR WIRING

SCHEMATIC, 6 KW GENERATOR WIRING

| GeNerATOR e 1
: CONTROL PANEL |
I 2 2
I BLEK {2) 1 1 |
|
| GRN (5) @RN (4) GRN |
: a m:TNE é m::ul Jé |
| arer WHE_;";W |
I H J2
| LOAD LOAD LOAD
| (v war D WHITE WO (wume Wt |
I WHT
|
I WHT
|
I WHT
|
| STATUS
| PANEL
: ﬂ‘h S-WAY
]______FI.UG - - e _I
|
| FIELD +vegy
} 4 FIELD —ve GAN (1)
} o SN L N E GN&
| e
] CI.—) RED E
|
| / -VE PCU
] BAN
| BLK
1 FIELD
}YEL (20) 'W‘ BAN/BLY (22)
| Fo
: BLK
I .
I—' continued //—7
PLAT_A OPT_037_04/04_A
ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
CB1 | 36884443 |BREAKER, 20 A CIRCUIT 1
CB2 | 36884443 |BREAKER, 20 A CIRCUIT 1
CB3 | 36884443 |BREAKER, 20 A CIRCUIT 1
F9 35363472 |FUSE, 4 A 1
G2 54629746 |GENERATOR, 6 KW 1
J1 36848745 |RECEPTACLE, DUPLEX 1
J2 36848745 |RECEPTACLE, DUPLEX 1
J3 36848745 |RECEPTACLE, DUPLEX 1
PCU | 54629696 |[POWER CONVERSION UNIT 1
Vmac | 36884425 |VOLTMETER 1
W4 54631355 |HARNESS, 6 kW GENERATOR 1




SCHEMATIC, 2 LIGHT WIRING
SCHEMATIC, 2 LIGHT WIRING

PLAT_A_OPT 051

DS1 DS2
AMBER RED DS3
SIDE SIDE 3 RIGHT
m [
(1) ()
DS3

3 ) RIGHT
STOP / TURN

JUNCTION BOX

o olPER Ne

WHITE WHITE DS4
o o | 3 ) LICENSE
o o BROWN ! BROWN |
o ol GREEN GREEN
o ol YELLOW YELLOW
o o——BLUE N/C

DS3

¥y 4
FRAME

E—r))
STOP /TURN

D&1 DS2
AMBER RED DS3
SIDE SIDE E) LEFT
TAIL

1 WHITE - GROUND

2 YELLOW - LEFT STOP/TURN SIGNAL
3

4 GREEN - RIGHT STOP/TURN SIGNAL
§ BROWN - TAIL / CLEARANCE LIGHTS
6 BLUE - ELECTRIC BRAKES

PLAT_A_OPT_038_04/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
DS1 | 35367051 |[LIGHT, AMBER SIDE 2
DS2 | 35367044 |LIGHT, RED SIDE 2
DS3 | 36788081 |LIGHT, STOP / TAIL 2
DS4 | 54726468 |LIGHT, LICENSE 1
W1 | 36893196 |HARNESS, LIGHT 1




PLAT_A_OPT 052

SCHEMATIC, 4 LIGHT WIRING
SCHEMATIC, 4 LIGHT WIRING

DS1 DS2
RFT CLEARANCE LIGHT RR CLEARANCE LIGHT
DS3
RIGHT TURN LIGHT
\ GRN «
AN N v WHT <<
BRN )
K
DS3
RIGHT TAIL/STOP LIGHT
| —1 | RED «
WHT «
BRN .,
JUNCTION <
BOX
¢ o ;v&T ~® B BRN DS4
o o= N/C —T " —= LICENSE PLATE LIGHT
o ol YEL
o O RED 1 WHT AL
T,
o ol GRN B N
o of PN - 1T [ DS3
o o LEFT TAIL/STOP LIGHT
BRN >
Y
WHT 7
A8
| RS S i RED y C
DS3
LEFT TURN LIGHT
BRN >
<€
WHT y
Y
YEL P ﬁ
Y
;‘§ A o Al
DS1 DS2
LFT CLEARANCE LIGHT LR CLEARANCE LIGHT
_PLUG / SOCKET WIRING CONNECTIONS
1 WHITE - GROUND
@ ® 2 YELLOW - LEFT TURN SIGNAL
(o) 3 RED - STOP LIGHT
©) ® 4 GREEN - RIGHT TURN SIGNAL NOTE:
@ 5 BROWN - TAIL / CLEARANCE LIGHTS WHITE WIRE MAY BE FRAME GROUND.
6 BLUE - ELECTRIC BRAKES
PLAT_A_OPT_039_04/04 A
ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
DS1 35367051 |LIGHT, AMBER SIDE 2
DS2 35367044 |LIGHT, RED SIDE 2
DS3 | 36788081 |[LIGHT, STOP /TAIL 4
DS4 | 36895860 |LIGHT, LICENSE 1
W3 36893345 |HARNESS, LIGHT 1




SCHEMATIC, OPTION WIRING
SCHEMATIC, OPTION WIRING

PLAT_A_OPT_053

GAUGE ILLUMINATION
LIGHTS OPTION

E PBA
=S - ‘,"'“T!ED."ORNW—PED
ke e
& K6 s | » A
z 2 |1 =z = L_waeren/orn 18 - =
5 f:q S S S DIAGNOSTIC
s 4 30 85 o g EJ E ‘“n: MODULE
% % 5 E . —W350RANGE18 5 E
H E E.' = H =
2 s7al 87 86 g I_ =T _o/ SHUTDOWN
I E | BB o_l
12voc Pos [ \ g g gihEVEL
FUEL oA ;_ FUEL%LNDER
FUEL [ J——Wa4PINK 18 T
P2B ALT. NOT CHARGING
ALTERNATOR D+ |E|:J%—wzs\n0LEn.,
oM RESTRICTION SW
COMPR TEMP SW |EI:J'3—WO?BLUEIB POA
ENG TEMP 8W @:Jl‘—wusnsmonmn P?‘.;CI
ENG OIL PRESS SW IEJ:J'S—WWB'-UE"’ P GAUaE
TACH SIGNAL C[_J—W480RANGE 18— M+ . ASSY
,@1-R , 97 2 am
— — —P185 ADAPTER— = o T,:\GHHOSMETEH A
E W140RANGE 18— B
8 W!SORANGEI&—E|
= W120RANGE 18— E
GND JiB RT1 AirEndDisch
o @ @ X © o @ B !
; 2z 2 zz 222 RT2EngTemp = O'°
5 gg ¢ gg gg¢ Ahe—
E E ] g E E E § g RP1EngQilPress _L_GNB
g = i 3 it T57 e
-
PLAT_A_OPT_040_04/04_A
ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
DMA | 54774112 |MODULE, 2 LIGHT DIAGNOSTIC 1
GM 22058291 |GAUGE, 4-in-1 1
K6 54368048 |RELAY 1
M3 54774096 |GAUGE, FUEL LEVEL 1
M3 22055883 |TACHOMETER 1
RP1 | 36870608 |SENDER, PRESSURE 1 |ENGINE OIL
RT1 | 35372457 |SENDER, TEMPERATURE 1 |P110A-P185A A/E
54593843 |SENDER, TEMPERATURE 1 |PLATAA/E
RT2 | 35367218 |SENDER, TEMPERATURE 1 |ENGINE WATER
Ul 22058531 |SENDER, FUEL LEVEL 1
u4 22347009 |MODULE, 4 LIGHT DIAGNOSTIC 1
W2 22219729 |HARNESS, OPTION WIRING 1




PLAT_A_OPT_054

VALVE, ELECTRIC START-RUN
VALVE, ELECTRIC START-RUN

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

A 36892669 |BRACKET, SOLENOID VALVE 1

B 35369354 |[ELBOW, MALE 1/4 NPT X 3/8 TUBE 1

C 95940748 |BUSHING, REDUCING 2

D 36843142 |SOLENOID, 12 VDC 1

E 35369347 |[CONNECTOR, MALE 1/4 NPT X 3/8 TUBE 2

F 35356484 |TUBING, 3/8 SYNFLEX * |SEE LENGTHS ABOVE
G 35369503 |TEE, 1/4 NPT X 3/8 TUBE 1

H 22060278 |SWITCH, ROCKER 1

J 35307685 |WIRE, 14 AWG BROWN 16"

K 35360916 |WIRE, 14 AWG ORANGE 16"

L 36844520 |[CONNECTOR, 1/4 FEMALE 2

M 35306141 |CONNECTOR, 1/4 MALE 2

@)
Ul
A




VALVE, MINIMUM PRESSURE
VALVE, MINIMUM PRESSURE

PLAT_A_OPT_042_04/04_A

PLAT_A_OPT_055

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

OTMMmMoO m@>

36776219
95953758
35192178
36889996
95923314
35279025
36881076

VLAVE, MINIMUM PRESSURE
NIPPLE, 1-1/4 X 4.5”

CLAMP, SADDLE

BRACKET, SERVICE PIPE

NUT, HEX LOCK 5/16-18
SCREW, TAPPING M08-1.25 X 20
VALVE, WYE

P NARPNR PR




PLAT_A_OPT 056

MISCELLANEOUS OPTIONS
MISCELLANEOUS OPTIONS

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

36794345
35612746

36509073
35131499
35131481
35131457
35131465
35376094
96701750

35391976

36891976

36897296

35610500

36897288
35316215

DOOR KEY LOCK OPTION
KEY LOCK CYLINDER
KEY

2" BALL COUPLER OPTION
COUPLER ASM., 2" BALL
LIP

SPRING

NUT, LOOP HANDLE

BOLT

SCREW, HEX M16-2.0 X 120
NUT, HEX M16-2.0

MECH. AIR FILTER RESTRICTION IND.
INDICATOR, RESTRICTION

FUEL TANK STRAINER
STRAINER, FUEL TANK

SPARK ARRESTOR
ELBOW, EXHAUST
ARRESTOR, SPARK

EXHAUST RAIN CAP
ELBOW, EXHAUST
CAP, RAIN

REPLACEMANT

INCLUDED IN ASM.
INCLUDED IN ASM.
INCLUDED IN ASM.
INCLUDED IN ASM.

25X85

25X85




NUMERICAL INDEX

COMM.NO. PAGE COMM.NO. PAGE COMM.NO. PAGE COMM.NO. PAGE
15894660 ........... C-44 15895543 .......... C-15 15895881 .......... C-11 15896228 ........... C-36
.......................... C-47 TRV O I v G-13 15896236 ...........C-34
15894678 ........... C-49 15895550 .......... C-16 15895899 .......... C-11 i, C-36
.......................... C-51 e, C-18 v G-13 15896244 ...........C-22
15894686 ........... C-49 15895568 .......... C-16 15895907 .......... C-11 i, C-23
.......................... C-51 e, C-18 v G-13 15896251 ...........C-22
15894694 ........... C-49 15895576 .......... C-16 15895915 .......... C-11 15896269 ........... C-22
.......................... C-51 e, C-18 v G-13 e G=23
15894702 ........... C-50 15895584 .......... C-16 15895923 .......... C-11 15896277 ........... C-22
.......................... C-52 e, C-18 v G-13 . C-24
15894710 ........... C-50 15895592 .......... C-17 15895931 .......... C-11 15896285 ........... C-23
.......................... C-52 15895600 ..........C-15 ceerreenneen e G=13 15896293 ...........C-22
15894728 ........... C-50 . C-17 15895949 ............ C-8 C-24
.......................... C-52 15895618 ..........C-16 cevrreenneennnneennnns G=10 15896301 ...........C-22
15894736 ........... C-49 . C-18 15895956 ............ C-7 C-24
.......................... C-51 15895634 .......... C-30 cevrreeenieennneennnenen 29 15896319 ...........C-22
15894744 ........... C-49 . C-32 15895964 ............ C-7 C-24
.......................... C-51 15895642 ..........C-30 cevrreeenieennneennnenen 29 15896327 ...........C-26
15894751 ........... C-49 . C-32 15895972 .......... C-10 15896335 ........... C-26
.......................... C-51 15895659 ..........C-32 15895980 ............ C-8 v C-28
15894769 ........... C-50 15895667 .......... C-29 C-9 15896343 ........... C-26
.......................... C-52 15895675 .......... C-30 15895998 ............ C-8 v C-28
15894777 ........... C-50 15895683 .......... C-30 C-10 15896350 ........... C-26
.......................... C-52 15895691 .......... C-30 15896004 ............ C-8 v C-28
.......................... C-55 15895709 ..........C-19 cevrireenneennneennnns G=10 15896368 ...........C-26
15894793 ........... C-57 . C-29 15896012 ............ C-8 15896376 ........... C-26
.......................... C-58 crrrennneeneneenen C-31 e G-10 e G-28
15894819 ........... C-57 15895717 .......... C-29 15896020 ............ C-8 15896392 ........... C-20
.......................... C-58 TRV Oc i | 15896038 ............ C-7 e G221
15894827 ........... C-57 15895725 .......... C-30 C-9 15896400 ........... C-20
.......................... C-58 e C=32 15896046 ............ C-7 e G221
15894835 ........... C-57 15895733 .......... C-29 15896053 ............ C-7 15896418 ........... C-20
15894843 ........... C-57 . C-31 15896061 ............ C-4 C-21
.......................... C-58 15895741 ..........C-29 15896079 ............ C-4 15896426 ...........C-26
15894850 ............. C-2 C-831 C-5 C-28
15894868 ........... C-45 15895758 .......... C-29 15896087 ............ C-4 15896434 ........... C-25
.......................... C-48 TRV Oc i | SSTTRTRRRURTR G2 15896442 ...........C-25
15894876 ........... C-45 15895766 .......... C-30 15896095 ............ C-4 C-27
.......................... C-48 e C-32 SSTTRTRRRURTR G2 15896459 ...........C-25
15894884 ........... C-45 15895774 .......... C-30 15896103 ............ C-4 C-27
15894926 ........... C-20 . C-32 15896111 ............ C-4 15896467 ........... C-25
.......................... C-21 15895782 ..........C-20 15896129 ............ C-4 EUUTRRRRRRRIN Oy |
15894934 ........... C-20 15895790 .......... C-20 15896137 ............ C-4 15896475 ........... C-25
.......................... C-21 v C21 15896145 ............ C-4 e G227
15895097 ........... C-11 15895808 .......... C-19 C-5 15896483 ........... C-25
.......................... C-13 15895816 ..........C-12 15896149 ..........C-34 EUUTRRRRRRRIN Oy |
15895105 ............. C-7 C-14 15896152 ............ C-4 15896491 ........... C-26
............................ C-9 15895824 ..........C-12 15896160 .......... C-33 e C-28
.......................... C-38 15895840 ..........C-11 TSRS O 7/ 15896509 ...........C-25
.......................... C-41 15895857 ..........C-11 15896178 .......... C-33 EUUTRRRRRRRIN Oy |
15895188 ............. C-2 C-13 C-34 15896525 ........... C-25
............................ C-3 15895865 ..........C-12 15896194 .......... C-33 15896533 ...........C-25
15895329 ........... C-36 C-14 15896202 .......... C-33 C-27
15895428 ........... C-44 15895873 .......... C-12 C-34 15896541 ........... C-53
.......................... C-47 e, C-14 15896210 .......... C-33 e G-54
15895535 ........... C-15 C-34 15896558 ........... C-19



NUMERICAL INDEX

COMM.NO. PAGE COMM.NO. PAGE COMM.NO. PAGE COMM.NO. PAGE
15896566 ........... C-53 15896855 .......... C-45 15898265 .......... C-39 15898943 ........... C-12
.......................... C-54 e, C-48 e, C-42 e G214
15896574 ........... C-53 15896863 .......... C-43 C-50 . C-15
15896582 ........... C-38 15896871 .......... C-44 C-52 i, C-17
.......................... C-41 15896889 ..........C-43 15898273 .......... C-49 15898968 .............C-4
15896585 ........... C-22 C-46 C-51 C-5
15896590 ........... C-38 15896897 .......... C-43 15898281 .......... C-11 i, C-12
.......................... C-41 e, C-46 crrenreneeneeeneen C-13 v G214
15896608 ........... C-38 15896905 .......... C-44 15898349 .......... C-49 15898976 ........... C-45
.......................... C-41 TR 020 ¥ [FTTRTRTRRRT 02X | e G-48
15896616 ........... C-39 15896913 .......... C-47 15898356 .......... C-53 15898984 ............. C-4
.......................... C-42 15896921 ..........C-43 v G4 TTRPRTRTRRRTRTIN O
15896624 ........... C-39 15896939 .......... C-43 15898364 .......... C-20 . C-29
15896632 ........... C-39 15896947 .......... C-43 C-21 . C-31
15896640 ........... C-39 15896954 .......... C-43 C-30 15899024 ........... C-44
.......................... C-42 15897002 ..........C-44 v, G=32 TPRPPRTRTPRRION O ¥ {
15896657 ........... C-39 . C-47 15898422 .......... C-22 i, C-56
15896665 ........... C-37 15897010 .......... C-43 C-23 15899032 ........... C-37
.......................... C-40 e, C-46 15898448 ............ C-8 e G-40
15896673 ........... C-37 15897028 .......... C-43 C-10 15899040 ............. C-6
.......................... C-40 e, C-46 15898463 ............ C-8 e G-19
15896681 ........... C-37 15897036 .......... C-44 C-10 C-38
.......................... C-40 TR 020 ¥ [ERTRVRPRRORTN 02 I | e G-41
15896699 ........... C-37 15897044 .......... C-43 C-13 C-53
.......................... C-40 e, C-46 15898489 .......... C-22 v G-54
15896707 ........... C-37 15897051 .......... C-43 C-23 15899065 ........... C-12
.......................... C-40 e, C-46 15898554 .......... C-44 e G214
15896715 ........... C-37 15897069 .......... C-35 C-47 . C-22
.......................... C-40 e C-30 15898588 .......... C-45 e G-23
15896723 ........... C-38 15897093 .......... C-44 C-48 . C-29
.......................... C-41 TR 020 ¥ 15898626 .......... C-16 RPN O X |
15896731 ........... C-38 15897168 .......... C-12 C-18 i, C-35
.......................... C-41 e, C-14 15898638 ............ C-5 e G40
15896749 ........... C-37 15897184 .......... C-19 15898687 .......... C-50 . C-48
.......................... C-40 15897416 ..........C-12 cerreeeneesnnee s G-D2 15899073 ...........C-30
15896756 ........... C-37 C-14 15898695 .......... C-50 . C-32
.......................... C-40 15898018 ..........C-57 cerreeeneennnee e G-D2 15899099 ...........C-49
15896764 ........... C-37 15898059 .......... C-38 15898828 .......... C-15 i, C-51
.......................... C-40 s C-41 v C=17 15899107 ...........C-33
15896772 ........... C-39 15898109 .......... C-38 15898836 .......... C-55 C-34
.......................... C-42 STUTRRRRRRRN O ¥ | 15898851 .......... C-50 15899115 .............C-7
15896780 ........... C-39 15898117 .......... C-53 C-52 C-9
.......................... C-42 crreeneneneenenen. C-D4 v C-D3 e G=30
15896798 ........... C-39 15898182 ............ C-4 C-54 L, C-31
.......................... C-42 SUUTURRRPRRRIIN 0221 15898877 .......... C-19 15899123 ...........C-30
15896806 ........... C-39 . C-29 15898885 .......... C-55 C-32
.......................... C-42 SUUTURRRPRRN O X | 15898893 .......... C-15 15899149 ...........C-22
15896813 ........... C-44 15898208 .......... C-11 C-17 i, C-24
15896814 ........... C-39 . C-13 15898901 .......... C-22 i, C-33
.......................... C-42 15898216 ............C-4 v G=23 e G-39
15896822 ........... C-38 C-5 C-26 e C-42
15896830 ........... C-45 15898232 .......... C-29 L, C-28 15899194 ........... C-34
.......................... C-48 SUUTURRRPRRN O X | 15898919 ............ C-4 15899198 .............C-7
15896848 ........... C-45 15898240 .......... C-38 C-5 . C-9
.......................... C-48 e, C-41 15898935 .......... C-53 TPRPRRRTRRTIIN O2X i<

.......................... C-54 TPRPRRRRRTIIN 02X |



NUMERICAL INDEX

COMM.NO. PAGE COMM.NO. PAGE COMM.NO. PAGE COMM.NO. PAGE
15899206 ........... C-29 16539215 .......... C-10 22054175 .......... B-36 22186381 ........... B-28
.......................... C-31 16539223 ..........C-10 e B=39 . B-44
.......................... C-57 16539231 ............C-9 cerreeeneennneennnn. D-41 22195820 ...........B-27
.......................... C-58 16539249 ............C-6 22055883 .......... D-29 22197701 ...........B-12
15899230 ........... C-15 16539256 ............ C-6 D-41 B-14
.......................... C-17 . C-14 v D=3 22197719 ...........B-12
15899248 ........... C-12 16539264 ............ C-6 22058291 .......... D-27 B-16
.......................... C-14 16539272 ............C-6 cerreeeneennneennnn. D-41 22198743 ...........B-33
15899345 ............. C-5 16539280 ............ C-5 D-53 22199079 ........... B-36
15899354 ............. C-2 16539298 .......... C-34 22058531 .......... D-28 D-42
............................ C-3 16539306 ..........C-35 cevreeenneennneennnns D-40 22204614 .............B-3
.......................... C-19 16539314 ..........C-23 v nnnee e D-42 22205447 ...........B-13
.......................... C-29 16539322 ..........C-35 v D=3 e B=15
.......................... C-31 16539330 ..........C-28 22060278 ..........D-54 22205686 ...........B-12
15899420 ........... C-36 16539348 .......... C-27 22070494 .......... B-37 B-16
15899438 ........... C-36 16539355 .......... C-32 D-41 22208516 ........... B-12
15899827 ........... C-37 16539363 .......... C-55 22072300 .......... D-30 22208532 ........... B-14
.......................... C-40 16539371 ..........C-55 22074843 ..........D-43 22219711 .......... D-28
15899875 ........... C-15 16539389 .......... C-55 22090278 .......... D-49 22219729 .......... D-27
15986384 ........... C-26 16539397 .......... C-56 22098073 .......... D-30 D-29
.......................... C-28 16539405 ..........C-55 22098727 ..........D-31 ceerreennneennneennnn. D-40
15986517 ........... C-25 16539413 .......... C-47 22098735 .......... D-31 D-42
.......................... C-27 16539421 ..........C-46 22098743 ..........D-31 ceerrrennree e D-53
15989354 ........... C-20 16539439 .......... C-46 22099063 .......... D-30 22224455 ........... B-15
.......................... C-21 16539447 ..........C-46 22103337 ..........D-31 22224463 ...........B-15
15989438 ........... C-34 16539454 .......... C-46 22107478 .......... B-37 22226351 ........... C-53
16538910 ........... C-55 16539470 ............ C-6 22125033 .......... D-25 C-54
16538928 ............. C-6 16539488 ............ C-6 D-26 22226369 ........... C-49
16538936 ............. C-5 16539496 .......... C-35 22127385 .......... B-36 22226377 ........... C-51
16538951 ........... C-53 16539504 .......... C-58 D-41 22226385 ........... B-38
.......................... C-54 16539512 ............C-6 22134118 .......... B-37 ceerreenneennneennnnn. G50
16538969 ........... C-58 16539520 .......... C-35 D-41 C-52
16538985 ........... C-54 16539538 .......... C-35 22137426 .......... D-29 22226393 ........... B-39
16538993 ........... C-58 16539546 .......... C-56 22140784 .......... D-31 C-45
16539009 ........... C-56 16539553 .......... C-56 22144521 ............ B-4 . C-48
16539017 ............. C-6 16539561 .......... C-21 22158554 .......... B-28 22226617 ........... B-29
16539025 ............. C-6 16539579 .......... C-24 22171680 .......... B-36 22230452 ........... B-33
16539033 ........... C-35 16539589 .......... C-24 L, D-27 22234884 ........... B-29
16539041 ........... C-56 16539595 ............ C-6 D-29 B-42
16539058 ........... C-56 16539603 .......... C-55 D-40 . B-47
16539066 ........... C-55 16539611 .......... C-35 D-41 22242358 ........... B-51
16539074 ........... C-56 16539629 .......... C-56 22171698 .......... B-37 22242382 ........... B-51
16539082 ........... C-54 16539637 .......... C-55 D-27 22245468 ........... B-33
16539090 ........... B-14 16539645 .......... C-42 D-29 C-57
.......................... C-42 16539652 ..........C-58 e D-40 TPRPPRRTPRRTIIN 0ol 1<
16539108 ........... C-35 16539678 .......... C-58 D-41 22245492 ........... B-33
16539116 ........... C-55 16539686 .......... C-41 22178198 .......... B-18 B-39
16539124 ........... C-56 16539694 ............ C-6 22178206 .......... B-18 C-57
16539132 ........... C-54 16539702 .......... C-32 22178974 .......... B-11 C-58
16539140 ............. C-6 16539710 .......... C-24 22178982 .......... B-21 22246268 ............. B-8
16539157 ........... C-34 16539736 ............ C-3 22179246 .......... B-11 22246276 ............ B-9
16539165 ........... C-55 16539744 .......... C-27 22179378 .......... B-11 22247951 ........... B-32
16539173 ........... C-34 16539751 .......... C-46 22181143 .......... B-18 22248454 ........... B-28
16539181 ........... C-28 16539769 .......... C-48 B-43 B-44
16539199 ........... C-18 22054159 .......... B-36 22181150 .......... B-18 22252183 ............. B-2
16539207 ........... C-13 D-41 B-42



NUMERICAL INDEX

COMM.NO. PAGE COMM.NO. PAGE COMM.NO. PAGE COMM.NO. PAGE
22255566 ........... B-38 33567218 .......... D-40 35279025 ............ B-2 35296342 ........... B-20
.......................... C-57 e, D42 v B4 e B=30
.......................... C-58 35085398 ............ B-6 e B=12 RTPRPPPRTPRRN = S X |
22255574 ........... B-38 35097914 .......... D-45 B-14 B-32
.......................... C-57 e D47 v B-18 e D=23
.......................... C-58 35114545 ..........B-43 cerreeenee e B=21 35296748 .......... D-46
22281737 .......... D-33 B-47 B-27 D-48
22281745 .......... D-33 35116433 .......... D-11 B-28 35298041 .......... D-37
22281752 .......... D-32 D-19 B-29 35300771 ........... B-21
22281760 .......... D-32 35117480 .......... D-45 B-30 D-12
22281778 .......... D-33 D-47 B-31 D-14
22281794 .......... D-32 35120005 ............ D-8 B-32 D-16
22282453 .......... D-33 D-10 B-33 D-18
22307789 .......... D-32 35124114 .......... D-37 B-35 D-20
22307797 .......... D-33 35126325 .......... D-12 B-49 D-30
22307805 .......... D-33 D-20 D-8 35301373 .......... D-35
22314348 ........... B-23 35126358 .......... D-12 D-10 35302314 ........... B-45
22317697 ........... B-23 D-20 D-14 B-48
22318653 ........... B-54 35131457 .......... D-56 D-16 35304047 ........... B-12
22339196 .......... D-28 35131465 .......... D-56 D-18 B-16
22344808 ........... B-22 35131481 .......... D-56 D-30 35306141 .......... D-54
22346233 ........... B-21 35131499 .......... D-56 D-33 35307685 .......... D-54
22346563 ........... B-14 35134477 .......... D-11 D-34 35315142 ............. B-6
22347009 .......... D-40 D-19 D-55 35315183 ............. B-7
......................... D-42 35140409 ..........B-20 35279777 .......... B-28 e D=2
......................... D-53 35148030 ..........D-36 e D42 e, D4
22347017 .......... D-40 35153972 .......... D-46 35279942 .......... B-28 D-5
22351720 ........... B-22 D-48 B-44 35315191 ............. B-7
22361828 .......... D-27 35192178 .......... D-55 35282565 ............ B-8 D-2
......................... D-29 35209048 ..........B-11 v B9 e, D4
......................... D-40 SURPRRVRPUPRPONY = 2o 1) 35283464 ..........D-35 v D7D
......................... D-42 35221662 ..........B-17 35286004 .......... B-25 35315209 .............B-7
22367171 .......... D-31 35221894 .......... D-44 35286491 .......... B-24 D-2
......................... D-49 35221902 ..........D-44 v B=49 e, D4
22374847 ........... B-22 35221910 .......... D-46 35287556 .......... B-46 . D-5
22400063 ........... C-17 D-48 35287721 .......... B-45 35315217 ....cvvveee B-7
22402648 ........... C-32 35225093 .......... B-35 35287747 .......... D-21 D-2
22402663 ........... C-12 D-8 35288448 .......... B-27 D-4
.......................... C-14 e D-10 35289057 .......... B-46 e D7D
22404289 ........... B-22 35228212 .......... B-43 35290113 ............ B-4 35315225 ............. B-7
22431167 .......... D-21 35252600 .......... D-12 D-24 . D-2
22436323 ........... B-24 D-20 D-25 D-4
22437057 ........... B-24 35253038 ............ D-7 D-26 e, D-5
22469860 ............. B-6 D-9 35291236 .......... D-22 35315233 ............ B-7
22532386 ........... B-31 D-12 35292986 ............ B-8 35315274 ............. B-7
22532394 ........... B-31 D-20 35294727 .......... B-28 D-2
22805436 ............ D-2 35255025 .......... D-38 B-44 D-4
........................... D-5 35260352 ..........D-35 e B-48 e D7D
22805444 ............ D-2 35271170 .......... B-32 35294750 .......... B-44 35315407 .......... D-35
........................... D-5 35273366 ..........B-14 35295641 .......... D-22 35315746 .......... D-14
22810139 ........... B-27 35277706 ............ B-9 35295773 .......... B-33 35315944 ............ D-7
22876262 ........... B-53 35278530 .......... B-32 35295807 .......... D-21 D-9
22892632 ............ D-2 35278571 .......... D-27 35295880 .......... B-18 35316215 .......... D-56
........................... D-5 e, D42 e, B-44 35316611 .......... D-13
22926737 ..uueuen. B-31 35278720 .......... B-19 D-21 D-15
22926745 ........... B-31 D-17

i-4



NUMERICAL INDEX

COMM.NO. PAGE COMM.NO. PAGE COMM.NO. PAGE COMM.NO. PAGE
35316645 .......... D-37 35361864 ............ B-6 35370386 .......... B-36 35391390 ............ D-3
35322379 ........... B-29 D-2 B-42 35391416 ............ D-3
.......................... B-43 e, D4 v B=49 35391432 ............ D-6
35323807 .......... D-21 e, D-5 D-41 35391440 ............ D-6
35323815 .......... D-22 35361872 ............ B-6 35372457 .......... D-27 35391457 ... D-6
35324839 ........... B-29 D-2 D-42 35391481 ............ D-6
.......................... B-42 e, D4 v D=3 35391507 ............ D-6
35325166 ........... B-28 D-5 35372986 .......... B-24 35391556 ............ D-6
.......................... B-43 35361880 ............B-6 35374073 .......... B-33 35391580 ............ D-6
35326578 .......... D-34 35361898 ............ B-7 35374867 .......... B-42 35391598 ............ D-6
35327535 .......... D-42 i, D-2 B-45 35391630 ............ D-2
35328467 ........... B-13 D-4 35375369 .......... B-25 D-5
.......................... B-15 ceeree e DD 35375427 ............ D-7 35391648 ............ D-2
35333236 .......... D-43 35363472 .......... D-50 e, D-9 D-5
35333673 .......... D-13 35363498 .......... B-30 35376094 ............ B-4 35391976 .......... D-56
......................... D-15 e B=31 v D=19 35392521 .............B-5
......................... D-17 e B=32 e D=17 35392539 .............B-5
35337328 ........... B-51 D-23 D-24 35392547 ... B-5
35337435 .......... D-37 35364371 .......... D-46 ., D-56 35392554 ............. B-5
35346337 ...oovvnnnns D-7 D-48 35376169 .......... B-38 35392562 ............. B-5
........................... D-9 35364389 ..........D-46 35376318 .......... B-26 35392570 .............B-5
35356252 .......... D-39 D-48 35376326 .......... B-26 35392588 ............. B-5
35356302 .......... D-13 35364397 .......... D-46 35376334 .......... B-26 35392596 ............. B-5
......................... D-15 ceerrrrennree e, D48 35376342 .......... B-26 35393651 ...........B-34
......................... D-17 35365774 ..........D-22 35376359 .......... B-26 35393669 ...........B-34
35356310 .......... D-14 35366111 .......... D-37 35376953 .......... D-36 35393677 .....uuvns B-34
......................... D-16 35367044 ..........B-10 35378538 .......... B-30 35393685 ...........B-34
......................... D-18 SSUUTRPRRPRR = 2. ¥ | 35379094 ..........D-13 35393693 ...........B-34
35356328 .......... D-13 B-50 35379817 .......... B-26 35393701 ........... B-34
......................... D-15 cerrree e D=8 35379940 .......... B-27 35393719 ...........B-34
......................... D-17 ceeerieennneennneeenne. D=10 35384577 .......... B-32 35393727 ............ D-6
35356336 .......... D-16 . D-51 D-23 35516582 ........... B-35
35356369 .......... D-13 D-52 35391101 ............ D-2 35517176 .......... D-20
......................... D-15 35367051 ..........B-10 [FUURRRPRN B V' 35579630 ...........B-28
......................... D-17 e, B-41 v D70 . B-44
35356377 .......... D-16 . B-50 35391119 ............ D-2 35582402 ........... B-35
......................... D-18 e D=8 v D70 35589746 .......... D-12
35356401 .......... D-13 D-10 35391127 ... D-2 35592435 ........... B-13
......................... D-15 crreneneeneneen D01 e D4 e B=16
......................... D-17 e D=2 v D70 35594076 .......... D-20
35356484 ........... B-42 35367218 .......... C-42 35391135 ... D-2 35596436 ........... B-46
.......................... B-45 e D27 e D4 35600287 ...........B-51
.......................... B-47 e D=3 v D70 35604065 ...........B-37
......................... D-31 35369347 ..........B-42 35391168 ............ D-2 v D-41
......................... D-54 creerireennnee e B45 35391176 ............ D-2 35605187 .............B-4
35358050 .......... D-21 B-47 35391184 ............ D-3 35605310 .......... D-14
35358381 ........... B-30 D-31 35391192 ............ D-3 35610500 .......... D-56
35358662 .......... D-35 D-54 35391226 ............ D-3 35611557 ........... B-26
35359090 ........... B-48 35369354 .......... B-45 35391234 ............ D-3 35611615 ........... B-26
35360775 ........... B-20 B-47 35391267 ............ D-3 35612175 ........... B-26
35360916 .......... D-54 D-31 35391309 ............ D-3 35612746 .......... D-56
35361849 ........... B-32 D-54 35391333 ... D-3 35664934 ........... B-44
......................... D-28 3536939 ..........B-45 35391358 ............ D-3 35676169 .......... D-49
35369503 .......... D-54 35391366 ............ D-3 35825546 .......... D-35
35370055 .......... D-11 35391374 ... D-3 35851377 ..ocevvnnns B-15
.......................... D-19 35391382 ............ D-3



NUMERICAL INDEX

COMM.NO. PAGE COMM.NO. PAGE COMM.NO. PAGE COMM.NO. PAGE
36007854 ........... B-22 36787968 .......... B-10 36854149 .......... B-29 36881399 .......... D-14
.......................... B-23 e, B=D2 v B-43 e, D-16
36385111 ........... B-32 D-7 B-47 D-18
36503134 .......... D-12 e, D-9 36856250 .......... B-33 36881423 ............. B-3
36506442 ........... B-24 36788081 .......... B-10 B-39 36881472 ........... B-20
36508471 ........... B-26 B-41 36859049 .......... B-32 36881480 ........... B-17
36509073 .......... D-56 B-51 36860005 .......... B-35 36881886 ........... B-18
36511623 ........... B-26 D-7 36864684 .......... B-48 B-21
36523306 ........... B-54 D-9 36865293 .......... B-52 B-27
36531176 ........... B-54 D-51 36867596 ............ D-5 B-30
36533081 ........... B-54 D-52 36867604 ............ D-5 B-31
36726586 .......... D-36 36788172 .......... B-27 36870608 .......... C-56 i, B-51
36755460 .......... D-45 36789261 ............ D-7 D-27 36882165 ............. B-2
......................... D-47 e D29 v D=3 36882652 .......... D-26
36757284 .......... D-25 36789492 ............ B-2 36875565 .......... B-14 36882660 .......... D-24
36758647 .......... D-13 36791689 .......... B-25 36877579 .......... B-50 36882678 ............. B-3
......................... D-15 36792828 ..........B-32 36877793 ............ B-2 36882686 .............B-3
......................... D-17 36793602 ..........B-52 e B-28 36882934 ...........B-18
36762706 .......... D-44 36793651 .......... B-38 36878064 .......... B-35 36883437 ........... B-52
36764553 ........... B-24 36794345 .......... D-56 36878361 .......... B-33 36883445 ........... B-51
.......................... B-46 36794816 ..........B-52 cerreeenieennnee e B=39 36883452 ...........B-52
36765188 .......... D-44 B-54 36879195 .......... D-36 36883510 ............. B-2
36765196 .......... D-44 36796068 ............ B-4 36879203 ............ B-2 36883718 ........... B-53
36765212 .......... D-44 36797652 .......... B-19 D-24 36883742 ........... B-53
36765832 ........... B-27 B-33 D-26 36883866 ........... B-20
36766319 ........... B-14 B-49 36879211 .......... D-25 36883874 ........... B-19
36766756 ........... B-29 B-51 D-26 36883890 ........... B-30
.......................... B-42 STRTRTRRTRTRIN D LY 36879302 ............ D-2 RTPRPPPRTPRN = S X |
.......................... B-47 e D=9 e D4 36884096 ...........B-21
36766772 ........... B-29 D-32 D-5 36884120 .......... D-22
.......................... B-43 36840437 ..........B-28 36879492 ............ B-4 36884245 ...........B-32
.......................... B-47 e, B-43 v D=24 36884425 .......... D-50
36769032 ........... B-13 36841922 .......... D-35 D-26 36884435 .......... D-30
.......................... B-16 36842839 ..........D-40 36880441 ............ B-3 36884443 .......... D-30
.......................... B-17 e, D42 36880516 .......... B-17 cerrerreeneennneenens D=50
36769289 ........... B-22 36843142 .......... B-48 36880623 ............ B-3 36884500 ........... B-19
.......................... B-23 ceerireennene e D49 36880755 .......... B-27 36884708 .............B-2
36769560 ........... B-17 D-54 36880854 ............ B-2 36884716 ............. B-3
36775690 ........... B-11 36844264 .......... B-35 36880862 ............ B-2 36885085 ........... B-51
.......................... B-15 e, B-38 36880870 ............ B-2 36885093 ...........B-46
36776219 .......... D-45 36844520 .......... D-54 36880912 .......... B-33 36886166 ........... B-53
......................... D-47 36845493 ..........D-23 36880995 .......... B-12 36886364 .............B-4
......................... D-55 36846780 ..........D-11 SUTPRTRRRTR = 2 ) e D-24
36777399 .......... D-21 D-19 B-22 36886752 ........... B-46
36778124 .......... D-36 36847838 .......... D-40 B-23 36886992 ........... B-46
36780608 .......... D-42 D-42 36881076 .......... B-29 36888154 ........... B-38
36782019 ........... B-27 36848158 ............ D-4 B-44 36888709 ............. B-4
36782043 ........... B-20 36848745 .......... D-30 D-55 36889509 ........... B-52
36782176 ........... B-17 D-50 36881100 .......... B-32 36889558 ........... B-52
36782467 .......... D-23 36852622 .......... D-43 36881274 .......... D-14 36889608 ........... B-30
36785277 ........... B-29 36853174 ............ D-7 D-16 36889996 .......... D-55
36785327 ........... B-17 D-9 D-18 36890028 ........... B-19
36787216 ............ D-7 36853257 .......... B-35 36881290 .......... D-13 36891216 ........... B-37
........................... D-9 36853265 ..........B-21 cerrreeneen e D-15 36891596 .......... D-23
36787652 ...........s B-2 . B-35 D-17 36891976 .......... D-56

36892479 .......... D-22



NUMERICAL INDEX

COMM.NO. PAGE COMM.NO. PAGE COMM.NO. PAGE COMM.NO. PAGE
36892545 .......... D-30 54368048 .......... D-28 54602719 .......... B-49 54757935 ........... C-53
......................... D-49 e D30 54604921 .......... B-54 e G-54
36892669 .......... D-54 D-40 54604962 .......... B-55 54766704 ........... B-36
36893196 ........... B-10 D-42 54604970 .......... B-54 B-39
.......................... B-41 ceeriree e nneeennn. D49 54611777 ..........D-33 54774096 .......... D-28
......................... D-51 e D=3 54625207 .......... B-54 e D-40
36893287 ........... B-11 54389887 .......... B-53 54625942 .......... B-28 D-41
36893345 ............ D-7 54411640 .......... B-27 54627799 .......... B-28 D-53
........................... D-9 54411665 ..........B-27 54629696 .......... D-33 54774112 .......... D-28
......................... D-52 e, B-43 cerreereneeneseeneens D=50 e D-40
36893634 ........... B-10 54413067 .......... B-53 54629746 .......... D-32 D-41
.......................... B-49 54414677 ..........B-27 cerreereneeneseeneens D=50 v D=53
........................... D-8 54429295 ..........B-12 54629902 .......... B-54 54828979 ...........B-53
......................... D-10 SUUTURRRRRR = 2 K¢ 54629977 ..........D-21 90671242 .......... D-44
36894194 ........... B-49 54429303 .......... B-12 54630058 .......... D-31 92368687 ........... B-17
36894608 ........... B-10 54439062 .......... B-13 54631355 .......... D-31 B-20
.......................... B-50 e, B-16 cerreereneeneseeneens D=50 cerrerieeneennneennen. B=50
........................... D-8 54445176 ..........B-20 54631775 .......... B-49 EUUTRTRRRRR B LY
......................... D-10 54454756 ..........B-55 54631783 .......... B-49 EUUUURPPRPRRRR B L°
36894616 ........... B-10 54473517 .......... B-50 54675749 .......... D-11 D-14
.......................... B-50 54473525 ..........B-49 54675756 .......... D-19 EUUTRRRRRR B B (6
........................... D-7 e D=8 54698089 .......... B-53 e D-18
........................... D-9 e D-10 54698097 .......... B-53 s D-34
36895282 ............ D-8 54480504 .......... B-30 54698105 .......... B-53 D-46
......................... D-10 54480512 ..........B-30 54712807 .......... B-18 v, D-48
36895860 .......... D-52 54480520 .......... B-30 54712815 .......... B-17 95022307 ........... B-27
36897288 .......... D-56 54482500 .......... B-37 54716360 .......... B-21 95022331 ........... B-25
36897296 .......... D-56 54482518 .......... B-50 54721212 .......... B-36 95023107 ........... B-26
36897353 ........... B-24 54486451 .......... B-14 B-50 95072971 .......... D-44
36897965 ........... B-33 C-42 54721220 .......... B-37 95081824 .......... D-32
36897999 ........... B-33 54525506 .......... B-30 54721238 .......... B-49 95094306 ........... B-25
36920254 ........... B-28 54525530 .......... B-30 54724117 .......... B-51 95163473 .......... D-37
.......................... B-43 54529086 ............ B-3 54724125 .......... B-53 95219770 ...........B-29
36920858 ........... B-21 54529094 ............ B-3 54726468 .......... B-10 B-43
36920932 .......... D-30 54529243 .......... B-20 B-41 95219861 .......... D-45
36921377 ........... B-29 54529284 ............ B-3 B-51 D-47
.......................... B-42 54529292 ............B-3 [FUUUURRRPRN B It 95220844 .......... D-22
36921930 .......... D-36 54529326 .......... B-51 D-10 D-34
36922813 .......... D-23 54529334 .......... B-52 D-51 95232115 ........... B-24
36923571 ........... B-42 54529342 .......... B-19 54727799 .......... B-44 95257333 ........... B-26
37001252 .......... D-14 54529375 .......... B-52 54729132 .......... B-50 95280541 ........... B-25
......................... D-16 54529417 ..........B-52 54729140 .......... B-49 e B=20
......................... D-18 54529433 ..........B-49 v D=8 . B=28
37140365 ............ D-7 54541263 .......... D-34 D-10 95286530 .......... D-45
........................... D-9 54568753 ..........B-55 54729181 .......... B-50 v D-47
39101449 ........... B-25 54568761 .......... B-55 54729199 .......... B-37 95287025 .......... D-31
39127287 ........... C-56 54568779 .......... B-54 54729611 .......... B-18 95287629 .......... D-35
......................... D-27 SUUPURURRRPRRR = 2o1e1 54729629 .......... B-17 95339552 .......... D-22
......................... D-42 54568787 ..........B-55 54749163 .......... B-55 95358297 .......... D-44
39179072 .......... D-25 54568795 .......... B-54 54749601 .......... B-36 95376943 ........... B-23
......................... D-26 54568803 .......... B-54 cerreeenieennneennnns D=27 95641734 ...........B-25
39404165 ........... B-46 54593843 .......... D-53 D-29 95667341 ........... B-48
39588413 ........... B-25 54593967 .......... D-34 D-40 95916532 .......... D-28
42579417 ........... B-22 54596754 .......... D-32 D-41 95922902 .......... D-32
.......................... B-23 54596762 ..........D-33 54755095 .......... B-23 95923124 .......... D-30
54596770 .......... D-32



NUMERICAL INDEX

COMM.NO. PAGE COMM.NO. PAGE COMM.NO. PAGE COMM.NO. PAGE
95923298 ........... B-19 95941373 .......... D-38 96708060 .......... B-24
.......................... B-35 e D39 96708136 .......... B-22
95923314 ........... B-29 95942603 .......... D-30 96708144 .......... B-26
......................... D-55 95944542 ..........B-29 96712997 ..........D-33
95923322 ........... B-11 B-43 96718978 .......... B-27
.......................... B-15 95944625 ..........D-35 96719265 .......... D-33
95923348 ............. B-5 95944666 .......... B-42 96726435 .......... B-31
......................... D-14 95944690 ..........D-35 96730395 .......... D-32
......................... D-16 95944708 ..........B-28 96730411 .......... B-14
......................... D-18 e, B-44 96735543 .......... B-11
95928040 .......... D-21 95946532 .......... B-32 D-11
......................... D-44 95947149 .........D-21 v D=19
95928172 .......... D-46 . D-45 96735550 .......... D-11
......................... D-48 TRV B ¥ v D=19
95928198 .......... D-45 95953378 .......... B-29 96739958 .......... B-13
......................... D-48 e, B-42 96740375 .......... B-24
95928222 .......... D-44 95953600 .......... D-38 96740782 .......... B-13
95928230 ........... B-18 D-39 B-16
.......................... B-43 95953758 ..........D-55 96747142 ............ B-6
95928248 .......... D-45 95954095 .......... B-48
95928321 .......... D-46 95954293 .......... B-48
......................... D-47 95955548 ..........D-32
95928867 .......... D-12 95956199 .......... D-40
......................... D-20 e, D42
95929006 .......... D-12 96701461 .......... B-13
......................... D-20 e, B=19
95930319 ........... B-44 96701743 .......... D-33
95934451 .......... D-32 96701750 ............ B-4
95934584 .......... D-44 D-13
95934816 ........... B-19 D-15
95934907 ......cvnvus B-4 D-17
95934972 .......... D-31 D-24
95934998 ........... B-11 D-56
.......................... B-18 96701917 ..........D-32
......................... D-11 96702048 ..........B-11
......................... D-19 e, B33
95935003 .......... D-32 96702055 .......... B-17
95935029 ........... B-13 B-21
.......................... B-16 e, D=33
.......................... B-17 96702279 ..........B-15
.......................... B-19 96702287 ..........B-12
95935037 ........... B-22 B-14
......................... D-33 96702444 ..........D-22
95935086 ........... B-13 96702659 .......... B-27
.......................... B-15 e D11
95935169 .......... D-13 D-19
......................... D-15 e D49
......................... D-18 e D47
95935599 ........... B-36 96703012 .......... B-24
......................... D-41 96704309 ..........D-11
95937413 .......... D-44 D-19
95938601 .......... D-34 96704630 ............ B-4
95938965 ........... B-24 D-24
95940748 ........... B-48 D-25
......................... D-54 e D20

96708037 .......... B-25



WORD INDEX

CPN
13" TIRE&WHEEL .\ ovveeee e, B-8
15" TIRE & WHEEL .« .o oo B-9
2" BALL COUPLER OPTION . .....'voov., D-56
2-PART DRAWBAR WARNING . ............ B-54
3-PART DANGER/WARNING .. ............ B-54
A
ACTUATOR
HYDRAULIC BRAKE .. ...... D-13, D-15, D-17
ADAPTER ..o, B-45, D-14
LA oo B-29
VSNPTXLAIC ..o D-35
SABICTO-12JIC o v oo D-21
L6 X LANPT « oo B-48
BLOCK / OIL COOLER INLET ........... C-54
FUEL TANK ool D-23
OIL PRESSURE SWITCH ......... C-53, C-54
OIL SCAVANGE .. ..., B-28, B-44
SWITCH oot B-36, D-42
ADJUSTER
21T C-57
AIR & OIL PIPING . . . .B-42, B-43, B-44, B-45, B-46,
B-47, B-48
AIR CLEANERASM. ..o, B-34
AREND ..ot B-22, B-23
AIR INTAKE FILTERS, RELAYS & FUEL FILTER
MOUNTING . oveeee e B-33
AIR SERVICE COMPLETE .......o\uvvn... B-29
AIREND ASSEMBLY . ......ouonv.... B-24, B-25
AIREND COMPLETE (P185) ............... B-22
AIREND COMPLETE (XP185) .............. B-23
ALTERNATOR ........ovvuin.. B-38, C-57, C-58
ANGLE .\t B-35
ROOF TIE . .o oteee e B-2
ARM ASM.
ROCKER ..o C-8, C-10
ARRESTOR
SPARK .o\t D-56
AXLE oot D-4, D-5
AXLE, ELECTRICBRAKE . ......\vvuunn.. D-2
B
BAFFLE ..ttt C-4,C-5
COOLER STREETSIDE . .......ovn.... B-18
COOLER STREET SIDE (GALVY) .. ....... B-18
COOLERTOP ..o, B-20
COOLER TOP (GALV) . ..o voeen .. B-20
COOLER TOPCRBSD ..o .. B-17
COOLER TOP CRBSD (GALV) . ......... B-17
INLET oot oo B-3
BAIL
CRBSDLIFT .\ otoeee e B-2
STSDLIFT ©oveeoee e B-2
BALL © oot B-26, B-27
RETARD ...t D-44

BAR
ADJUSTING ...... ... oo D-32
STIFFENER ......... ... ... ... . ... D-32
BATTERY . ... B-35
12V B-38
BATTERY ASSEMBLY ................... B-35
BATTERY GASWARNING . ............... B-55
BEARING
BALL ... .. B-25
HEX B-23
HOSEREEL ............ ... ... ... ... D-44
PISTONROD .................. C-25, C-27
RODEND ............. i B-15
RODEND 5/16-24 ................... B-13
BEARING ASM.
MAIN ... C-16, C-18
THRUST ... . C-16, C-18
BELT
GENERATOR ....... ... oo it D-33
BLOCK ASM.
CYLINDER .................... C-15, C-17
GENERATOR ADJUSTING ............ C-58
BODY
AIRCLEANER ......... ... ... ... ... B-34
BOLT ... C-57, D-56
CASTER WHEEL 1/2-13 X 3.18" ......... B-5
CHECKVALVE ............. ... .. ..., C-55
CONNECTINGROD ............. C-26, C-28
CYLINDERHEAD ............... C-15, C-17
FLPUMP ..................... C-22, C-24
FLANGE RETAINER . ................. C-9
FLYWHEEL ................... C-20, C-21
HEX SOCKET M04-0.7 X14 ...... C-44, C-47
M8X40PLATED ................ C-7,C-9
M8X60PLATED ................ C-7,C-9
M8X65PLATED .................... C-7
M8XT75PLATED .................... C-7
MO06-1.0 X 12 PLATED ........... C-37, C-40
MO06-1.0 X 16 PLATED ... ... C-44, C-47, C-56
MO06-1.0 X 20 PLATED ........... C-37, C-40
MO06-1.0 X 30 PLATED ........... C-38, C-41
MO08-1.25X 100 ......... ... .. ... ... C-58

M08-1.25 X 12 PLATED C-38, C-41, C-53, C-54
M08-1.25 X 16 PLATED C-22, C-23, C-29, C-31,
C-35, C-45, C-48

MO08-1.25 X 18 PLATED .......... C-44, C-47
M08-1.25 X 20 PLATED .......... C-30, C-32
M08-1.25 X 22 PLATED .......... C-45, C-48
MO08-1.25X25 ................. C-57, C-58
MO08-1.25 X 30 PLATED .......... C-49, C-51
MO08-1.25 X 35 PLATED .......... C-33, C-34
MO08-1.25 X 40 PLATED .......... C-30, C-31
MO08-1.25 X 45 PLATED ............... C-58

M08-1.25 X 55 PLATED C-22, C-24, C-33, C-34,

ii-1



WORD INDEX

C-39, C-42

MO08-1.25 X 60 PLATED ........... C-38, C-41

M08-1.25 X 70 PLATED ... ... C-30, C-32, C-41

MO8-1.25X80 ......... ... .. ... C-34

MO08-1.25 X85 PLATED ........... C-33, C-34

MO08-1.25 X45 PLATED ........... C-30, C-32

M10 X 65 PLATED .................... C-39

M10-1.5 X 120 PLATED ........... C-57, C-58

M10-1.5 X 20 PLATED ............ C-45, C-48

M10-1.50 X35 PLATED ........... C-20, C-21

M10-1.50 X 70 PLATED ........... C-20, C-21

M12-1.75 X 30 PLATED ........... C-57, C-58

M5 X10PLATED ........ ... ..., C-6

M8 X12PLATED .......... ... ..., C-6

MB8X22 ... . C-36

MBX80 ....... .. C-36

M8-1.25 X 12 PLATED ................. C-19

M8-1.25 X 16 PLATED ............ C-12, C-14

METALCAP ... ... ... ... .. .. C-16, C-18

PIPEJOINT ............... C-38, C-41, C-56

V-PULLEY ........ ... ... ... ..... C-26, C-28
BOLT ASM.

JOINT ... C-53, C-54
BOWL ... B-30, B-31
BOX

GENERATOR CONTROL .............. D-30
BRACKET

2TUBESUPPORT ............... C-44, C-47

AIRCLEANER ......... ... ... ... B-33

BRAKELEVER .................. D-11, D-19

BYPASSVALVE .......... ... .. ... ..... B-27

DROPLEG ........ ... ... .. D-36

ENGINE MOUNT FRONT ......... B-12, B-14

ENGINE MOUNT REAR CRBSD ... .B-12, B-16

ENGINE MOUNT REAR STSD ..... B-12, B-16

ETHER/FUEL FILTER ............ B-30, B-31

GENERATOR .......... . o D-33

HEATER ....... ... D-34

HOSE MOUNTING . ......... D-14, D-16, D-18

HOSE REELLOCK .............. D-46, D-48

MUFFLER . ........ ... .o e B-11

MUFFLER SUPPORT ................. B-14

OILCOOLER ...........oiii, C-55

RAD/OILCOOLER . ................... B-17

RELAY ... B-2

SEP INDICATOR MOUNTING ........... D-35

SERVICEPIPE . ................. B-29, D-55

SOLENOID . ...... ..o D-31

SOLENOID VALVE ................... D-54

SPEEDCONTROL ............... B-13, B-15

TURBOCHARGER OUT ............... C-35
BRAKE ASM.

LHELECTRIC ..... ... ... ... ... ... ... D-2

LHHYDRAULIC .......... ... .. ... ..., D-5

RHELECTRIC ......... ... ... . ... ... .. D-2

RHHYDRAULIC . ......... ... .. ... ..... D-5
BRAKE SHOEKIT .................... D-3, D-6
BRAKE SPRINGKIT ........ ... ... ... .... D-6

i-2

BRAKES ...D-7,D-8, D-9, D-10, D-11, D-12, D-13,
D-14, D-15, D-16, D-17, D-18, D-19, D-20

RUNNING GEARW/ . ................. D-11
BREAKER

20ACIRCUIT ... D-50

CIRCUIT ... D-30
BREATHER

PVC . C-6
BREATHER ASM.

PVC .. C-6, C-14
BRIDGE ASM.

VALVE ...... .. ... ... ... C-11, C-13
BULB

INCANDESCENT 12V ................ D-43
BULKHEAD

FITTING ....... ... D-21
BUMPER ...... ... .. D-36

RUBBER ......... ... . . B-52
BUSHING ............ ... .. ... .. ... B-32, D-23

CAMSHAFT ........ ... .. ... C-16, C-18

IDLEGEAR . ........... ... .. ... C-22, C-24

PISTONPIN ................... C-25, C-27

REDUCING .................... D-34, D-54

REDUCING 1/2 NPT X 1/A NPT ......... D-35

REDUCING 3/8 NPT X 1/4A NPT ......... B-48
C
CABLE

NEGATIVE BATTERY ................ B-35

POSITIVE BATTERY ................. B-35
CABLE ASM.

108"BRAKE ....... ... ... . . D-12

1177BRAKE ... ... D-20

78"BRAKE .................... D-12, D-20
CAMSHAFT & IDLE GEARS (P185) ......... C-22
CAMSHAFT & IDLE GEARS (XP185) .. C-23, C-24
CAMSHAFTASM. .................. C-22,C-23
CAP . B-5, B-26

EZLUBERUBBER ............ D-2, D-4, D-5

HIGHIDLE .................... C-45, C-48

HOSELOCK ................... D-46, D-48

OILFILLER ............ C-4, C-5,C-29, C-31

RADIATOR . ... .. B-17

RAIN ... o D-56

REAR END (SPECIAL PAINT) ... ... D-8, D-10

REAR END (STD PAINT) .......... D-8, D-10

SPRING ....... ... ... ... .. B-26
CASEASM. ... ... i C-45, C-48

GEAR .. .. C-29

THERMOSTAT ................. C-37, C-40
CASTERWHEEL ............. . ... ...... B-5
CHAIN & HOOKASM. .................... B-4
CHANNEL

PINTELMOUNTING . ................. D-25



WORD INDEX

CLAMP ... B-30
1/2 SUPPORT ................... D-8, D-10
1/2"SUPPORT ... .. i B-35
1/4 SUPPORT .................... D-7, D-9
12 C-49, C-51
140 ..o C-50, C-52, C-55
3/8 SUPPORT .................... D-7, D-9
O C-39, C-42, C-50, C-52
CABLE .......... ... ... L D-12, D-20
HOSE ............... B-17, B-20, D-13, D-34
HOSE22 ... ... ... C-6
HOSE25 ...... ... ... . C-55
HOSES4 ... ... ... C-35
HOSE9/16 ........ ... . ... D-22
HOSE SUPPORT22 . ................... C-6
PIPE SUPPORT .......... ... ......... C-56
RUBBER COATED . . ... D-11, D-12, D-19, D-20
SADDLE ......... ... ... ... . ... B-11, D-55
SADDLE15/8 ......... ... . ... . .... B-29
SADDLE250 ..., B-15
SUPPORT ................ D-14, D-16, D-18
T 225" B-33
T3.62" B-33
WORMGEAR . .................. B-32, D-23

CLAMP 24 . . .. C-5

CLEANER ASM.

AR .. B-33

CLIP
HOSE ........ . ... D-15, D-17
RETAINING .......... ... ... ... ... B-34
XMASTREE .......... ... ..o o L B-53

COCKASM. 1/4 ... .. . . i C-38

COIL
PLASTIC ... . D-22

CONE
INNER BEARING ... ... B-6, B-7, D-2, D-4, D-5
OUTTER BEARING ............ D-2, D-4, D-5

CONNECTOR . ... B-26
11/16-12 ... B-18
/4AFEMALE ......... ... .. .. .. ... D-54
/4AMALE ... ... . D-54
MALE 1/4 NPT X3/8 TUBE ........ D-31, D-54
SAE1.06-12JIC ............ ... ... ..., D-21
STRAIGHT ... .. B-44
STREET .................. B-42, B-45, B-47
STREET 1-1/4-12 . . ................... B-43

COOLER
OIL ... B-18, C-55

COOLERS COMPLETE .............. B-17, B-18

COTTERASM. ....... ... ...t C-11, C-13

COUPLER ASM.
2°BALL ... D-56

COUPLING
L/BNPT .. B-44
DRIVE ...... ... ... o, B-22, B-23
STD /8 NPT X.75" .............. B-36, D-41

COVER ... .. B-27
AIRCLEANER ......... ... ... ... .... B-34
BEARING ............... ... ..., B-24, D-44
CHECKBALL .............. ... .. ..., B-30
COOLERACCESS ............... B-51, B-52
FLEXABLEACCESS .................. B-3
FUEL INJECTION PUMP .............. C-32
FUELPUMP ................... C-29, C-31
FUELSENDER .......... ... .. ... ..... B-32
GENERATOR ....... ... o it D-32
INLET ... B-26
PVCBREATHE ........... ... .. ... ..... C-6
SEAL . ... B-25
THERMOSTAT ................. C-37, C-40
WEATHERPROOF .. ................. D-30

COVER ASM.

FLYWHEEL ............ ... ... ...... C-20
TIMING ... C-30, C-32

CPA

FUEL TANK . ... ... ... B-32

CRANKSHAFT & PISTONS (P185) .... C-25, C-26
CRANKSHAFT & PISTONS (XP185) ... C-27, C-28

CRANKSHAFT ASM. ............... C-26, C-28
CROSS
TANPT ..o B-48
CROSSMEMBER
ENDCAP . ... . B-49
LIFTBAIL ... B-2
Cup
GREASE . ... ... . . B-7
INNER BEARING ...... B-6, B-7, D-2, D-4, D-5
OUTTER BEARING ........... D-2, D-4, D-5
CYLINDER
AR . B-13, B-16
LHBRAKE ....... ... ... . .. D-6
RHBRAKE ............. .. ... . . .. ... D-6

CYLINDER BLOCK ASSEMBLY (P185) . C-15, C-16
CYLINDER BLOCK ASSEMBLY (XP185) C-17, C-18
CYLINDER HEAD ASSEMBLY (P185) .. C-11, C-12
CYLINDER HEAD ASSEMBLY (XP185) . C-13, C-14

D
DECAL
4/6 OPERATION . ......... .. .t D-31
CENTRALDRAIN . .......... ... ..... D-21
FUELOPTION ............. ... ..... D-28
GEN.-AIR-GEN/AIR . ................. D-31
OPTION WIRING .. ... D-27, D-29, D-40, D-42
WW INSTRUMENT PANEL . . B-37, D-27, D-29,
D-40, D-41
DECALLOCATION .................. B-54, B-55
DIAPHRAGM
BREATHER ............. ... ... ...... C-4
DIESELFUEL ........ ... ... .. ... . ..... B-54
DIODE ........ . B-38, D-49
DIPSTICK . ... . e C-53, C-54

ii-3



WORD INDEX

DOOR ... B-52
INSTRUMENT PANEL ................. B-37
RADIATORACCESS .................. B-19
RADIATOR ACCESS (GALV) ........... B-19

DOOR KEY LOCKOPTION . ............... D-56

DRAIN ... D-23

DRAINS . ... ... ... . D-21, D-22

DRAWBAR ............... B-4, D-24, D-25, D-26
EXTENDED .................... D-25, D-26

DRAWBAR COMPLETE .................... B-4

DRIVER
COUPLINGM10 ... B-22

DROPLEG ........ ... D-36

DROPLEG, BUMPER W/ REAR ............. D-36

E

ELBOW . ... B-24
LTUANPT o B-29
VANPTX-4JIC ... D-35
1/8NPT X3/8TUBE ............. B-36, D-41
3IBNPT . C-55
A5 B-28
45X 11/16-12 X -12JIC ........... B-44, B-48
9O X15/8-12 ... B-28
QO X17/8-12 .. B-42
QO XLANPT .. B-48
90 X 1/4 NPT X3/8 TUBE ......... B-45, B-47
90 X 1/8 NPT X3/8 TUBE ......... B-42, B-45
90 X 1-1/16-12 ... .. B-44
QO XI-L/ANPT .. B-42
90 X 1-5/8-12 . ... ... B-42
90 X 1-7/8-12 . ... . B-45
QO X7/8-14 ... .. B-45
900 ... D-45, D-47
900 M22 X-12JIC . ...... ... . D-21
BARBED .............. ... . oL B-30
BLOCKBREATHER . ................... C-6
EXHAUST . ... D-56
JICTUBE ......... ... .. ... . ... D-45, D-47
LONG90 ....... .. B-46
MALE 1/4 NPT X 3/8 TUBE ........ D-31, D-54
SIGHTTUBE ................... B-28, B-44
STREET L/ANPT . ... .. B-42
STREET 1/8 NPT X450 .. ......... D-40, D-42
STREET 3/4NPT X450 ........... D-45, D-48
STREET 3/4"X900 .............. D-46, D-48
SWIVELNUT 4JIC ................... D-35
VALVE COVER BREATHER ............. C-5

ELEBOW
3IBNPT C-55

ELECTRICAL COMPONENTS (P185) ........ C-57

ELECTRICAL COMPONENTS (XP185) ....... C-58

ii-4

ELEMENT
125°-145°F .. ... B-27
150°-170°F . ... ..o B-27
FILTER ... B-24
PRIMARY ....... ... B-34
SAFETY ... B-34
SEPARATOR ....... ... .. B-28

ELEMENTASM. .................... B-30, B-31
OILFILTER . ...t C-53, C-54

ENCLOSURE COMPLETE . .B-49, B-50, B-51, B-52
ENDCAP

FRONT ... . B-50

REAR ... .. B-49
ENGINE

ARIBN . ... B-12

ARIBT ..o B-14

ENGINE & EXHAUST COMPLETE (P185) . . . . B-11,
B-12, B-13
ENGINE & EXHAUST COMPLETE (XP185) ..B-14,
B-15, B-16
ENGINE OVERHAUL GASKET SET (P185) ... C-2
ENGINE OVERHAUL GASKET SET (XP185) .. C-3

EXHAUST MANIFOLD (P185) ............. C-36
EXHAUSTRAINCAP ...\, D-56
EYE

PINTEL © oot e e B-4
F
FAN oo B-14, C-39, C-42

TURBO .ot B-14, C-42
FANSHROUD . ................ B-19, B-20, B-21
FENDER .. ooteee e B-50
FILTER

FUEL .ot C-49, C-51, D-23

FUEL/WATER SEPARATOR .. ..... B-30, B-31

STEELWOOL . vvieaaeaea . C-6
FITTING

LS LUBE oo D-44

BICHOSE .o, D-22
FLANGE

INJECTOR PUMPDRIVE .. ............ C-24
FLYWHEEL (P185) ... 'voeeeeeee C-20
FLYWHEEL (XP185) . .. ..o \oeeeeneen. c-21
FLYWHEELASM. .. ..ovvoeenenn. .. C-20, C-21
FOAM INSULATION COMPLETE .. ......... B-53
FRAME ..\t B-3

WW INSTRUMENT PANEL . . B-36, D-27, D-29,

D-40, D-41
FRAME ASSEMBLY . ......oovvuenn., B-2, B-3

FUEL / WATER FILTER BEGIN w/ S/N 378565 B-31
FUEL / WATER FILTER PRIOR to S/N 378565 B-30

FUEL FILTER (P185) ............... C-49, C-50
FUEL FILTER (XP185) .............. C-51, C-52
FUEL TANK COMPLETE ................. B-32
FUEL TANK STRAINER . ................. D-56



WORD INDEX

FUSE
I5A B-38
20AMP . D-37
25 A B-38
AA D-50

FUSEHOLDER .......... ... ... ... ... ... D-37

G

GASKET
16 .. C-38, C-41
8 C-37, C-40
CYLINDERHEAD ............... C-15, C-17
EXHAUST . ... .. C-36
EXHAUST MANIFOLD ................. C-34
FUELCAP ...... ... . . B-32
FUELPUMP COVER ............. C-29, C-31
FUELSENDER ................. B-32, D-28
INTAKE AIR HEATER ............ C-33,C-34
INTAKE MANIFOLD . ............. C-33,C-34

LIQUID . C-2, C-3, C-5, C-19, C-20, C-21, C-29,
C-31

OILDRAINTUBE ..................... C-56
ROUNDMI10 ............ ... C-56
THERMOSTAT .................. C-37, C-40
THERMOSTATCASE ............ C-37, C-40
THERMOSTATCOVER ........... C-37, C-40
TURBOCHARGER OUT ............... C-35
VALVECOVER ................... C-4,C-5
WATERPUMP .................. C-38, C-41
GASKETSET ... ... i C-2,C-3
GAUGE ...................... D-27, D-28, D-29
150 PSIPRESSURE ............. B-37, D-41
250 PSIPRESSURE . ................. B-37
o D-41
4-in-1 . D-27, D-53
FUEL ...... .. . D-28
FUELLEVEL .............. D-40, D-41, D-53
TACHOMETER ........ ... ... ... .... D-29
GEAR
CAMSHAFT .......... . ... ... C-22,C-23
CRANKSHAFT . ........ ... ..... C-26, C-28
DRIVE . ... ... B-5
FUEL INJECTION PUMP . ......... C-22,C-24
RING .......... ... . . .. C-20, C-21
GEAR ASM.
IDLE ... .. C-22,C-23
GENERATOR ............ D-30, D-31, D-32, D-33
BKW .. D-50
KW D-32
GROMET ... e B-52
GROMMET
CLEARANCE LIGHT ....B-10, B-49, D-8, D-10
SCREW ... . . B-51
TAILLIGHT ................. B-10, D-7, D-9

GUARD
BATTERY ....... . B-3
FAN ... B-21
GENERATOR ....... ... oot D-32
OILCOOLER ....... ... . i, B-21
TOOLBOX ... . ot B-2, D-33
GUIDE
DIPSTICK . ...... . C-53, C-54
VALVE ...... .. ... ... ... C-11, C-13
VALVEBRIDGE ................ C-11, C-13
H
HANDLE ASM. .. ... ... B-5
HARNESS
2-LIGHT ... B-10
6 CNDCT CA (EXTLGDBAR) ....... D-7,D-9
6 CNDCT CA (STDLG DBAR) ... .... D-7,D-9
6 kW GENERATOR .................. D-50
6kW GENERATOR . .................. D-31
ACPOWER ......... ... . ... . ..... D-31
AIR FILTER RESTRICTION . ...... D-40, D-42
ALTERNATOR ....... ... . ... . .. ... D-31
ELECTRICBRAKE ............... D-8, D-10
FUELGAUGE ....................... D-28
LIGHT ... ... .. B-41, D-51, D-52
OPTION WIRING D-27, D-29, D-40, D-42, D-53
PANEL LIGHT ...................... D-43
STATUS ... .. D-31
TAILLIGHT ... ... D-7, D-9
HEAD ... ... . B-30
FUELFILTER .................. C-49, C-51
HEAD ASM.
CYLINDER .................... C-12,C-14
HEATER
Y C-33,C-34
HEATER,BLOCK ....... ... .. ... . ..... D-34
HIGH PRESSURE WARNING ............. B-54
HINGE
CONTROLPANEL ................... B-37
DOOR ... B-52
HOAN
CYLINDER ........... .. ... ... ... C-2,C-3
HOLDER ASM.
NOZZLE ........ ... ... ... .... C-43, C-46

ii-5



WORD INDEX

HOSE ...... ... ... ... .. .. ... D-22, D-45, D-47
BLFUEL oo D-23
F12JIC X 68" D-21
SAJIC X 24" D-35
FAJIC X 19" L D-35
5/16 FUEL ..................... B-30, B-31
5/16"FUEL . ...... ... . ... . ... .. ... B-32
AIREND INTAKE .............. ... .... B-33
BRAKE3/16 X12 ................ D-15, D-17
BRAKE3/16 X13 ................ D-15, D-17
BRAKE 3/16 X 24" .......... D-14, D-16, D-18
BRAKE 3/16 X40 ........... D-13, D-15, D-17
BRAKE 3/16 X 50" .......... D-14, D-16, D-18
BRAKE3/8X12 ....... ... ... D-13
BRAKE3/8X13 ....... ... .. D-13
BREATHER ........... ... ... .. ... ... C-6
ENGINE INTAKE ....... ... .. ... ..... B-33
HEATER ....... ... .. D-34
INTAKE/TURBO ..................... C-35
JOINT4 ... C-50, C-52
RADIATORLOWER ................... B-18
RADIATORTOP . ... B-18
TURBOCHARGER OILDRAIN .......... C-56

HOSES5/16 ... e B-20

HOSE A ASM.

WATER .......... .. C-39, C-42
HOSEASM. .................. B-42, B-43, B-45

F12JIC X247 D-21

DISCHARGE .......... ... ... ..... ... B-46

PVCBREATHER ...................... C-6
HOSE B ASM.

WATER .......... .. C-39, C-42
HOSEREEL ........ ... ... .. ... D-44
HOT PRESSURIZED FLUID WARNING ...... B-55
HOURMETER ....... ... ... . o B-39
HOUSING

FLYWHEEL ............. ... ......... C-21

GEAR ... ... C-30, C-32

OTBV ..o B-27
HOUSING ASM.

TIMINGGEAR .................. C-30, C-32
HUB . B-6

COUPLING . ... .o B-22
HUB & DRUMwith STUDS .............. D-2, D-5
HUB with STUDS & BEARING CUPS ......... D-4
I
IMPROPER OPERATION . ................. B-55
INDICATOR

RESTRICTION . .......... ... ... D-56

SEPARATOR ELEMENT ............... D-35
INDICATOR, SEPARATOR DELTAP ........ D-35

INJECTION PUMP and FUEL LINES (P185) .. C-43,
C-44, C-45
INJECTION PUMP and FUEL LINES (XP185) . C-46,
C-47, C-48
INJECTOR

FUEL ...... ... . C-46

ii-6

INSTRUMENT / CONTROL PANEL .. ... B-36, B-37
INTAKE and TURBO EXHAUST MANIFOLD .. C-35
INTAKE and TURBO EXHAUST MANIFOLD (XP185)
C-34

INTAKE MANIFOLD (P185) ............... C-33
ISOLATOR ... . B-12, B-14
J
JACKASM. ... B-4
JACKASSEMBLY . ....... . i B-5
J-BOLT ... B-35
JOINT

4-8 . C-38, C-41

BOLT3 ... C-53, C-54

BOLTM6 ..................... C-49, C-51
K
KEY D-56

MBX10X60 ................... B-22, B-23
KEY7X14 ... .......... C-22, C-23, C-26, C-28
KEY LOCKCYLINDER ................... D-56
KIT

HUB .. B-6

PRIMERPUMP ...................... B-31
KNOB ... . C-4,C-5
KNOBASM. . ... ... .. . B-37, D-41
L
LAMP

28V D-29
LAMP ASM. ... . B-51

MINATURE ............. ... ... ... ... D-43
LAMP, PANEL ILLUMINATION . ............ D-43
LATCH

PLASTICENDCAP . .................. B-50

SLAMDOOR ........... ... ... B-52
LEVER

PARKING BRAKE . .......... D-3, D-11, D-19
LEVER & PIN

LHPARKING ............ ... ... ... ... D-6

RHPARKING ............ ... .. ....... D-6
LEVER KIT

LHACTUATING ......... ... .. .. D-3

RHACTUATING .......... ... .. ... D-3
LIFTER

ENGINE ................... ... C-12, C-14
LIGHT

AMBER CLEARANCE ................ B-10

AMBER FLASHNG . .................. D-37

AMBERSIDE .............. B-41, D-51, D-52

COMBOTAIL ...... .. B-10

LICENSE .. B-10, B-41, B-51, D-8, D-10, D-51,



WORD INDEX

D-52
RED CLEARANCE . ..... B-10, B-50, D-8, D-10
REDSIDE .......ovvvvun... B-41, D-51, D-52
STOP/TAIL ..o, B-41, D-51, D-52
TAIL oo D-7, D-9
YELLOW CLEARANCE . ...... B-50, D-8, D-10

LIGHT, REVOLVING AMBER ... ............ D-37

LIGHTS
DIAGNOSTIC .\ ooveeiiee e D-40

LIP e D-56

LOCK
COUPLINGHOSE ............... D-46, D-48

LUBRICATOR
QT ot D-38
20T e D-39

LUNETTE
ADJUSTABLE HEIGHT ........... D-24, D-26

M

MAGNET KIT ..ot D-3

MANIFOLD
EXHAUST ..o C-34, C-36
HOSEREEL .......oovvenn... D-45, D-47
INTAKE . oo C-33,C-34

MECH. AIR FILTER RESTRICTION IND. . .. .. D-56

METAL
CAMSHAFT THRUST ............ C-22, C-23

METER
ELECT/MECHHOUR . .. ..... B-36, B-39, D-41
ELECTRONICHOUR .................. B-36
VOLT oot D-30

MISCELLANEOUS OPTIONS . ............. D-56

MODULE
2 LIGHT DIAGNOSTIC . .. ..o D-53
2 LIGHT WARNING ......... D-28, D-40, D-41
4 LIGHT DIAGNOSTIC . ... ... D-40, D-42, D-53

MOUNT
ISOLATOR ..o, B-13, B-16

MUFFLER ...\t B-11
0620RIFICE . .....cvvveinnn. .. B-43, B-47
ORIFICEO0.140 .. .......covuvn.. B-42, B-47
OVAL oot B-15

N

NET
HEX MO8 .o oo D-19

NIPPLE & votee oo B-24, D-44
125 X 77 e B-43
LANPT X .88 oo, B-48
T-UAX2 oo D-38, D-39
LT-UAXAD D-55
CLOSE 3/4 .\ voie i D-21
LONG 1.25 X 7% o oo, B-29
OIL FILTER/OIL COOLER . ............ C-54

NNUT
HEX FLANGE MO6-1.0 . . ..o\ vovvven. .. B-16

NOETHER .\t ote oo B-55

NOZZLE
B95SONICORIFICE .. ... B-29
PISTONJET ........... .. it C-55
SONIC ... B-42
NOZZLEASM. .................... C-44, C-47
NUT
BRAKE MOUNTHEX .............. D-2, D-5
HEX#10-32 ......... ... ... . . ... D-30
HEX 1/2-13 ... . D-32
HEX FLANGEM8-1.25 ............ C-7,C-9
HEX FLANGE M06-1.0 ................ B-13
HEXFLANGEMO8 ................... B-18

HEX FLANGE M08-1.25 B-21, B-27, B-30, B-31,
B-51, C-35, C-36
HEX FLANGE M10-1.5 . C-29, C-31, C-57, C-58

HEXFLANGEM12 .................... B-2
HEX FLANGEM16 .............. D-25, D-26
HEXJAM 5/16-24 . ............... B-13, B-15
HEXLOCK 1/4-20 ................... B-19
HEXLOCK 3/8-16 ............... B-11, B-15
HEX LOCK 5/16-18 .............. B-29, D-55
HEXLOCKMO6 ..................... B-17
HEXMS8-1.0 ......... ... ... . C-10
HEXMS8-1.25 ........... ... .. .. C-8
HEXMO08-1.25 .................. B-11, D-11
HEXM10 ......... ... .. .. D-19
HEXM10-15 ........... ... ... ..., D-11
HEXM10-1.50 .......... ... .. ... .... D-36
HEXM12-1.75 . ... .. D-33
HEXM16 ........... D-13, D-15, D-17, D-24
HEXM16-20 .................... B-4, D-56
HEXM8-1.0 .......... ... ... .. C-13
HEXM8-1.25 ... ... ... ... ... ...... C-11
HEXNYLOC 1/2-13 . .................. B-5
HEXNYLOCMO8 .................... B-32
HEXNYLOCM16-20 .................. B-4
HXE FLANGEM12 .............. D-24, D-26
LOCK1/4-20 .. ... B-35
LOCKING 5/16-18 .............. D-12, D-20
LOOP HANDLE ..................... D-56
MISLOCK ... ... C-24
NOZZLECASE ................. C-44, C-47
NYLOC 1/2-13 ............ D-14, D-16, D-18
NYLOC M10-1.50 ........... .. ... .... B-14
NYLOC M12-1.75 ................ B-12, B-16
NYLOCM16 .............. D-24, D-25, D-26
PLASTIC#4-40 .. ................ B-36, D-41
SPINDLE ................ B-7, D-2, D-4, D-5
WHEEL .................. B-7, D-2, D-4, D-5

@)

OILFILL .. B-54

OILFILTER (P185) . ... C-53

OIL FILTER and OIL LINES (XP185) ...C-54,C-55,
C-56

OIL PAN ASM. & SUMPTUBE ............. C-19
OIL TEMPERATURE BY-PASS VALVE . ... .. B-27
OIL TEMPERATURE BY-PASS VAVLE . ... .. B-27



WORD INDEX

OILER, 1 QUARTHOSEREEL ............. D-38
OILER, 2 QUARTHOSEREEL ............. D-39
OPERATING INSTRUCTIONS .............. B-55
ORIFICE
O62MUFFLER .. ..o B-29
JAOMUFFLER ..o B-29
OIL .. B-27

O-RING . .B-24, B-25, B-26, B-27, B-28, B-44, B-46,
D-27, D-42, D-44

O-RINGIAGHBO .......covi i C-55
O-RING1AP 120 .......... C-4, C-5, C-12, C-14
O-RING1AP15 .............. ... ... C-45, C-48
O-RING1AP32 ..............c.out. C-29, C-31
O-RING1AP320 ......... ...t C-4,C-5
O-RING1AP7 ... ... i C-29, C-31
O-RING1AS53.0 .................. C-26, C-28
O-RINGP14 ....................... C-29, C-31
O-RINGP20 .................. C-19, C-29, C-31
P
PACKING ........... ... ... ..., C-29, C-31
FUELRETURN ................. C-49, C-51
PAN
CENTERBELLY ......... ... ... .. B-3
CRBSDBELLY .......... ... i, B-3
STSDBELLY ... ... B-3
PAN ASM.
OIL .. C-19
PANEL
ACCESS DOOR ACOUSTIC ............ B-53
BOTTOM REAR END ACOUSTIC ........ B-53
FRONT END ACOUSTIC ............... B-53
FRONT ROOF ACOUSTIC ............. B-53
INLET BAFFLE ACOUSTIC ............. B-53
INSTRUMENT .. .B-36, D-27, D-29, D-40, D-41
REAR END ACOUSTIC ................ B-53
REAR ROOFACOUSTIC ............... B-53
SIDE ... B-49
SIDE DOORACOUSTIC ............... B-53
STATUS .. .. i D-30
PANEL, FULL DIAGNOSTICS INSTRUMENT w/
ELECTRICAFRI ........ i, D-40
PANEL, FULL GAUGE INSTRUMENTwo/ START-
RUNVALVE ............. ... ... ... D-41, D-42
PartsOrdering . . ... A-1
PEDESTAL
RETAINER . ...... ... ... ... C-10

ii-8

PIN C-43, C-46
10X22DOWEL ................ C-26, C-28
8X1I6DOWEL ................. C-30, C-32
8X1I6 DOWEL ................. C-20, C-21
CLEVIS 31 X.75 ............... D-11, D-19
COTTER ........ ... ... ... B-7, D-2, D-4, D-5
COTTER .09 ................... D-12, D-20
DOWEL ......... ...t C-26, C-28
PISTON ....... ... . ... ... .. C-25, C-27
QUICKRELEASE .................... B-19
ROLL ... B-5
SHOEHOLDDOWN .................. D-3

PIPE
COOLINGWATER ........... ... ... .. C-55
EXHAUST ... .. B-11
EXHAUST TAIL ... ... .. o . B-15
FUELOIL ........... C-49, C-50, C-51, C-52
FUELRETURN ................. C-50, C-52
TAIL B-11
TURBODRAIN . ....... .. C-56
TURBOCHARGER OUTLET ........... C-35

PIPE A
COOLINGWATER .............. C-39, C-42

PIPE ASM.

#LINJECTION ................. C-43, C-46
#2 INJECTION ................. C-43, C-46
#3INJECTION ................. C-43, C-46
#4INJECTION ................. C-43, C-46
FUEL ............... C-49, C-50, C-51, C-52
FUELRETURN ................. C-49, C-51
INJECTION . ......... ...t C-37, C-40
LUBRICATIONOIL . ...... ... ..ot C-19
OIL COOLER /WATER PUMP ... ....... C-55

PIPE B
COOLINGWATER .............. C-39, C-42

PISTON ... . B-26

PISTONASM. ......... . ... ... .. C-25, C-27

PLATE . ... D-33
BACKING ............. . i D-30
BAFFLE ......... . ... ... .. ... C-4,C-5
BAILEYE ........ ... . . B-2
BREATHER ............. ... ... ...... C-4
CENTER ... ... C-4
STOP ... C-44, C-47

PLATE AS.

BACKING ............. . i D-6

PLATE ASM.

LHBACKING ............ ... ... ...... D-3
RHBACKING ............ ... .. ....... D-3



WORD INDEX

PLUG .............. B-44, C-4, C-15, C-17, D-44
15/8 . B-28
4ANPT ... B-43, C-11, C-13
3/BNPTSTEEL ................. C-37, C-40
ADJUSTING SCREW ................... D-3
ADJUSTINGSLOT ... D-6
CAP . B-34
DRAIN ... . . C-55
EZLUBERUBBER ............. D-2, D-4, D-5
HEX1.06-12 ............... B-25, B-26, B-28
HEXS5/8-18 . ... ... B-46
HEX7/16 ... ... B-24
HEX 7/16-20 .. ... ... B-46
HEX COUNTERSINK ................. D-21
HEX COUNTERSINK 1-1/4” . . ........... D-45
HEX COUNTERSINK 3/4” .. ....... D-45, D-47
HEXCTRSK ... B-18
MIG ... ... C-38, C-41
M22DRAIN . ... C-19
SOCHD3/4 ... ... B-25
VENT ... o B-30
VENTED 1.62 .......... ... . ... ... B-44

PLUG 3/8 NPT ........... C-12, C-14, C-15, C-17

PLUGS30 ... C-15, C-17

PLUG40 ........ ... C-12, C-14

PLUGS5 ... C-15, C-17

PLUNGERPINKIT ... oot B-5

POWER CONVERSIONUNIT .............. D-50

PROTECTOOR
NOZZLE .............. ... .. .. .. C-12, C-14

PROTECTOR
FUELPIPE ............ ... .. .... C-49, C-51
OC/WPTUBE ......... ... C-56
PIPE10.7 ............ ... . o C-39, C-42
PVCHOSE ........... ... .. .. .. C-6

PULLEY
CRANKSHAFT ... D-33
GENERATOR .......... oo o D-32

PUMP
FUEL ... . . B-38

PUMP ASM.

FUELFEED .................... C-50, C-52
FUEL INJECTION ............... C-45, C-48
OIL ... C-30, C-32
WATER .......... .. o C-38, C-41

R

RADIATOR ... . B-17

RADIATORFILL . ... ... B-55

RECEPTACLE
DUPLEX ...... .. D-50
DUPLEX 125V ........... .. ... . ...... D-30

REDUCER
TUBE ... ... D-22

REEL ASM.

HOSE ...... ... . D-45, D-47

REELASM.,HOSE ....................... D-44

REEL, DOUBLEHOSE ............... D-47, D-48

REEL, SINGLEHOSE . .............. D-45, D-46
REFLECTOR
AMBER ................ B-10, B-50, D-7, D-9
RED ................. B-10, B-50, D-8, D-10
RELAY .......... ... ... D-28, D-30, D-49, D-53
AIRHEATER ... ... ... ... ... ... B-39
AIRINTAKE HEATER ................ B-33
BYPASS ... ... B-33, B-39
FUEL SHUTDOWN . ............. D-40, D-42
FUEL SOLENOID . ..... B-33, B-39, C-57, C-58
START PROTECT ................... B-39
STARTER ... ... . B-39
RESERVIOR
OVERFLOW ........ ... ... ... ... B-20
RETAINER
2INJECTIONPIPE .............. C-44, C-47
4 INJECTIONPIPE . ............. C-44, C-47
FILVALVE .............. ... . ... C-8, C-10
INJECTIONPUMP . ............. C-45, C-48
SPRING ................... ... C-11, C-13
RETAINER ASM.
2TUBE ... ... . C-44, C-47
RING
PISTON RETAINING 30 .......... C-25, C-27
RING SET
PISTON ........ ... ... .. ... C-25, C-27
RIVET ... B-54
A6 X L8 .. B-52
3/16” ALUMINUM ........... B-36, B-37, B-50
ROCKER ARM ASSEMBLY (P185) ...... C-7,C-8

ROCKER ARM ASSEMBLY (XP185) .... C-9, C-10
ROD

PUSH ....... ... .. ... ot C-22, C-23
ROD ASM.

CONNECTING ................. C-25, C-27
ROOF ... . B-51
ROTATING FAN WARNING ........... B-54, B-55
RUNNING GEAR COMPLETE ........... B-6, B-7
RUNNING GEAR w/ BRAKES ............. D-19
RUNNING GEARW/EZLUBE .............. B-6
RUNNING GEAR w/ EZ-LUBE .......... D-2, D-5
S
SCHEMATIC, 2 LIGHT WIRING ............ D-51
SCHEMATIC, 4 LIGHT WIRING ............ D-52

SCHEMATIC, 6 KW GENERATOR WIRING . .D-49,
D-50
SCHEMATIC, OPTIONWIRING ............ D-53

i-9



WORD INDEX

SCREW
11/327HI-LO ..o B-49
BRAKE MOUNT ................... D-2, D-5
CAP SOCHD M10-1.50X16............ B-22
FILLISTER HD #10-32 X 1/2 ............ D-28
FLANGE LOCK M08-1.25X16 .......... B-25
FLAT HD M10-1.5X25 ................ D-33
HEX#10-32 X 125" ................... D-37
HEX #10-32 X 1/2" ... ... ... . .. B-32
HEX 1/2-13 X 1.75" . ... ... ... . ...... D-32
HEX 1/2-13 X4 ............. D-13, D-15, D-18
HEX 1/2-13 X 6" .. ... e D-32
HEX 1/4-20 X 1.0" . ....... ... ... B-19
HEX 3/8-16 X 1.50" ................... D-44
HEX5/16-18 X1 ................. D-12, D-20
HEX FLANG HD M16 X50 . ... ... D-2, D-4, D-5
HEX FLANGEHDM12 ................. B-28
HEX FLANGEHD M12X25 ............. B-2
HEX FLANGEHD M12X40 ............. B-2
HEX FLANGE HD M12-1.75X25 ......... B-4
HEX FLANGE M08-1.25X 100 .......... B-31
HEX FLANGE M08-1.25X25 ........... B-30

HEX FLANGE M10-1.5 X 30 . B-12,B-16, B-22,
B-23

HEX FLANGE M12-1.75X25 ...... D-24, D-26
HEXM06-1.0X25 ............... B-13, B-15
HEXMO06-1.0X55 .................... B-17
HEXM08-1.25X16 .............. B-11, B-33
HEXMO08-1.25X20 ................... B-17

HEX M08-1.25 X 25 ... B-27, D-11, D-19, D-45,

ii-10

D-47

HEXMO08-1.25X80 .................. B-27
HEXM10-1.5X25 ............... B-12, B-14
HEXM10-1.5X30 ......... ... ..., D-32
HEXM10-1.5X35 .............. D-11, D-19
HEXM10-1.5X50 ................... D-33
HEXM10-1.50 X20 .................. D-36
HEXM10-1.50 X60 .................. B-14
HEXM10-1.50 X20 . .................. B-15
HEXM12-1.75X40 .................. D-22
HEXM12-1.75X50 .................. D-32
HEXM12-1.75X70 ...... ... .. ....... B-13
HEXM12-1.75X80 .............. B-13, B-16
HEXM16 X200 ........... D-13, D-15, D-17
HEXM16-20X12 ................... D-24
HEXM16-20X 120 ............... B-4, D-56
HEXM16-20X30 .................... B-6
HEXM16-2.0X50 .............. D-25, D-26
HEX M16-2.0X75 ...... B-4, D-24, D-25, D-26
HEX SOCKET SET M08-1.24 X 12 ...... B-22
MO8-1.25X20 .......... ... .. .. D-33
M5 X 10 TAPPING ................ C-4,C-5
PAN HD #10-32 X .75" ................ D-30
PANHD#8-32X06 .................. D-41
PLASTIC TAPPING .................. B-37
SELF-TAPPING#10 . ................. D-31
SOCHDMO06-1.0X20 ................ B-24
SOCHDMO08-1.25X16 ............... B-25
SOCHDMO08-1.25X25 ............... B-24
SOCHDMO08-1.25X45 ............... B-24
SOCHD M10-1.50X25 ............... B-26
SOCKET SET3/8-16 X .25............. B-23
TAPPING 1/2-13 X1" .. ... oo D-36
TAPPING 1/4-10 X .75" . ... ... ........ B-51

TAPPING M06-1.0 X 12 . B-2, B-19, B-33, B-49,
B-51, D-7, D-9, D-32, D-34

TAPPING M06-1.0 X 14 . B-17, B-20, B-50, D-7,
D-9, D-14, D-16, D-18, D-46, D-48

TAPPING M06-1.0 X 20 B-21, D-12, D-14, D-16,
D-18, D-20, D-30

TAPPING M08-1.25 X 20 . B-2, B-4, B-12, B-14,
B-18, B-21, B-27, B-28, B-29, B-30, B-31, B-32,
B-33, B-35, B-49, D-8, D-10, D-14, D-16, D-18,

D-30, D-33, D-34, D-55

TAPPING M08-1.25X40 .............. B-32
VALVE ...... ... .. ... L C-8, C-10
VALVEBRIDGE ................ C-11, C-13
SCREW ASM.
ADJUSTING ......... ... .. ... D-3, D-6
SEAL ... . B-25, B-26
EXHAUST VALVE STEM ......... C-11, C-13
EZLUBEGREASE ............ D-2, D-4, D-5
GREASE . ... ... . . B-6
INTAKE VALVE STEM ........... C-11, C-13
OIL ................ C-20, C-21, C-30, C-32
PIPE ... ... C-43, C-46
U-TYPEVITON .. ... oo B-27
WASHERS8S ......... C-50, C-52, C-53, C-54



WORD INDEX

SEAT

NOZZLE .............. ... .. ... C-12, C-14

NOZZLESPRING . ............... C-43, C-46

VAVLVEBRIDGE ................ C-11, C-13
SENDER

150 PSIPRESSURE .................. C-56

DISCHARGE TEMPERATURE .. ... D-27, D-42

ENGINE COOLANT TEMP. ............. C-42

ENGINE TEMPERATURE . ...D-27, D-40, D-42

FUELLEVEL ......... D-28, D-40, D-42, D-53

OILPRESSURE ................. D-27, D-42

PRESSURE ........... ... .. ...... ... D-53

TEMPERATURE ..................... D-53
SEPARATOR TANK COMPLETE ........... B-28
SERIAL NUMBER PLATE ................. B-54
SHAFT

BEARING ............ ... ... .. D-44

IDLEGEAR ........ ... .. ... .... C-22,C-24

ROCKERARM .......... ... ... ..... C-7,C-9
SHAFT ASM.

ROCKER .......... ... ... . ... ... C-7,C-9
SHIMPACK ...... ... .. ... .. ... C-43, C-46
SHOE ...... ... . D-3, D-6
SHROUD

FAN .. B-21
SOLENOID

12VDC .. D-54

24V D-49

ENGINESTOP ............. B-39, C-45, C-48
SPACER ................ C-57, C-58, D-12, D-20

BLOCK/INJECTORPUMP . ............. C-18

DRIVECOUPLING .................... B-23

FAN ... C-39, C-42

GENERATOR STRAP ................. C-58

HYDRAULIC DRAWBAR .. ... D-13, D-15, D-17

NYLON . ... B-19
SPARKARRESTOR ............. ... .. ..., D-56
SPONGE ......... ... . o C-30, C-32
SPRING ................ B-26, B-27, D-44, D-56

ADJUSTER . ... ... D-3

DIAPHRAGM . ... ... ... ... . .. C-4

GAS . B-51

NOZZLE .............. ... .. .. .. C-43, C-46

PIN3X10 ... C-55

PIN6X12 ............ ... .. ..., C-15, C-17

RETRACTOR ..... ... it D-3

SHOEHOLDDOWN ................... D-3

VALVE ....... ... ... ... L C-11, C-13
STARTER ... . B-38
STARTING MOTOR ................. C-57, C-58
STEM ... B-26

VALVE ... ... ... ... B-8, B-9
STIFFNER

PLASTICENDCAP . ................... B-49
STOP

DOOR . ... B-52
STRAINER

FUELTANK ... ... .. . D-56

STRAP
GENERATOR ADJUSTMENT .......... C-58
HOLD DOWN EXTERIOR ............. B-32
HOLD DOWN INTERIOR .............. B-32
WATER BOTTLE HOLDDOWN ......... B-19
STRIP
FOAM . ... B-20
SEAL .. ... B-20
STUD ... . D-2, D-4, D-5
BALLMOS8 ............. . B-51
BOLTM8X80 ............. ...t C-36
GEAR HOUSING /BLOCK . ............ C-32
LUB.OILFILTER ........ ... .. ... .... C-53
M8X22PLATED ................ C-7,C-9
MO8-1.25X20 .......... ... . . . C-34
MO08-1.25X22 ...... ... .. .. C-35
MIOX32 ... C-30
MBX80 ........ ... C-8, C-10
WHEEL ............ ... . . L B-7
SUPPORT
CENTER ROCKER SHAFT ............ C-10
CENTRALDRAIN . ... oo D-22
GENERATOR ....... ... oo i, D-32
HYDRAULIC ACTUATOR ... D-13, D-15, D-17
INJECTION THROTTLE .......... C-45, C-48
ROCKER SHAFTEND ............. C-8, C-9
WATER BOTTLE .................... B-20
SWITCH
3POSITION ........ ... o, D-30
3-POSITION . ...... .. D-49
IGNITION ... ... ... ... . .. B-36, D-41
OILPRESSURE ................ C-53, C-54
ROCKER ..................... D-49, D-54
SHUTDOWN ................ ... .... B-46
TEMPERATURE . ............... C-38, C-41
TOGGLE ........ . o D-37
VACUUM ..................... D-40, D-42
SWITCH ASM.
OILPRESSURE ..................... C-54
SWITHC
BREAKAWAY . ........... ... .. ... D-7, D-9
T
TAB
MALE SPADE . ...................... D-42
TACHOMETER .................... D-41, D-53
TAIL LIGHT & BRAKEWIRING ............ B-10
TAIL LIGHT WIRING DIAGRAM .. .......... B-41
TANK
FUEL ... ... . B-32, D-23
HEATER ........ . ... ... o . D-34
SEPARATOR ....... ... ... . ... ..., B-28
TAPPET ... . . C-22,C-23

ii-11



WORD INDEX

TEE
1/4ANPTX3/8TUBE .................. D-54
L/BNPT .. B-45
1/8 NPT STREET ................ C-56, D-42
I/8STREET ...... ... .. D-27
3/16 INVERTED ............ D-13, D-15, D-17
STREET ... ... B-44
STREET 1/2NPT . ............... B-28, D-35
STREET 1/4ANPT ........... B-43, B-47, D-35
SWIVELNUT -16JIC .................. D-22
TENSIONER
AUTOMATIC ... .. D-33
TERMINAL
LUG .. D-7, D-9
SNAP ... D-7, D-9
SPLICE ...... ..o D-7, D-9
THERMOSTAT ... ... C-37, C-40
TIMER ... B-33, C-57, C-58
TIMING GEAR HOUSING (P185) .. ..... C-29, C-30
TIMING GEAR HOUSING (XP185) ..... C-31, C-32
TIRE
ST175/80D13 . ... ... B-8
ST205/75D15 .. ... . B-9
TOW CHAINSNOTICE ................... B-54
TRAY
BATTERY ... .. B-35
TUBE ....... .. C-50, C-52
AIRINTAKE/TURBO ................. C-35
BOTTOMOIL ........ . it B-18
EXHAUST ... B-15
INTAKE/TURBO ..................... C-35
JACKMTG. ... .. B-4
SERVICE ................. B-29, B-42, B-47
SIGHT ... B-44
SIGHTGAUGE ............. ... ... ... B-28
TOPOIL ... B-18
TUBEASM. ... B-46
BOTTOM COOLER ................... B-42
INJECTION PUMP LUBEOIL ...... C-53, C-54
OILINJECTION ........ ... .. B-24
TOPCOOLER ......... ... . B-43
TURBOOIL ......... . C-56
TUBING .............. ... ..., B-42, B-45, B-47
3/16 X18.88" .............. D-14, D-16, D-18
3/BSYNFLEX . ...... . D-54
3/8”SYNFLEX . ... ... . D-31
TURBOCHARGER . ...................... C-35
U
U-BOLT .. s B-11
U-BOLT 3/8-16 ...... ..o, B-15
UNION
L-L/ANPT .o D-38, D-39
UNION.3/16 ... ... D-16
UNIT
POWER CONVERSION . ............... D-33
UNLOADER ASSEMBLY . ................. B-26

ii-12

\%

VLN B-54

V.. N.OVERLAY . ... ... ... . . . ... B-54

VALVE
3-WAY . B-48, D-31, D-49
BALL ... ... B-29, B-42
BALL 3/4 T-HANDLE ................. D-21
BLOWDOWN ................... B-29, B-43
BYPASS . ... .. B-43
CHECK ... B-28
CHECK.O78 ....... ..., B-46
DRAIN . ... oo B-17, D-23
DUSTEJECTOR ........ ... .. ... .... B-34
EXHAUST ......... ... .. ... C-12, C-14
GLOBE ... ... . D-44
INTAKE . ... .. C-12, C-14
MINIMUM PRESSURE CHECK . ... D-45, D-47
ORIFICE/CHECK ................... B-43
OSHACHECK ................. D-46, D-48
PRESSURE REGULATOR . .. B-29, B-43, B-47,
B-48
SAFETY ... . B-28, B-43
SOLENOID 24V ... ... .. . .. B-48
UNLOADER ........ ... . .. B-26
WYE ... ... B-29, B-44, D-55

VALVE ASM.
FUEL INJECTOR .................... C-43

VALVE COVER and PVC BREATHER (P185)) . C-4
VALVE COVER and PVC BREATHER (XP185)) C-5,
C-6

VALVE COVERASM. ................. C-4,C-5
VALVE, ELECTRIC START-RUN ........... D-54
VALVE, MINIMUM PRESSURE ............ D-55
V-BELT ...... . . C-39, C-42
VLAVE

MINIMUM PRESSURE .. .............. D-55
VOLTMETER ... ... ... .. i D-50
V-PULLEY ....... ... .. ... .. C-39, C-42

CRANKSHAFT ................. C-26, C-28



WORD INDEX

W
WASHER ....... .. ... C-26, C-28
22SEAL ... C-19
BIBFLAT .. D-11
3B LOCK ..o D-44
CRANKSHAFT ... D-33
FLAT ............ B-4, B-11, B-13, B-16, B-22
FLAT#10 ... . D-31
FLAT 172" .. e D-32
FLAT /4 ... o B-17, B-19
FLAT3/8 ... B-18, D-19
FLAT 7/8" ... D-46, D-47
FLATM1O ... D-33
LOCK 1/2” . . o D-32
PLASTIC ....... .. B-21, B-35
SNUBBER ......... ... ... . .. ... B-14
SNUBBING . .................... B-12, B-16
SPINDLE ................ B-7, D-2, D-4, D-5
SPRINGLOCKM18 ................... C-24
TANG ... ... D-2, D-5
WAVE ...... ... C-8, C-10

WATER PUMP and THERMOSTAT (P185) . .. C-37,
C-38, C-39
WATER PUMP and THERMOSTAT (XP185) . . C-40,

C-41, C-42
WHEEL
IB3XA450 ... B-8
ISX6 B-9
WIRE
I4AAWG ... D-37
14 AWGBROWN ..................... D-54
14 AWG ORANGE .................... D-54
14GABLACK . ... D-8, D-10
WIRING DIAGRAM . ....... B-38, B-39, B-40, B-54
WSHER
FLAT B-25
Y
YOKE
CASTERWHEEL ...................... B-5

ii-13



WORD INDEX

ii-14



Ingersoll Rand Company
Utility Equipment

Mocksville, N.C. 27028

Ingersoll Rand

P.O. Box 868 - 501 Sanford Ave

©2006 Ingersoll Rand Company, Printed in the USA




